
Technical Package  
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 

• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 

• English 
• Alternative Language (Spanish) 

4. Application materials *  

5. Draft permit * 

6. Technical summary or fact sheet * 
 



The following summary is provided for this pending water quality permit application 
being reviewed by the Texas Commission on Environmental Quality as required by 30 
TAC Chapter 39.  The information provided in this summary may change during the 
technical review of the application and is not a federal enforceable representation of the 
permit application. 

City of Eagle Lake (CN600736185) operates City of Eagle Lake Sewer Plant 
(RN102181195), a Wastewater treatment Plant. The facility is located at  406 South 
McCarty St., in Eagle Lake, Colorado County, Texas 77434. : renewal to discharge 
750,000 gallons per day of treated domestic wastewater,  .  

Discharges from the facility are expected to contain  five-day carbonaceous 
biochemical oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen 
(NH3-N), and Escherichia coli. Additional potential pollutants are included in the 
Domestic Technical Report 1.0, Section 7. Pollutant Analysis of Treated Effluent and 
Domestic Worksheet 4.0 in the permit application package. Domestic wastewater is 
treated by an activated sludge process plant and the treatment units include a bar 
screen, , aeration basins, final clarifiers, sludge digesters, chlorine contact chambers 
and a . Domestic Wastewater is treated by Aerobic Digestion. 
 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0010505001 

APPLICATION. City of Eagle Lake, P.O. Box 38, Eagle Lake, Texas 77434, has applied to the 
Texas Commission on Environmental Quality (TCEQ) to renew Texas Pollutant Discharge 
Elimination System (TPDES) Permit No. WQ0010505001 (EPA I.D. No. TX0072885) to authorize 
the discharge of treated wastewater at a volume not to exceed a daily average flow of 750,000 
gallons per day. The domestic wastewater treatment facility is located at 406 South McCarty  
Avenue, in the city of Eagle Lake, in Colorado County, Texas 77434. The discharge route is 
from the plant site to a drainage ditch, thence to Eagle Lake, thence to an unnamed tributary, 
thence to Colorado River Below La Grange. TCEQ received this application on February 21, 
2025. The permit application will be available for viewing and copying at Eagle Lake City Hall, 
100 East Main Street, Eagle Lake, in Colorado County, Texas prior to the date this notice is 
published in the newspaper. The application, including any updates, and associated notices 
are available electronically at the following webpage: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This 
link to an electronic map of the site or facility's general location is provided as a public 
courtesy and not part of the application or notice. For the exact location, refer to the 
application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-96.335555,29.585&level=18 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 
public meeting if the Executive Director determines that there is a significant degree of public 
interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 



 

response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and the 
Executive Director’s decision on the application, will be mailed to everyone who 
submitted public comments and to those persons who are on the mailing list for this 
application. If comments are received, the mailing will also provide instructions for 
requesting reconsideration of the Executive Director’s decision and for requesting a 
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial 
in state district court.  

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
facility in a way not common to the general public; a list of all disputed issues of fact that 
you submit during the comment period and, the statement "[I/we] request a contested 
case hearing." If the request for contested case hearing is filed on behalf of a group or 
association, the request must designate the group’s representative for receiving future 
correspondence; identify by name and physical address an individual member of the 
group who would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member’s location and distance from 
the facility or activity; explain how and why the member would be affected; and explain 
how the interests the group seeks to protect are relevant to the group’s purpose. 

Following the close of all applicable comment and request periods, the Executive Director will 
forward the application and any requests for reconsideration or for a contested case hearing 
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting. 

The Commission may only grant a request for a contested case hearing on issues the 
requestor submitted in their timely comments that were not subsequently withdrawn. If a 
hearing is granted, the subject of a hearing will be limited to disputed issues of fact or 
mixed questions of fact and law relating to relevant and material water quality concerns 
submitted during the comment period.  

TCEQ may act on an application to renew a permit for discharge of wastewater without 
providing an opportunity for a contested case hearing if certain criteria are met. 

MAILING LIST. If you submit public comments, a request for a contested case hearing or a 
reconsideration of the Executive Director’s decision, you will be added to the mailing list for 
this specific application to receive future public notices mailed by the Office of the Chief 
Clerk. In addition, you may request to be placed on: (1) the permanent mailing list for a 
specific applicant name and permit number; and/or (2) the mailing list for a specific county. 
If you wish to be placed on the permanent and/or the county mailing list, clearly specify 
which list(s) and send your request to TCEQ Office of the Chief Clerk at the address below. 

INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit the 
Commissioners’ Integrated Database at www.tceq.texas.gov/goto/cid. Search the database 
using the permit number for this application, which is provided at the top of this notice. 

AGENCY CONTACTS AND INFORMATION. All public comments and requests must be 
submitted either electronically at https://www14.tceq.texas.gov/epic/eComment/, or in 



 

writing to the Texas Commission on Environmental Quality, Office of the Chief Clerk, MC-105, 
P.O. Box 13087, Austin, Texas 78711-3087. Please be aware that any contact information you 
provide, including your name, phone number, email address and physical address will 
become part of the agency’s public record. For more information about this permit 
application or the permitting process, please call the TCEQ Public Education Program, Toll 
Free, at 1-800-687-4040 or visit their website at www.tceq.texas.gov/goto/pep. Si desea 
información en Español, puede llamar al 1-800-687-4040. 

Further information may also be obtained from City of Eagle Lake at the address stated above 
or by calling Mr. Michael Beyette, Public Works Director, at 979-758-4447. 

Issuance Date: April 18, 2025 

 



Texas Commission on Environmental Quality 
 

 
 

NOTICE OF APPLICATION AND PRELIMINARY DECISION 
FOR TPDES PERMIT FOR MUNICIPAL WASTEWATER 

 
 

RENEWAL 
 
 

PERMIT NO. WQ0010505001 
 
 

APPLICATION AND PRELIMINARY DECISION. City of Eagle Lake, P.O. Box 38, Eagle 
Lake, Texas 77434, has applied to the Texas Commission on Environmental Quality (TCEQ) for 
a renewal of Texas Pollutant Discharge Elimination System (TPDES) Permit No. 
WQ0010505001 which authorizes the discharge of treated domestic wastewater at a daily 
average flow not to exceed 750,000 gallons per day. TCEQ received this application on 
February 21, 2025. 
 
The facility is located at 406 South McCarty Avenue, in the city of Eagle Lake, in Colorado 
County, Texas 77434. The treated effluent is discharged to a drainage ditch, thence to Eagle 
Lake, thence to an unnamed tributary, thence to Colorado River Below La Grange in Segment 
No. 1402 of the Colorado River Basin. The unclassified receiving water uses are high aquatic life 
use for the drainage ditch and Eagle lake; and limited aquatic life use for the unnamed tibutary. 
The designated uses for Segment No. 1402 are primary contact recreation, public water supply, 
and high aquatic life use. All determinations are preliminary and subject to additional review 
and/or revisions. This link to an electronic map of the site or facility’s general location is 
provided as a public courtesy and is not part of the application or notice. For the exact location, 
refer to the application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-96.335555,29.585&level=18 
 
The TCEQ Executive Director has completed the technical review of the application and 
prepared a draft permit. The draft permit, if approved, would establish the conditions under 
which the facility must operate. The Executive Director has made a preliminary decision that 
this permit, if issued, meets all statutory and regulatory requirements. The permit application, 
Executive Director’s preliminary decision, and draft permit are available for viewing and 
copying at Eagle Lake City Hall, 100 E Main St., Eagle Lake, Texas. The application, including 
any updates, and associated notices are available electronically at the following webpage: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
 
PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or 
request a public meeting about this application. The purpose of a public meeting is to 
provide the opportunity to submit comments or to ask questions about the application. TCEQ 
holds a public meeting if the Executive Director determines that there is a significant degree of 
public interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing.

https://gisweb.tceq.texas.gov/LocationMapper/?marker=-96.335555,29.585&level=18
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications


OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 
response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments will be 
mailed to everyone who submitted public comments and to those persons who are 
on the mailing list for this application. If comments are received, the mailing will 
also provide instructions for requesting a contested case hearing or 
reconsideration of the Executive Director’s decision. A contested case hearing is a legal 
proceeding similar to a civil trial in a state district court. 

 
TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE 
FOLLOWING ITEMS IN YOUR REQUEST: your name, address, phone number; 
applicant's name and proposed permit number; the location and distance of your 
property/activities relative to the proposed facility; a specific description of how 
you would be adversely affected by the facility in a way not common to the general 
public; a list of all disputed issues of fact that you submit during the comment 
period; and the statement "[I/we] request a contested case hearing." If the request 
for contested case hearing is filed on behalf of a group or association, the request 
must designate the group’s representative for receiving future correspondence; 
identify by name and physical address an individual member of the group who 
would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member’s location and 
distance from the facility or activity; explain how and why the member would be 
affected; and explain how the interests the group seeks to protect are relevant to 
the group’s purpose. 
 
Following the close of all applicable comment and request periods, the Executive Director will 
forward the application and any requests for reconsideration or for a contested case hearing to 
the TCEQ Commissioners for their consideration at a scheduled Commission meeting. 
 
The Commission may only grant a request for a contested case hearing on issues the requestor 
submitted in their timely comments that were not subsequently withdrawn. If a hearing is 
granted, the subject of a hearing will be limited to disputed issues of fact or mixed 
questions of fact and law relating to relevant and material water quality concerns 
submitted during the comment period. TCEQ may act on an application to renew a 
permit for discharge of wastewater without providing an opportunity for a 
contested case hearing if certain criteria are met. 
 
EXECUTIVE DIRECTOR ACTION. The Executive Director may issue final approval of the 
application unless a timely contested case hearing request or request for reconsideration is filed. 
If a timely hearing request or request for reconsideration is filed, the Executive Director will not 
issue final approval of the permit and will forward the application and request to the TCEQ 
Commissioners for their consideration at a scheduled Commission meeting. 
 
MAILING LIST. If you submit public comments, a request for a contested case hearing or a 
reconsideration of the Executive Director’s decision, you will be added to the mailing list for this 
specific application to receive future public notices mailed by the Office of the Chief Clerk. In 
addition, you may request to be placed on: (1) the permanent mailing list for a specific applicant 
name and permit number; and/or (2) the mailing list for a specific county. If you wish to be 
placed on the permanent and/or the county mailing list, clearly specify which list(s) and send 
your request to TCEQ Office of the Chief Clerk at the address below.



All written public comments and public meeting requests must be submitted to the 
Office of the Chief Clerk, MC 105, Texas Commission on Environmental Quality, 
P.O. Box 13087, Austin, TX 78711-3087 or electronically at 
www.tceq.texas.gov/goto/comment within 30 days from the date of newspaper 
publication of this notice. 

 
INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit 
the Commissioners’ Integrated Database at www.tceq.texas.gov/goto/cid. Search the database 
using the permit number for this application, which is provided at the top of this notice. 
 
AGENCY CONTACTS AND INFORMATION. Public comments and requests must be 
submitted either electronically at www.tceq.texas.gov/goto/comment, or in writing to the Texas 
Commission on Environmental Quality, Office of the Chief Clerk, MC 105, P.O. Box 13087, 
Austin, Texas 78711-3087. Any personal information you submit to the TCEQ will become part 
of the agency’s record; this includes email addresses. For more information about this permit 
application or the permitting process, please call the TCEQ Public Education Program, Toll Free, 
at 1-800-687-4040 or visit their website at www.tceq.texas.gov/goto/pep. Si desea información 
en Español, puede llamar al 1-800-687-4040. 
 
Further information may also be obtained from City of Eagle Lake at the address stated above or 
by calling Mr. Michael Beyette, City of Eagle Lake, at 979-758-4447. 
 
 
Issuance Date: July 1, 2025 

https://www14.tceq.texas.gov/epic/eComment/
http://www.tceq.texas.gov/goto/cid
https://www14.tceq.texas.gov/epic/eComment/
https://www.tceq.texas.gov/goto/pep


 

 

 

TPDES PERMIT NO. 
WQ0010505001 
[For TCEQ office use only - EPA I.D. 
No. TX0072885] 

 
TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

P.O. Box 13087 
Austin, Texas 78711-3087 

 
This is a renewal that replaces TPDES 
Permit No. WQ0010505001 issued on 
March 12, 2020. 

 
 PERMIT TO DISCHARGE WASTES 
 under provisions of  
 Section 402 of the Clean Water Act 
 and Chapter 26 of the Texas Water Code 
 
 
City of Eagle Lake 
 
 
whose mailing address is  
 
 
P.O. Box 38 
Eagle Lake, Texas 77434 
 
is authorized to treat and discharge wastes from the City of Eagle Lake Wastewater Treatment Facility, 
SIC Code 4952 
 
located at 406 South McCarty Avenue, in the city of Eagle Lake, in Colorado County, Texas 77434 
 
to a drainage ditch, thence to Eagle Lake, thence to an unnamed tributary, thence to Colorado River 
Below La Grange. in Segment No. 1402 of the Colorado River Basin 
 
only according to effluent limitations, monitoring requirements, and other conditions set forth in this 
permit, as well as the rules of the Texas Commission on Environmental Quality (TCEQ), the laws of the 
State of Texas, and other orders of the TCEQ. The issuance of this permit does not grant to the 
permittee the right to use private or public property for conveyance of wastewater along the discharge 
route described in this permit. This includes, but is not limited to, property belonging to any individual, 
partnership, corporation or other entity. Neither does this permit authorize any invasion of personal 
rights nor any violation of federal, state, or local laws or regulations. It is the responsibility of the 
permittee to acquire property rights as may be necessary to use the discharge route. 
 
This permit shall expire at midnight, five years from the date of issuance. 
 
 
ISSUED DATE: 
 

_________________________ 
For the Commission 



City of Eagle Lake     TPDES Permit No. WQ0010505001 
 

 

EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS Outfall Number 001 
 
1. During the period beginning upon the date of issuance and lasting through the date of expiration, the permittee is authorized to 

discharge subject to the following effluent limitations: 
 

The daily average flow of effluent shall not exceed 0.75 million gallons per day (MGD) nor shall the average discharge during any two-
hour period (2-hour peak) exceed 1,563 gallons per minute.  

   
Effluent Characteristic Discharge Limitations Min. Self-Monitoring Requirements 

  Daily Avg 7-day Avg Daily Max Single Grab Report Daily Avg. & Daily Max 
 mg/l (lbs/day) mg/l    mg/l     mg/l Measurement     

Frequency 
Sample Type 

       
Flow, MGD Report N/A Report N/A Continuous Totalizing Meter 
       
Carbonaceous Biochemical 
Oxygen Demand (5-day) 

7 (44) 12 22 32 One/week Composite 

       
Total Suspended Solids 15 (94) 25 40 60 One/week Composite 
       
Ammonia Nitrogen 2 (13) 5 10 15 One/week Composite 
       
E. coli, colony-forming units 
or most probable number 
per 100 ml 

126 N/A 399 N/A Two/month Grab 

    
 
2. The effluent shall contain a total chlorine residual of at least 1.0 mg/l and shall not exceed a total chlorine residual of 4.0 mg/l after a 

detention time of at least 20 minutes (based on peak flow), and shall be monitored daily by grab sample. An equivalent method of 
disinfection may be substituted only with prior approval of the Executive Director.   

 
3. The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored once per month by grab 

sample. 
 
4. There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil. 
 
5. Effluent monitoring samples shall be taken at the following location(s):  Following the final treatment unit. 
 
6. The effluent shall contain a minimum dissolved oxygen of 5 mg/l and shall be monitored once per week by grab sample.  
 
Page 2 
 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 3 

DEFINITIONS AND STANDARD PERMIT CONDITIONS 
 
As required by Title 30 Texas Administrative Code (TAC) Chapter 305, certain regulations 
appear as standard conditions in waste discharge permits. 30 TAC § 305.121 - 305.129 (relating 
to Permit Characteristics and Conditions) as promulgated under the Texas Water Code (TWC) 
§§ 5.103 and 5.105, and the Texas Health and Safety Code (THSC) §§ 361.017 and 361.024(a), 
establish the characteristics and standards for waste discharge permits, including sewage 
sludge, and those sections of 40 Code of Federal Regulations (CFR) Part 122 adopted by 
reference by the Commission. The following text includes these conditions and incorporates 
them into this permit. All definitions in TWC § 26.001 and 30 TAC Chapter 305 shall apply to 
this permit and are incorporated by reference. Some specific definitions of words or phrases 
used in this permit are as follows: 
 
1. Flow Measurements 
 

a. Annual average flow - the arithmetic average of all daily flow determinations taken 
within the preceding 12 consecutive calendar months. The annual average flow 
determination shall consist of daily flow volume determinations made by a totalizing 
meter, charted on a chart recorder and limited to major domestic wastewater discharge 
facilities with one million gallons per day or greater permitted flow. 

 
b. Daily average flow - the arithmetic average of all determinations of the daily flow within 

a period of one calendar month. The daily average flow determination shall consist of 
determinations made on at least four separate days. If instantaneous measurements are 
used to determine the daily flow, the determination shall be the arithmetic average of all 
instantaneous measurements taken during that month. Daily average flow determination 
for intermittent discharges shall consist of a minimum of three flow determinations on 
days of discharge. 

 
c. Daily maximum flow - the highest total flow for any 24-hour period in a calendar month. 

 
d. Instantaneous flow - the measured flow during the minimum time required to interpret 

the flow measuring device. 
 

e. 2-hour peak flow (domestic wastewater treatment plants) - the maximum flow sustained 
for a two-hour period during the period of daily discharge. The average of multiple 
measurements of instantaneous maximum flow within a two-hour period may be used to 
calculate the 2-hour peak flow. 

 
f. Maximum 2-hour peak flow (domestic wastewater treatment plants) - the highest 2-hour 

peak flow for any 24-hour period in a calendar month. 
 
2. Concentration Measurements 

 
a. Daily average concentration - the arithmetic average of all effluent samples, composite or 

grab as required by this permit, within a period of one calendar month, consisting of at 
least four separate representative measurements.   

 
i. For domestic wastewater treatment plants - When four samples are not available in a 

calendar month, the arithmetic average (weighted by flow) of all values in the 
previous four consecutive month period consisting of at least four measurements 
shall be utilized as the daily average concentration. 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 4 

ii. For all other wastewater treatment plants - When four samples are not available in a 
calendar month, the arithmetic average (weighted by flow) of all values taken during 
the month shall be utilized as the daily average concentration. 

 
b. 7-day average concentration - the arithmetic average of all effluent samples, composite 

or grab as required by this permit, within a period of one calendar week, Sunday through 
Saturday.  

 
c. Daily maximum concentration - the maximum concentration measured on a single day, 

by the sample type specified in the permit, within a period of one calendar month. 
 

d. Daily discharge - the discharge of a pollutant measured during a calendar day or any 24-
hour period that reasonably represents the calendar day for purposes of sampling. For 
pollutants with limitations expressed in terms of mass, the daily discharge is calculated 
as the total mass of the pollutant discharged over the sampling day. For pollutants with 
limitations expressed in other units of measurement, the daily discharge is calculated as 
the average measurement of the pollutant over the sampling day.  
 
The daily discharge determination of concentration made using a composite sample shall 
be the concentration of the composite sample. When grab samples are used, the daily 
discharge determination of concentration shall be the arithmetic average (weighted by 
flow value) of all samples collected during that day. 

 
e. Bacteria concentration (E. coli or Enterococci) - Colony Forming Units (CFU) or Most 

Probable Number (MPN) of bacteria per 100 milliliters effluent. The daily average 
bacteria concentration is a geometric mean of the values for the effluent samples 
collected in a calendar month. The geometric mean shall be determined by calculating 
the nth root of the product of all measurements made in a calendar month, where n 
equals the number of measurements made; or, computed as the antilogarithm of the 
arithmetic mean of the logarithms of all measurements made in a calendar month. For 
any measurement of bacteria equaling zero, a substituted value of one shall be made for 
input into either computation method. If specified, the 7-day average for bacteria is the 
geometric mean of the values for all effluent samples collected during a calendar week. 

 
f. Daily average loading (lbs/day) - the arithmetic average of all daily discharge loading 

calculations during a period of one calendar month. These calculations must be made for 
each day of the month that a parameter is analyzed. The daily discharge, in terms of 
mass (lbs/day), is calculated as (Flow, MGD x Concentration, mg/l x 8.34). 

 
g. Daily maximum loading (lbs/day) - the highest daily discharge, in terms of mass 

(lbs/day), within a period of one calendar month. 
 
3. Sample Type 
 

a. Composite sample - For domestic wastewater, a composite sample is a sample made up 
of a minimum of three effluent portions collected in a continuous 24-hour period or 
during the period of daily discharge if less than 24 hours, and combined in volumes 
proportional to flow, and collected at the intervals required by 30 TAC § 319.9 (a). For 
industrial wastewater, a composite sample is a sample made up of a minimum of three 
effluent portions collected in a continuous 24-hour period or during the period of daily 
discharge if less than 24 hours, and combined in volumes proportional to flow, and 
collected at the intervals required by 30 TAC § 319.9 (b).  



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 5 

b.  Grab sample - an individual sample collected in less than 15 minutes. 
 
4. Treatment Facility (facility) - wastewater facilities used in the conveyance, storage, 

treatment, recycling, reclamation and/or disposal of domestic sewage, industrial wastes, 
agricultural wastes, recreational wastes, or other wastes including sludge handling or 
disposal facilities under the jurisdiction of the Commission. 

 
5. The term “sewage sludge” is defined as solid, semi-solid, or liquid residue generated during 

the treatment of domestic sewage in 30 TAC Chapter 312. This includes the solids that have 
not been classified as hazardous waste separated from wastewater by unit processes. 

 
6. The term “biosolids” is defined as sewage sludge that has been tested or processed to meet 

Class A, Class AB, or Class B pathogen standards in 30 TAC Chapter 312 for beneficial use. 
 
7. Bypass - the intentional diversion of a waste stream from any portion of a treatment facility. 
 
MONITORING AND REPORTING REQUIREMENTS 
 
1. Self-Reporting 
 

Monitoring results shall be provided at the intervals specified in the permit. Unless 
otherwise specified in this permit or otherwise ordered by the Commission, the permittee 
shall conduct effluent sampling and reporting in accordance with 30 TAC §§ 319.4 - 319.12. 
Unless otherwise specified, effluent monitoring data shall be submitted each month, to the 
Enforcement Division (MC 224), by the 20th day of the following month for each discharge 
which is described by this permit whether or not a discharge is made for that month. 
Monitoring results must be submitted online using the NetDMR reporting system available 
through the TCEQ website unless the permittee requests and obtains an electronic reporting 
waiver. Monitoring results must be signed and certified as required by Monitoring and 
Reporting Requirements No. 10. 

 
As provided by state law, the permittee is subject to administrative, civil and criminal 
penalties, as applicable, for negligently or knowingly violating the Clean Water Act (CWA); 
TWC §§ 26, 27, and 28; and THSC § 361, including but not limited to knowingly making any 
false statement, representation, or certification on any report, record, or other document 
submitted or required to be maintained under this permit, including monitoring reports or 
reports of compliance or noncompliance, or falsifying, tampering with or knowingly 
rendering inaccurate any monitoring device or method required by this permit or violating 
any other requirement imposed by state or federal regulations. 

 
2. Test Procedures 

 
a. Unless otherwise specified in this permit, test procedures for the analysis of pollutants 

shall comply with procedures specified in 30 TAC §§ 319.11 - 319.12. Measurements, 
tests, and calculations shall be accurately accomplished in a representative manner. 

 
b. All laboratory tests submitted to demonstrate compliance with this permit must meet the 

requirements of 30 TAC § 25, Environmental Testing Laboratory Accreditation and 
Certification. 

 
3. Records of Results 
 

a. Monitoring samples and measurements shall be taken at times and in a manner so as to 
be representative of the monitored activity. 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 6 

 
b. Except for records of monitoring information required by this permit related to the 

permittee’s sewage sludge or biosolids use and disposal activities, which shall be retained 
for a period of at least five years (or longer as required by 40 CFR Part 503), monitoring 
and reporting records, including strip charts and records of calibration and maintenance, 
copies of all records required by this permit, records of all data used to complete the 
application for this permit, and the certification required by 40 CFR § 264.73(b)(9) shall 
be retained at the facility site, or shall be readily available for review by a TCEQ 
representative for a period of three years from the date of the record or sample, 
measurement, report, application or certification. This period shall be extended at the 
request of the Executive Director. 

 
c. Records of monitoring activities shall include the following: 

 
i. date, time and place of sample or measurement; 
 
ii. identity of individual who collected the sample or made the measurement. 
 
iii. date and time of analysis; 
 
iv. identity of the individual and laboratory who performed the analysis; 
 
v. the technique or method of analysis; and 
 
vi. the results of the analysis or measurement and quality assurance/quality control 

records. 
 

The period during which records are required to be kept shall be automatically extended 
to the date of the final disposition of any administrative or judicial enforcement action 
that may be instituted against the permittee. 

 
4. Additional Monitoring by Permittee 

 
If the permittee monitors any pollutant at the location(s) designated herein more frequently 
than required by this permit using approved analytical methods as specified above, all 
results of such monitoring shall be included in the calculation and reporting of the values 
submitted on the approved self-report form. Increased frequency of sampling shall be 
indicated on the self-report form. 

 
5. Calibration of Instruments  

 
All automatic flow measuring or recording devices and all totalizing meters for measuring 
flows shall be accurately calibrated by a trained person at plant start-up and as often 
thereafter as necessary to ensure accuracy, but not less often than annually unless 
authorized by the Executive Director for a longer period. Such person shall verify in writing 
that the device is operating properly and giving accurate results. Copies of the verification 
shall be retained at the facility site and/or shall be readily available for review by a TCEQ 
representative for a period of three years. 

 
6. Compliance Schedule Reports 

 
Reports of compliance or noncompliance with, or any progress reports on, interim and final 
requirements contained in any compliance schedule of the permit shall be submitted no later 
than 14 days following each schedule date to the Regional Office and the Enforcement 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 7 

Division (MC 224). 
 

7.  Noncompliance Notification 
 

a. In accordance with 30 TAC § 305.125(9) any noncompliance which may endanger 
human health or safety, or the environment shall be reported by the permittee to the 
TCEQ. Except as allowed by 30 TAC § 305.132, report of such information shall be 
provided orally or by facsimile transmission (FAX) to the Regional Office within 24 
hours of becoming aware of the noncompliance. A written submission of such 
information shall also be provided by the permittee to the Regional Office and the 
Enforcement Division (MC 224) within five working days of becoming aware of the 
noncompliance. For Publicly Owned Treatment Works (POTWs), effective December 21, 
2025, the permittee must submit the written report for unauthorized discharges and 
unanticipated bypasses that exceed any effluent limit in the permit using the online 
electronic reporting system available through the TCEQ website unless the permittee 
requests and obtains an electronic reporting waiver. The written submission shall 
contain a description of the noncompliance and its cause; the potential danger to human 
health or safety, or the environment; the period of noncompliance, including exact dates 
and times; if the noncompliance has not been corrected, the time it is expected to 
continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the 
noncompliance, and to mitigate its adverse effects. 

 
b. The following violations shall be reported under Monitoring and Reporting Requirement 

7.a.: 
 

i. Unauthorized discharges as defined in Permit Condition 2(g). 
 
ii. Any unanticipated bypass that exceeds any effluent limitation in the permit. 
 
iii. Violation of a permitted maximum daily discharge limitation for pollutants listed 

specifically in the Other Requirements section of an Industrial TPDES permit. 
 
c. In addition to the above, any effluent violation which deviates from the permitted 

effluent limitation by more than 40% shall be reported by the permittee in writing to the 
Regional Office and the Enforcement Division (MC 224) within 5 working days of 
becoming aware of the noncompliance. 

 
d. Any noncompliance other than that specified in this section, or any required information 

not submitted or submitted incorrectly, shall be reported to the Enforcement Division 
(MC 224) as promptly as possible. For effluent limitation violations, noncompliances 
shall be reported on the approved self-report form. 

 
8. In accordance with the procedures described in 30 TAC §§ 35.301 - 35.303 (relating to Water 

Quality Emergency and Temporary Orders) if the permittee knows in advance of the need 
for a bypass, it shall submit prior notice by applying for such authorization. 

 
9. Changes in Discharges of Toxic Substances 

 
All existing manufacturing, commercial, mining, and silvicultural permittees shall notify the 
Regional Office, orally or by facsimile transmission within 24 hours, and both the Regional 
Office and the Enforcement Division (MC 224) in writing within five (5) working days, after 
becoming aware of or having reason to believe: 

 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 8 

a. That any activity has occurred or will occur which would result in the discharge, on a 
routine or frequent basis, of any toxic pollutant listed at 40 CFR Part 122, Appendix D, 
Tables II and III (excluding Total Phenols) which is not limited in the permit, if that 
discharge will exceed the highest of the following “notification levels”: 
 
i. One hundred micrograms per liter (100 μg/L); 
 
ii. Two hundred micrograms per liter (200 μg/L) for acrolein and acrylonitrile; five 

hundred micrograms per liter (500 μg/L) for 2,4-dinitrophenol and for 2-methyl-
4,6-dinitrophenol; and one milligram per liter (1 mg/L) for antimony; 

 
iii. Five (5) times the maximum concentration value reported for that pollutant in the 

permit application; or 
 
iv. The level established by the TCEQ. 

 
b. That any activity has occurred or will occur which would result in any discharge, on a 

nonroutine or infrequent basis, of a toxic pollutant which is not limited in the permit, if 
that discharge will exceed the highest of the following “notification levels”: 

 
i. Five hundred micrograms per liter (500 μg/L); 
 
ii. One milligram per liter (1 mg/L) for antimony; 
 
iii. Ten (10) times the maximum concentration value reported for that pollutant in the 

permit application; or 
 

iv. The level established by the TCEQ. 
 
10. Signatories to Reports 

 
All reports and other information requested by the Executive Director shall be signed by the 
person and in the manner required by 30 TAC § 305.128 (relating to Signatories to Reports). 

 
11. All POTWs must provide adequate notice to the Executive Director of the following: 
 

a. Any new introduction of pollutants into the POTW from an indirect discharger which 
would be subject to CWA § 301 or § 306 if it were directly discharging those pollutants; 

 
b. Any substantial change in the volume or character of pollutants being introduced into 

that POTW by a source introducing pollutants into the POTW at the time of issuance of 
the permit; and 

 
c. For the purpose of this paragraph, adequate notice shall include information on: 

 
i. The quality and quantity of effluent introduced into the POTW; and 
 
ii. Any anticipated impact of the change on the quantity or quality of effluent to be 

discharged from the POTW. 
 
 
 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 9 

PERMIT CONDITIONS 
 
1. General 
 

a. When the permittee becomes aware that it failed to submit any relevant facts in a permit 
application, or submitted incorrect information in an application or in any report to the 
Executive Director, it shall promptly submit such facts or information. 

 
b. This permit is granted on the basis of the information supplied and representations 

made by the permittee during action on an application, and relying upon the accuracy 
and completeness of that information and those representations. After notice and 
opportunity for a hearing, this permit may be modified, suspended, or revoked, in whole 
or in part, in accordance with 30 TAC Chapter 305, Subchapter D, during its term for 
good cause including, but not limited to, the following:  

 
i. Violation of any terms or conditions of this permit; 

 
ii. Obtaining this permit by misrepresentation or failure to disclose fully all relevant 

facts; or 
 

iii. A change in any condition that requires either a temporary or permanent reduction 
or elimination of the authorized discharge.   

 
c. The permittee shall furnish to the Executive Director, upon request and within a 

reasonable time, any information to determine whether cause exists for amending, 
revoking, suspending or terminating the permit. The permittee shall also furnish to the 
Executive Director, upon request, copies of records required to be kept by the permit. 

 
2. Compliance 
 

a. Acceptance of the permit by the person to whom it is issued constitutes acknowledgment 
and agreement that such person will comply with all the terms and conditions embodied 
in the permit, and the rules and other orders of the Commission. 

 
b. The permittee has a duty to comply with all conditions of the permit. Failure to comply 

with any permit condition constitutes a violation of the permit and the Texas Water Code 
or the Texas Health and Safety Code, and is grounds for enforcement action, for permit 
amendment, revocation, or suspension, or for denial of a permit renewal application or 
an application for a permit for another facility. 

 
c. It shall not be a defense for a permittee in an enforcement action that it would have been 

necessary to halt or reduce the permitted activity in order to maintain compliance with 
the conditions of the permit. 

 
d. The permittee shall take all reasonable steps to minimize or prevent any discharge or 

sludge use or disposal or other permit violation that has a reasonable likelihood of 
adversely affecting human health or the environment.   

 
e. Authorization from the Commission is required before beginning any change in the 

permitted facility or activity that may result in noncompliance with any permit 
requirements. 

 
f. A permit may be amended, suspended and reissued, or revoked for cause in accordance 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 10 

with 30 TAC §§ 305.62 and 305.66 and TWC§ 7.302. The filing of a request by the 
permittee for a permit amendment, suspension and reissuance, or termination, or a 
notification of planned changes or anticipated noncompliance, does not stay any permit 
condition. 

 
g. There shall be no unauthorized discharge of wastewater or any other waste. For the 

purpose of this permit, an unauthorized discharge is considered to be any discharge of 
wastewater into or adjacent to water in the state at any location not permitted as an 
outfall or otherwise defined in the Other Requirements section of this permit. 

 
h. In accordance with 30 TAC § 305.535(a), the permittee may allow any bypass to occur 

from a TPDES permitted facility which does not cause permitted effluent limitations to 
be exceeded or an unauthorized discharge to occur, but only if the bypass is also for 
essential maintenance to assure efficient operation. 

 
i. The permittee is subject to administrative, civil, and criminal penalties, as applicable, 

under TWC §§ 7.051 - 7.075 (relating to Administrative Penalties), 7.101 - 7.111 (relating 
to Civil Penalties), and 7.141 - 7.202 (relating to Criminal Offenses and Penalties) for 
violations including, but not limited to, negligently or knowingly violating the federal 
CWA §§ 301, 302, 306, 307, 308, 318, or 405, or any condition or limitation 
implementing any sections in a permit issued under the CWA § 402, or any requirement 
imposed in a pretreatment program approved under the CWA §§ 402 (a)(3) or 402 
(b)(8). 

 
3. Inspections and Entry 
 

a. Inspection and entry shall be allowed as prescribed in the TWC Chapters 26, 27, and 28, 
and THSC § 361. 

 
b. The members of the Commission and employees and agents of the Commission are 

entitled to enter any public or private property at any reasonable time for the purpose of 
inspecting and investigating conditions relating to the quality of water in the state or the 
compliance with any rule, regulation, permit or other order of the Commission. 
Members, employees, or agents of the Commission and Commission contractors are 
entitled to enter public or private property at any reasonable time to investigate or 
monitor or, if the responsible party is not responsive or there is an immediate danger to 
public health or the environment, to remove or remediate a condition related to the 
quality of water in the state. Members, employees, Commission contractors, or agents 
acting under this authority who enter private property shall observe the establishment’s 
rules and regulations concerning safety, internal security, and fire protection, and if the 
property has management in residence, shall notify management or the person then in 
charge of his presence and shall exhibit proper credentials. If any member, employee, 
Commission contractor, or agent is refused the right to enter in or on public or private 
property under this authority, the Executive Director may invoke the remedies 
authorized in TWC § 7.002. The statement above, that Commission entry shall occur in 
accordance with an establishment’s rules and regulations concerning safety, internal 
security, and fire protection, is not grounds for denial or restriction of entry to any part 
of the facility, but merely describes the Commission’s duty to observe appropriate rules 
and regulations during an inspection. 

 
 
 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 11 

4. Permit Amendment and/or Renewal 
 

a. The permittee shall give notice to the Executive Director as soon as possible of any 
planned physical alterations or additions to the permitted facility if such alterations or 
additions would require a permit amendment or result in a violation of permit 
requirements. Notice shall also be required under this paragraph when: 

 
i. The alteration or addition to a permitted facility may meet one of the criteria for 

determining whether a facility is a new source in accordance with 30 TAC § 305.534 
(relating to New Sources and New Dischargers); or 

 
ii. The alteration or addition could significantly change the nature or increase the 

quantity of pollutants discharged. This notification applies to pollutants that are 
subject neither to effluent limitations in the permit, nor to notification requirements 
in Monitoring and Reporting Requirements No. 9; or 

 
iii. The alteration or addition results in a significant change in the permittee’s sludge use 

or disposal practices, and such alteration, addition, or change may justify the 
application of permit conditions that are different from or absent in the existing 
permit, including notification of additional use or disposal sites not reported during 
the permit application process or not reported pursuant to an approved land 
application plan. 

 
b. Prior to any facility modifications, additions, or expansions that will increase the plant 

capacity beyond the permitted flow, the permittee must apply for and obtain proper 
authorization from the Commission before commencing construction. 

 
c. The permittee must apply for an amendment or renewal at least 180 days prior to 

expiration of the existing permit in order to continue a permitted activity after the 
expiration date of the permit. If an application is submitted prior to the expiration date 
of the permit, the existing permit shall remain in effect until the application is approved, 
denied, or returned. If the application is returned or denied, authorization to continue 
such activity shall terminate upon the effective date of the action. If an application is not 
submitted prior to the expiration date of the permit, the permit shall expire and 
authorization to continue such activity shall terminate. 

 
d. Prior to accepting or generating wastes which are not described in the permit application 

or which would result in a significant change in the quantity or quality of the existing 
discharge, the permittee must report the proposed changes to the Commission. The 
permittee must apply for a permit amendment reflecting any necessary changes in 
permit conditions, including effluent limitations for pollutants not identified and limited 
by this permit. 

 
e. In accordance with the TWC § 26.029(b), after a public hearing, notice of which shall be 

given to the permittee, the Commission may require the permittee, from time to time, for 
good cause, in accordance with applicable laws, to conform to new or additional 
conditions. 

 
f. If any toxic effluent standard or prohibition (including any schedule of compliance 

specified in such effluent standard or prohibition) is promulgated under CWA § 307(a) 
for a toxic pollutant which is present in the discharge and that standard or prohibition is 
more stringent than any limitation on the pollutant in this permit, this permit shall be 
modified or revoked and reissued to conform to the toxic effluent standard or 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 12 

prohibition. The permittee shall comply with effluent standards or prohibitions 
established under CWA § 307(a) for toxic pollutants within the time provided in the 
regulations that established those standards or prohibitions, even if the permit has not 
yet been modified to incorporate the requirement. 

 
5. Permit Transfer 
 

a. Prior to any transfer of this permit, Commission approval must be obtained. The 
Commission shall be notified in writing of any change in control or ownership of 
facilities authorized by this permit. Such notification should be sent to the Applications 
Review and Processing Team (MC 148) of the Water Quality Division. 

 
b. A permit may be transferred only according to the provisions of 30 TAC § 305.64 

(relating to Transfer of Permits) and 30 TAC § 50.133 (relating to Executive Director 
Action on Application or WQMP update). 

 
6. Relationship to Hazardous Waste Activities 

 
This permit does not authorize any activity of hazardous waste storage, processing, or 
disposal that requires a permit or other authorization pursuant to the Texas Health and 
Safety Code. 

 
7. Relationship to Water Rights 

 
Disposal of treated effluent by any means other than discharge directly to water in the state 
must be specifically authorized in this permit and may require a permit pursuant to TWC 
Chapter 11. 

 
8. Property Rights  

 
A permit does not convey any property rights of any sort, or any exclusive privilege. 

 
9. Permit Enforceability 

 
The conditions of this permit are severable, and if any provision of this permit, or the 
application of any provision of this permit to any circumstances, is held invalid, the 
application of such provision to other circumstances, and the remainder of this permit, shall 
not be affected thereby. 

 
10. Relationship to Permit Application 

 
The application pursuant to which the permit has been issued is incorporated herein; 
provided, however, that in the event of a conflict between the provisions of this permit and 
the application, the provisions of the permit shall control. 

 
11. Notice of Bankruptcy  
 

a. Each permittee shall notify the Executive Director, in writing, immediately following the 
filing of a voluntary or involuntary petition for bankruptcy under any chapter of Title 11 
(Bankruptcy) of the United States Code (11 USC) by or against:  
 
i. the permittee;  
 
ii.  an entity (as that term is defined in 11 USC, § 101(14)) controlling the permittee or 

listing the permit or permittee as property of the estate; or  



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 13 

 
iii. an affiliate (as that term is defined in 11 USC, § 101(2)) of the permittee.  

 
b. This notification must indicate:  

 
i. the name of the permittee;  
 
ii. the permit number(s);  
 
iii.  the bankruptcy court in which the petition for bankruptcy was filed; and 
 
iv. the date of filing of the petition. 
  

OPERATIONAL REQUIREMENTS 
 
1. The permittee shall at all times ensure that the facility and all of its systems of collection, 

treatment, and disposal are properly operated and maintained. This includes, but is not 
limited to, the regular, periodic examination of wastewater solids within the treatment plant 
by the operator in order to maintain an appropriate quantity and quality of solids inventory 
as described in the various operator training manuals and according to accepted industry 
standards for process control. Process control, maintenance, and operations records shall be 
retained at the facility site, or shall be readily available for review by a TCEQ representative, 
for a period of three years. 

 
2. Upon request by the Executive Director, the permittee shall take appropriate samples and 

provide proper analysis in order to demonstrate compliance with Commission rules. Unless 
otherwise specified in this permit or otherwise ordered by the Commission, the permittee 
shall comply with all applicable provisions of 30 TAC Chapter 312 concerning sewage sludge 
or biosolids use and disposal and 30 TAC §§ 319.21 - 319.29 concerning the discharge of 
certain hazardous metals.  

 
3. Domestic wastewater treatment facilities shall comply with the following provisions: 
 

a. The permittee shall notify the Municipal Permits Team, Wastewater Permitting Section 
(MC 148) of the Water Quality Division, in writing, of any facility expansion at least 90 
days prior to conducting such activity. 

 
b. The permittee shall submit a closure plan for review and approval to the Municipal 

Permits Team, Wastewater Permitting Section (MC 148) of the Water Quality Division, 
for any closure activity at least 90 days prior to conducting such activity. Closure is the 
act of permanently taking a waste management unit or treatment facility out of service 
and includes the permanent removal from service of any pit, tank, pond, lagoon, surface 
impoundment and/or other treatment unit regulated by this permit. 

 
4. The permittee is responsible for installing prior to plant start-up, and subsequently 

maintaining, adequate safeguards to prevent the discharge of untreated or inadequately 
treated wastes during electrical power failures by means of alternate power sources, standby 
generators, and/or retention of inadequately treated wastewater. 

 
5. Unless otherwise specified, the permittee shall provide a readily accessible sampling point 

and, where applicable, an effluent flow measuring device or other acceptable means by 
which effluent flow may be determined. 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 14 

 
6. The permittee shall remit an annual water quality fee to the Commission as required by 30 

TAC Chapter 21. Failure to pay the fee may result in revocation of this permit under TWC § 
7.302(b)(6). 

 
7. Documentation 

 
For all written notifications to the Commission required of the permittee by this permit, the 
permittee shall keep and make available a copy of each such notification under the same 
conditions as self-monitoring data are required to be kept and made available. Except for 
information required for TPDES permit applications, effluent data, including effluent data in 
permits, draft permits and permit applications, and other information specified as not 
confidential in 30 TAC §§ 1.5(d), any information submitted pursuant to this permit may be 
claimed as confidential by the submitter. Any such claim must be asserted in the manner 
prescribed in the application form or by stamping the words confidential business 
information on each page containing such information. If no claim is made at the time of 
submission, information may be made available to the public without further notice. If the 
Commission or Executive Director agrees with the designation of confidentiality, the TCEQ 
will not provide the information for public inspection unless required by the Texas Attorney 
General or a court pursuant to an open records request. If the Executive Director does not 
agree with the designation of confidentiality, the person submitting the information will be 
notified. 

 
8. Facilities that generate domestic wastewater shall comply with the following provisions; 

domestic wastewater treatment facilities at permitted industrial sites are excluded. 
 

a. Whenever flow measurements for any domestic sewage treatment facility reach 75% of 
the permitted daily average or annual average flow for three consecutive months, the 
permittee must initiate engineering and financial planning for expansion and/or 
upgrading of the domestic wastewater treatment and/or collection facilities. Whenever 
the flow reaches 90% of the permitted daily average or annual average flow for three 
consecutive months, the permittee shall obtain necessary authorization from the 
Commission to commence construction of the necessary additional treatment and/or 
collection facilities. In the case of a domestic wastewater treatment facility which reaches 
75% of the permitted daily average or annual average flow for three consecutive months, 
and the planned population to be served or the quantity of waste produced is not 
expected to exceed the design limitations of the treatment facility, the permittee shall 
submit an engineering report supporting this claim to the Executive Director of the 
Commission.   

 
If in the judgment of the Executive Director the population to be served will not cause 
permit noncompliance, then the requirement of this section may be waived. To be 
effective, any waiver must be in writing and signed by the Director of the Enforcement 
Division (MC 219) of the Commission, and such waiver of these requirements will be 
reviewed upon expiration of the existing permit; however, any such waiver shall not be 
interpreted as condoning or excusing any violation of any permit parameter. 

 
b. The plans and specifications for domestic sewage collection and treatment works 

associated with any domestic permit must be approved by the Commission and failure to 
secure approval before commencing construction of such works or making a discharge is 
a violation of this permit and each day is an additional violation until approval has been 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 15 

secured. 
 
c. Permits for domestic wastewater treatment plants are granted subject to the policy of the 

Commission to encourage the development of area-wide waste collection, treatment, and 
disposal systems. The Commission reserves the right to amend any domestic wastewater 
permit in accordance with applicable procedural requirements to require the system 
covered by this permit to be integrated into an area-wide system, should such be 
developed; to require the delivery of the wastes authorized to be collected in, treated by 
or discharged from said system, to such area-wide system; or to amend this permit in 
any other particular to effectuate the Commission’s policy. Such amendments may be 
made when the changes required are advisable for water quality control purposes and 
are feasible on the basis of waste treatment technology, engineering, financial, and 
related considerations existing at the time the changes are required, exclusive of the loss 
of investment in or revenues from any then existing or proposed waste collection, 
treatment or disposal system.  

 
9. Domestic wastewater treatment plants shall be operated and maintained by sewage plant 

operators holding a valid certificate of competency at the required level as defined in 30 TAC 
Chapter 30. 

 
10. For Publicly Owned Treatment Works (POTWs), the 30-day average (or monthly average) 

percent removal for BOD and TSS shall not be less than 85%, unless otherwise authorized by 
this permit. 

 
11. Facilities that generate industrial solid waste as defined in 30 TAC § 335.1 shall comply with 

these provisions: 
 

a. Any solid waste, as defined in 30 TAC § 335.1 (including but not limited to such wastes 
as garbage, refuse, sludge from a waste treatment, water supply treatment plant or air 
pollution control facility, discarded materials, discarded materials to be recycled, 
whether the waste is solid, liquid, or semisolid), generated by the permittee during the 
management and treatment of wastewater, must be managed in accordance with all 
applicable provisions of 30 TAC Chapter 335, relating to Industrial Solid Waste 
Management. 

 
b. Industrial wastewater that is being collected, accumulated, stored, or processed before 

discharge through any final discharge outfall, specified by this permit, is considered to be 
industrial solid waste until the wastewater passes through the actual point source 
discharge and must be managed in accordance with all applicable provisions of 30 TAC 
Chapter 335. 

 
c. The permittee shall provide written notification, pursuant to the requirements of 30 TAC 

§ 335.8(b)(1), to the Corrective Action Section (MC 127) of the Remediation Division 
informing the Commission of any closure activity involving an Industrial Solid Waste 
Management Unit, at least 90 days prior to conducting such an activity. 

 
d. Construction of any industrial solid waste management unit requires the prior written 

notification of the proposed activity to the Registration and Reporting Section (MC 129) 
of the Permitting and Registration Support Division. No person shall dispose of 
industrial solid waste, including sludge or other solids from wastewater treatment 
processes, prior to fulfilling the deed recordation requirements of 30 TAC § 335.5. 

 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 16 

e. The term “industrial solid waste management unit” means a landfill, surface 
impoundment, waste-pile, industrial furnace, incinerator, cement kiln, injection well, 
container, drum, salt dome waste containment cavern, or any other structure vessel, 
appurtenance, or other improvement on land used to manage industrial solid waste. 

 
f. The permittee shall keep management records for all sludge (or other waste) removed 

from any wastewater treatment process. These records shall fulfill all applicable 
requirements of 30 TAC § 335 and must include the following, as it pertains to 
wastewater treatment and discharge: 

 
i. Volume of waste and date(s) generated from treatment process; 
ii. Volume of waste disposed of on-site or shipped off-site; 
iii. Date(s) of disposal; 
iv. Identity of hauler or transporter; 
v. Location of disposal site; and 
vi. Method of final disposal. 

 
The above records shall be maintained on a monthly basis. The records shall be retained 
at the facility site, or shall be readily available for review by authorized representatives of 
the TCEQ for at least five years. 

 
12. For industrial facilities to which the requirements of 30 TAC § 335 do not apply, sludge and 

solid wastes, including tank cleaning and contaminated solids for disposal, shall be disposed 
of in accordance with THSC § 361. 

 
TCEQ Revision 06/2020 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 17 

SLUDGE PROVISIONS 
 

The permittee is authorized to dispose of sludge or biosolids only at a Texas Commission on 
Environmental Quality (TCEQ) authorized land application site, co-disposal landfill, 
wastewater treatment facility, or facility that further processes sludge. The disposal of 
sludge or biosolids by land application on property owned, leased or under the 
direct control of the permittee is a violation of the permit unless the site is 
authorized with the TCEQ. This provision does not authorize Distribution and 
Marketing of Class A or Class AB Biosolids. This provision does not authorize 
the permittee to land apply biosolids on property owned, leased or under the 
direct control of the permittee. 

 
 
SECTION I. REQUIREMENTS APPLYING TO ALL SEWAGE SLUDGE OR 

BIOSOLIDS LAND APPLICATION 
 
 
A. General Requirements 
 

1. The permittee shall handle and dispose of sewage sludge or biosolids in accordance with 
30 TAC § 312 and all other applicable state and federal regulations in a manner that 
protects public health and the environment from any reasonably anticipated adverse 
effects due to any toxic pollutants that may be present in the sludge or biosolids. 

 
2. In all cases, if the person (permit holder) who prepares the sewage sludge supplies the 

sewage sludge to another person for land application use or to the owner or lease holder 
of the land, the permit holder shall provide necessary information to the parties who 
receive the sludge to assure compliance with these regulations. 

 
3. The land application of processed or unprocessed chemical toilet waste, grease trap 

waste, grit trap waste, milk solids, or similar non-hazardous municipal or industrial solid 
wastes, or any of the wastes listed in this provision combined with biosolids, WTP 
residuals or domestic septage is prohibited unless the grease trap waste is added at a 
fats, oil and grease (FOG) receiving facility as part of an anaerobic digestion process. 

 
B.  Testing Requirements 
 

1. Sewage sludge or biosolids shall be tested once during the term of this permit in 
accordance with the method specified in both 40 CFR Part 261, Appendix II and 40 CFR 
Part 268, Appendix I [Toxicity Characteristic Leaching Procedure (TCLP)] or other 
method that receives the prior approval of the TCEQ for the contaminants listed in 40 
CFR Part 261.24, Table 1. Sewage sludge or biosolids failing this test shall be managed 
according to RCRA standards for generators of hazardous waste, and the waste’s 
disposition must be in accordance with all applicable requirements for hazardous waste 
processing, storage, or disposal. Following failure of any TCLP test, the management or 
disposal of sewage sludge or biosolids at a facility other than an authorized hazardous 
waste processing, storage, or disposal facility shall be prohibited until such time as the 
permittee can demonstrate the sewage sludge or biosolids no longer exhibits the 
hazardous waste toxicity characteristics (as demonstrated by the results of the TCLP 
tests). A written report shall be provided to both the TCEQ Registration and Reporting 
Section (MC 129) of the Permitting and Registration Support Division and the Regional 
Director (MC Region 12) within seven (7) days after failing the TCLP Test. 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 18 

The report shall contain test results, certification that unauthorized waste management 
has stopped, and a summary of alternative disposal plans that comply with RCRA 
standards for the management of hazardous waste. The report shall be addressed to: 
Director, Permitting and Registration Support Division (MC 129), Texas Commission on 
Environmental Quality, P.O. Box 13087, Austin, Texas 78711-3087. In addition, the 
permittee shall prepare an annual report on the results of all sludge toxicity testing. The 
permittee must submit this annual report by September 30th of each year using the 
online electronic reporting system available through TCEQ’s website. If the permittee 
requests and obtains an electronic reporting waiver, the annual report can be submitted 
in hard copy to the TCEQ Regional Office (MC Region 12) and the Enforcement Division 
(MC 224). 

 
2. Biosolids shall not be applied to the land if the concentration of the pollutants exceeds 

the pollutant concentration criteria in Table 1. The frequency of testing for pollutants in 
Table 1 is found in Section I.C. of this permit. 

 
 

TABLE 1 
  

Pollutant  Ceiling Concentration 
(Milligrams per kilogram)* 

Arsenic  75 
Cadmium  85 
Chromium  3000 
Copper  4300 
Lead  840 
Mercury 
Molybdenum 
Nickel 
PCBs 
Selenium 
Zinc 

 57 
75 

420 
49 

100 
7500 

 
* Dry weight basis 

 
3. Pathogen Control 

 
All sewage sludge that is applied to agricultural land, forest, a public contact site, or a 
reclamation site must be treated by one of the following methods to ensure that the 
sludge meets either the Class A, Class AB or Class B biosolids pathogen requirements. 
 
a. For sewage sludge to be classified as Class A biosolids with respect to pathogens, the 

density of fecal coliform in the sewage sludge must be less than 1,000 most probable 
number (MPN) per gram of total solids (dry weight basis), or the density of 
Salmonella sp. bacteria in the sewage sludge must be less than three MPN per four 
grams of total solids (dry weight basis) at the time the sewage sludge is used or 
disposed. In addition, one of the alternatives listed below must be met: 

 
Alternative 1 - The temperature of the sewage sludge that is used or disposed shall be 
maintained at or above a specific value for a period of time. See 30 TAC § 
312.82(a)(3)(A) for specific information; 
 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 19 

Alternative 5 (PFRP) - Sewage sludge that is used or disposed of must be treated in 
one of the Processes to Further Reduce Pathogens (PFRP) described in 40 CFR Part 
503, Appendix B. PFRP include composting, heat drying, heat treatment, and 
thermophilic aerobic digestion; or 
 
Alternative 6 (PFRP Equivalent) - Sewage sludge that is used or disposed of must be 
treated in a process that has been approved by the U. S. Environmental Protection 
Agency as being equivalent to those in Alternative 5. 
 

b. For sewage sludge to be classified as Class AB biosolids with respect to pathogens, 
the density of fecal coliform in the sewage sludge must be less than 1,000 MPN per 
gram of total solids (dry weight basis), or the density of Salmonella sp. bacteria in the 
sewage sludge be less than three MPN per four grams of total solids (dry weight 
basis) at the time the sewage sludge is used or disposed. In addition, one of the 
alternatives listed below must be met: 
 
Alternative 2 - The pH of the sewage sludge that is used or disposed shall be raised to 
above 12 std. units and shall remain above 12 std. units for 72 hours. 

 
The temperature of the sewage sludge shall be above 52° Celsius for 12 hours or 
longer during the period that the pH of the sewage sludge is above 12 std. units. 

 
At the end of the 72-hour period during which the pH of the sewage sludge is above 
12 std. units, the sewage sludge shall be air dried to achieve a percent solids in the 
sewage sludge greater than 50%; or 

 
Alternative 3 - The sewage sludge shall be analyzed for enteric viruses prior to 
pathogen treatment. The limit for enteric viruses is less than one Plaque-forming 
Unit per four grams of total solids (dry weight basis) either before or following 
pathogen treatment. See 30 TAC § 312.82(a)(2)(C)(i-iii) for specific information. The 
sewage sludge shall be analyzed for viable helminth ova prior to pathogen treatment. 
The limit for viable helminth ova is less than one per four grams of total solids (dry 
weight basis) either before or following pathogen treatment. See 30 TAC § 
312.82(a)(2)(C)(iv-vi) for specific information; or 

 
Alternative 4 - The density of enteric viruses in the sewage sludge shall be less than 
one Plaque-forming Unit per four grams of total solids (dry weight basis) at the time 
the sewage sludge is used or disposed. The density of viable helminth ova in the 
sewage sludge shall be less than one per four grams of total solids (dry weight basis) 
at the time the sewage sludge is used or disposed. 
 

c. Sewage sludge that meets the requirements of Class AB biosolids may be classified a 
Class A biosolids if a variance request is submitted in writing that is supported by 
substantial documentation demonstrating equivalent methods for reducing odors 
and written approval is granted by the executive director. The executive director may 
deny the variance request or revoke that approved variance if it is determined that 
the variance may potentially endanger human health or the environment, or create 
nuisance odor conditions. 

 
d. Three alternatives are available to demonstrate compliance with Class B biosolids 

criteria. 
 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 20 

Alternative 1 
 

i. A minimum of seven random samples of the sewage sludge shall be collected 
within 48 hours of the time the sewage sludge is used or disposed of during each 
monitoring episode for the sewage sludge. 

 
ii. The geometric mean of the density of fecal coliform in the samples collected shall 

be less than either 2,000,000 MPN per gram of total solids (dry weight basis) or 
2,000,000 Colony Forming Units per gram of total solids (dry weight basis). 

 
Alternative 2 - Sewage sludge that is used or disposed of shall be treated in one of the 
Processes to Significantly Reduce Pathogens (PSRP) described in 40 CFR Part 503, 
Appendix B, so long as all of the following requirements are met by the generator of 
the sewage sludge. 
 
i. Prior to use or disposal, all the sewage sludge must have been generated from a 

single location, except as provided in paragraph v. below; 
 

ii. An independent Texas Licensed Professional Engineer must make a certification 
to the generator of a sewage sludge that the wastewater treatment facility 
generating the sewage sludge is designed to achieve one of the PSRP at the 
permitted design loading of the facility. The certification need only be repeated if 
the design loading of the facility is increased. The certification shall include a 
statement indicating the design meets all the applicable standards specified in 
Appendix B of 40 CFR Part 503; 

 
iii. Prior to any off-site transportation or on-site use or disposal of any sewage 

sludge generated at a wastewater treatment facility, the chief certified operator of 
the wastewater treatment facility or other responsible official who manages the 
processes to significantly reduce pathogens at the wastewater treatment facility 
for the permittee, shall certify that the sewage sludge underwent at least the 
minimum operational requirements necessary in order to meet one of the PSRP. 
The acceptable processes and the minimum operational and record keeping 
requirements shall be in accordance with established U.S. Environmental 
Protection Agency final guidance; 

 
iv. All certification records and operational records describing how the requirements 

of this paragraph were met shall be kept by the generator for a minimum of three 
years and be available for inspection by commission staff for review; and 

 
v. If the sewage sludge is generated from a mixture of sources, resulting from a 

person who prepares sewage sludge from more than one wastewater treatment 
facility, the resulting derived product shall meet one of the PSRP, and shall meet 
the certification, operation, and record keeping requirements of this paragraph. 

 
Alternative 3 - Sewage sludge shall be treated in an equivalent process that has been 
approved by the U.S. Environmental Protection Agency, so long as all of the 
following requirements are met by the generator of the sewage sludge. 

 
i. Prior to use or disposal, all the sewage sludge must have been generated from a 

single location, except as provided in paragraph v. below; 
 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 21 

ii. Prior to any off-site transportation or on-site use or disposal of any sewage 
sludge generated at a wastewater treatment facility, the chief certified operator of 
the wastewater treatment facility or other responsible official who manages the 
processes to significantly reduce pathogens at the wastewater treatment facility 
for the permittee, shall certify that the sewage sludge underwent at least the 
minimum operational requirements necessary in order to meet one of the PSRP. 
The acceptable processes and the minimum operational and record keeping 
requirements shall be in accordance with established U.S. Environmental 
Protection Agency final guidance; 

 
iii. All certification records and operational records describing how the requirements 

of this paragraph were met shall be kept by the generator for a minimum of three 
years and be available for inspection by commission staff for review; 

 
iv. The Executive Director will accept from the U.S. Environmental Protection 

Agency a finding of equivalency to the defined PSRP; and 
 
v. If the sewage sludge is generated from a mixture of sources resulting from a 

person who prepares sewage sludge from more than one wastewater treatment 
facility, the resulting derived product shall meet one of the Processes to 
Significantly Reduce Pathogens, and shall meet the certification, operation, and 
record keeping requirements of this paragraph.  

 
In addition to the Alternatives 1 – 3, the following site restrictions must be met if 
Class B biosolids are land applied: 

 
i. Food crops with harvested parts that touch the biosolids/soil mixture and are 

totally above the land surface shall not be harvested for 14 months after 
application of biosolids. 

 
ii. Food crops with harvested parts below the surface of the land shall not be 

harvested for 20 months after application of biosolids when the biosolids remain 
on the land surface for 4 months or longer prior to incorporation into the soil. 

 
iii. Food crops with harvested parts below the surface of the land shall not be 

harvested for 38 months after application of biosolids when the biosolids remain 
on the land surface for less than 4 months prior to incorporation into the soil. 

 
iv. Food crops, feed crops, and fiber crops shall not be harvested for 30 days after 

application of biosolids. 
 

v.  Domestic livestock shall not be allowed to graze on the land for 30 days after 
application of biosolids. 

 
vi. Turf grown on land where biosolids are applied shall not be harvested for 1 year 

after application of the biosolids when the harvested turf is placed on either land 
with a high potential for public exposure or a lawn. 

 
vii. Public access to land with a high potential for public exposure shall be restricted 

for 1 year after application of biosolids. 
 
viii. Public access to land with a low potential for public exposure shall be restricted 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 22 

for 30 days after application of biosolids. 
 

ix. Land application of biosolids shall be in accordance with the buffer zone 
requirements found in 30 TAC § 312.44. 

 
4. Vector Attraction Reduction Requirements 

 
All bulk sewage sludge that is applied to agricultural land, forest, a public contact site, or 
a reclamation site shall be treated by one of the following Alternatives 1 through 10 for 
vector attraction reduction.  

  
Alternative 1 -  The mass of volatile solids in the sewage sludge shall be reduced by a 

minimum of 38%. 
 

Alternative 2 -  If Alternative 1 cannot be met for an anaerobically digested sludge, 
demonstration can be made by digesting a portion of the previously 
digested sludge anaerobically in the laboratory in a bench-scale unit 
for 40 additional days at a temperature between 30° and 37° Celsius. 
Volatile solids must be reduced by less than 17% to demonstrate 
compliance. 

 
Alternative 3 -  If Alternative 1 cannot be met for an aerobically digested sludge, 

demonstration can be made by digesting a portion of the previously 
digested sludge with percent solids of two percent or less aerobically 
in the laboratory in a bench-scale unit for 30 additional days at 20° 
Celsius. Volatile solids must be reduced by less than 15% to 
demonstrate compliance. 

 
Alternative 4 -  The specific oxygen uptake rate (SOUR) for sewage sludge treated in 

an aerobic process shall be equal to or less than 1.5 milligrams of 
oxygen per hour per gram of total solids (dry weight basis) at a 
temperature of 20° Celsius. 

 
 Alternative 5 -  Sewage sludge shall be treated in an aerobic process for 14 days or 

longer. During that time, the temperature of the sewage sludge shall 
be higher than 40° Celsius and the average temperature of the sewage 
sludge shall be higher than 45° Celsius. 

 
Alternative 6 -  The pH of sewage sludge shall be raised to 12 or higher by alkali 

addition and, without the addition of more alkali shall remain at 12 or 
higher for two hours and then remain at a pH of 11.5 or higher for an 
additional 22 hours at the time the sewage sludge is prepared for sale 
or given away in a bag or other container. 

 
Alternative 7 -  The percent solids of sewage sludge that does not contain unstabilized 

solids generated in a primary wastewater treatment process shall be 
equal to or greater than 75% based on the moisture content and total 
solids prior to mixing with other materials. Unstabilized solids are 
defined as organic materials in sewage sludge that have not been 
treated in either an aerobic or anaerobic treatment process. 

 
Alternative 8 -  The percent solids of sewage sludge that contains unstabilized solids 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 23 

generated in a primary wastewater treatment process shall be equal to 
or greater than 90% based on the moisture content and total solids 
prior to mixing with other materials at the time the sludge is used. 
Unstabilized solids are defined as organic materials in sewage sludge 
that have not been treated in either an aerobic or anaerobic treatment 
process. 

 
Alternative 9 -  i. Biosolids shall be injected below the surface of the land. 

 
      ii. No significant amount of the biosolids shall be present on the 

land surface within one hour after biosolids are injected. 
 

      iii. When sewage sludge that is injected below the surface of the land 
is Class A or Class AB with respect to pathogens, the biosolids 
shall be injected below the land surface within eight hours after 
being discharged from the pathogen treatment process. 

 
 Alternative 10- i.  Biosolids applied to the land surface or placed on a surface 

disposal site shall be incorporated into the soil within six hours 
after application to or placement on the land. 

 
      ii. When biosolids that are incorporated into the soil is Class A or 

Class AB with respect to pathogens, the biosolids shall be applied 
to or placed on the land within eight hours after being discharged 
from the pathogen treatment process. 

 
C.  Monitoring Requirements 
 

Toxicity Characteristic Leaching Procedure 
(TCLP) Test 

- once during the term of this permit 

PCBs - once during the term of this permit 
 
All metal constituents and fecal coliform or Salmonella sp. bacteria shall be monitored at the 
appropriate frequency shown below, pursuant to 30 TAC § 312.46(a)(1): 

 
Amount of biosolids (*) 
metric tons per 365-day period 

 
Monitoring Frequency 
 

0 to less than 290 Once/Year 
 

290 to less than 1,500 Once/Quarter 
 

1,500 to less than 15,000 Once/Two Months 
 

15,000 or greater Once/Month 
 

  (*) The amount of bulk biosolids applied to the land (dry wt. basis). 
 
Representative samples of sewage sludge shall be collected and analyzed in accordance with 
the methods referenced in 30 TAC § 312.7 

 
Identify each of the analytic methods used by the facility to analyze enteric viruses, fecal 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 24 

coliforms, helminth ova, Salmonella sp., and other regulated parameters. 
 
Identify in the following categories (as applicable) the sewage sludge or biosolids treatment 
process or processes at the facility: preliminary operations (e.g., sludge or biosolids grinding 
and degritting), thickening (concentration), stabilization, anaerobic digestion, aerobic 
digestion, composting, conditioning, disinfection (e.g., beta ray irradiation, gamma ray 
irradiation, pasteurization), dewatering (e.g., centrifugation, sludge drying beds, sludge 
lagoons), heat drying, thermal reduction, and methane or biogas capture and recovery. 
 
Identify the nature of material generated by the facility (such as a biosolid for beneficial use 
or land-farming, or sewage sludge or biosolids for disposal at a monofill) and whether the 
material is ultimately conveyed off-site in bulk or in bags. 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 25 

SECTION II.  REQUIREMENTS SPECIFIC TO BULK SEWAGE SLUDGE FOR 
APPLICATION TO THE LAND MEETING CLASS A, CLASS AB or B 
BIOSOLIDS PATHOGEN REDUCTION AND THE CUMULATIVE 
LOADING RATES IN TABLE 2, OR CLASS B PATHOGEN 
REDUCTION AND THE POLLUTANT CONCENTRATIONS IN 
TABLE 3 

 
For those permittees meeting Class A, Class AB or B pathogen reduction requirements and that 
meet the cumulative loading rates in Table 2 below, or the Class B pathogen reduction 
requirements and contain concentrations of pollutants below listed in Table 3, the following 
conditions apply: 

 
A. Pollutant Limits  

Table 2 
 

 Cumulative Pollutant Loading 
Rate 

Pollutant (pounds per acre)* 
Arsenic 36 
Cadmium 35 
Chromium 2677 
Copper 1339 
Lead 268 
Mercury 15 
Molybdenum Report Only 
Nickel 375 
Selenium 89 
Zinc 2500 

 
 
Table 3 
 

 Monthly Average 
Concentration 

Pollutant (milligrams per kilogram)* 
Arsenic 41 
Cadmium 39 
Chromium 1200 
Copper 1500 
Lead 300 
Mercury 17 
Molybdenum Report Only 
Nickel 420 
Selenium 36 
Zinc 2800 

*Dry weight basis 
 
B. Pathogen Control 

 
All bulk sewage sludge that is applied to agricultural land, forest, a public contact site, a 
reclamation site, shall be treated by either Class A, Class AB or Class B biosolids pathogen 
reduction requirements as defined above in Section I.B.3. 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 26 

C. Management Practices 
 

1. Bulk biosolids shall not be applied to agricultural land, forest, a public contact site, or a 
reclamation site that is flooded, frozen, or snow-covered so that the bulk biosolids enters 
a wetland or other waters in the State. 

 
2. Bulk biosolids not meeting Class A biosolids requirements shall be land applied in a 

manner which complies with Applicability in accordance with 30 TAC §312.41 and the 
Management Requirements in accordance with 30 TAC § 312.44. 

 
3. Bulk biosolids shall be applied at or below the agronomic rate of the cover crop. 
 
4. An information sheet shall be provided to the person who receives bulk Class A or AB 

biosolids sold or given away. The information sheet shall contain the following 
information: 

 
a. The name and address of the person who prepared the Class A or AB biosolids that 

are sold or given away in a bag or other container for application to the land. 
 

b. A statement that application of the biosolids to the land is prohibited except in 
accordance with the instruction on the label or information sheet. 

 
c. The annual whole sludge application rate for the biosolids application rate for the 

biosolids that does not cause any of the cumulative pollutant loading rates in Table 2 
above to be exceeded, unless the pollutant concentrations in Table 3 found in Section 
II above are met. 

 
D. Notification Requirements 
 

1. If bulk biosolids are applied to land in a State other than Texas, written notice shall be 
provided prior to the initial land application to the permitting authority for the State in 
which the bulk biosolids are proposed to be applied. The notice shall include: 

 
a. The location, by street address, and specific latitude and longitude, of each land 

application site. 
 

b. The approximate time period bulk biosolids will be applied to the site. 
 

c. The name, address, telephone number, and National Pollutant Discharge 
Elimination System permit number (if appropriate) for the person who will apply the 
bulk biosolids. 

 
2. The permittee shall give 180 days prior notice to the Executive Director in care of the 

Wastewater Permitting Section (MC 148) of the Water Quality Division of any change 
planned in the biosolids disposal practice. 

 
E. Record Keeping Requirements  

 
The documents will be retained at the facility site and/or shall be readily available for review 
by a TCEQ representative. The person who prepares bulk sewage sludge or a biosolids 
material shall develop the following information and shall retain the information at the 
facility site and/or shall be readily available for review by a TCEQ representative for a period 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 27 

of five years. If the permittee supplies the sludge to another person who land applies the 
sludge, the permittee shall notify the land applier of the requirements for record keeping 
found in 30 TAC § 312.47 for persons who land apply. 

 
1. The concentration (mg/kg) in the sludge of each pollutant listed in Table 3 above and the 

applicable pollutant concentration criteria (mg/kg), or the applicable cumulative 
pollutant loading rate and the applicable cumulative pollutant loading rate limit (lbs/ac) 
listed in Table 2 above. 

 
2. A description of how the pathogen reduction requirements are met (including site 

restrictions for Class AB and Class B biosolids, if applicable). 
 

3. A description of how the vector attraction reduction requirements are met. 
 

4. A description of how the management practices listed above in Section II.C are being 
met. 

 
5. The following certification statement: 

 
“I certify, under penalty of law, that the applicable pathogen requirements in 30 TAC § 
312.82(a) or (b) and the vector attraction reduction requirements in 30 TAC § 312.83(b) 
have been met for each site on which bulk biosolids are applied. This determination has 
been made under my direction and supervision in accordance with the system designed 
to ensure that qualified personnel properly gather and evaluate the information used to 
determine that the management practices have been met. I am aware that there are 
significant penalties for false certification including fine and imprisonment.”  

 
6. The recommended agronomic loading rate from the references listed in Section II.C.3. 

above, as well as the actual agronomic loading rate shall be retained. The person who 
applies bulk biosolids shall develop the following information and shall retain the 
information at the facility site and/or shall be readily available for review by a TCEQ 
representative indefinitely. If the permittee supplies the sludge to another person who 
land applies the sludge, the permittee shall notify the land applier of the requirements 
for record keeping found in 30 TAC § 312.47 for persons who land apply: 
 
a. A certification statement that all applicable requirements (specifically listed) have 

been met, and that the permittee understands that there are significant penalties for 
false certification including fine and imprisonment. See 30 TAC § 312.47(a)(4)(A)(ii) 
or 30 TAC § 312.47(a)(5)(A)(ii), as applicable, and to the permittee’s specific sludge 
treatment activities. 
 

b. The location, by street address, and specific latitude and longitude, of each site on 
which biosolids are applied. 

 
c. The number of acres in each site on which bulk biosolids are applied. 

 
d. The date and time biosolids are applied to each site. 

 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 28 

e. The cumulative amount of each pollutant in pounds/acre listed in Table 2 applied to 
each site. 

 
f. The total amount of biosolids applied to each site in dry tons. 

 
The above records shall be maintained on-site on a monthly basis and shall be made 
available to the Texas Commission on Environmental Quality upon request. 

 
F. Reporting Requirements  

 
The permittee shall submit the following information in an annual report to the TCEQ by 
September 30th of each year. The permittee must submit this annual report using the online 
electronic reporting system available through TCEQ’s website. If the permittee requests and 
obtains an electronic reporting waiver, the annual report can be submitted in hard copy to 
the TCEQ Regional Office (MC Region 12) and Enforcement Division (MC 224). 

 
1. Identify in the following categories (as applicable) the sewage sludge or biosolids 

treatment process or processes at the facility: preliminary operations (e.g., sludge or 
biosolids grinding and degritting), thickening (concentration), stabilization, anaerobic 
digestion, aerobic digestion, composting, conditioning, disinfection (e.g., beta ray 
irradiation, gamma ray irradiation, pasteurization), dewatering (e.g., centrifugation, 
sludge drying beds, sludge lagoons), heat drying, thermal reduction, and methane or 
biogas capture and recovery. 

 
2. Identify the nature of material generated by the facility (such as a biosolid for beneficial 

use or land-farming, or sewage sludge for disposal at a monofill) and whether the 
material is ultimately conveyed off-site in bulk or in bags. 

 
3. Results of tests performed for pollutants found in either Table 2 or 3 as appropriate for 

the permittee’s land application practices. 
 

4. The frequency of monitoring listed in Section I.C. that applies to the permittee. 
 

5. Toxicity Characteristic Leaching Procedure (TCLP) results. 
 

6. PCB concentration in sludge or biosolids in mg/kg.  
 

7. Identity of hauler(s) and TCEQ transporter number. 
 

8. Date(s) of transport. 
 

9. Texas Commission on Environmental Quality registration number, if applicable. 
 
10. Amount of sludge or biosolids disposal dry weight (lbs/acre) at each disposal site. 

 
11. The concentration (mg/kg) in the sludge of each pollutant listed in Table 1 (defined as a 

monthly average) as well as the applicable pollutant concentration criteria (mg/kg) listed 
in Table 3 above, or the applicable pollutant loading rate limit (lbs/acre) listed in Table 2 
above if it exceeds 90% of the limit.  

 
12. Level of pathogen reduction achieved (Class A, Class AB or Class B). 

 
13. Alternative used as listed in Section I.B.3.(a. or b.). Alternatives describe how the 

pathogen reduction requirements are met. If Class B biosolids, include information on 
how site restrictions were met.  



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 29 

 
14. Identify each of the analytic methods used by the facility to analyze enteric viruses, fecal 

coliforms, helminth ova, Salmonella sp., and other regulated parameters. 
 
15. Vector attraction reduction alternative used as listed in Section I.B.4. 

 
16. Amount of sludge or biosolids transported in dry tons/year. 
 
17. The certification statement listed in either 30 TAC § 312.47(a)(4)(A)(ii) or 30 TAC § 

312.47(a)(5)(A)(ii) as applicable to the permittee’s sludge or biosolids treatment 
activities, shall be attached to the annual reporting form. 

 
18. When the amount of any pollutant applied to the land exceeds 90% of the cumulative 

pollutant loading rate for that pollutant, as described in Table 2, the permittee shall 
report the following information as an attachment to the annual reporting form. 
 
a. The location, by street address, and specific latitude and longitude. 
 
b. The number of acres in each site on which bulk biosolids are applied. 

 
c. The date and time bulk biosolids are applied to each site. 

 
d. The cumulative amount of each pollutant (i.e., pounds/acre) listed in Table 2 in the 

bulk biosolids applied to each site. 
 

e. The amount of biosolids (i.e., dry tons) applied to each site. 
 

The above records shall be maintained on a monthly basis and shall be made available to 
the Texas Commission on Environmental Quality upon request. 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 30 

SECTION III. REQUIREMENTS APPLYING TO ALL SEWAGE SLUDGE OR 
BIOSOLIDS DISPOSED IN A MUNICIPAL SOLID WASTE 
LANDFILL 

 
A. The permittee shall handle and dispose of sewage sludge or biosolids in accordance with 30 

TAC § 330 and all other applicable state and federal regulations to protect public health and 
the environment from any reasonably anticipated adverse effects due to any toxic pollutants 
that may be present. The permittee shall ensure that the sewage sludge or biosolids meets 
the requirements in 30 TAC § 330 concerning the quality of the sludge disposed in a 
municipal solid waste landfill. 

 
B. If the permittee generates sewage sludge or biosolids and supplies that sewage sludge or 

biosolids to the owner or operator of a municipal solid waste landfill (MSWLF) for disposal, 
the permittee shall provide to the owner or operator of the MSWLF appropriate information 
needed to be in compliance with the provisions of this permit. 

 
C. The permittee shall give 180 days prior notice to the Executive Director in care of the 

Wastewater Permitting Section (MC 148) of the Water Quality Division of any change 
planned in the sewage sludge or biosolids disposal practice. 

 
D. Sewage sludge or biosolids shall be tested once during the term of this permit in accordance 

with the method specified in both 40 CFR Part 261, Appendix II and 40 CFR Part 268, 
Appendix I (Toxicity Characteristic Leaching Procedure) or other method, which receives the 
prior approval of the TCEQ for contaminants listed in Table 1 of 40 CFR § 261.24. Sewage 
sludge or biosolids failing this test shall be managed according to RCRA standards for 
generators of hazardous waste, and the waste’s disposition must be in accordance with all 
applicable requirements for hazardous waste processing, storage, or disposal. 

 
Following failure of any TCLP test, the management or disposal of sewage sludge or 
biosolids at a facility other than an authorized hazardous waste processing, storage, or 
disposal facility shall be prohibited until such time as the permittee can demonstrate the 
sewage sludge or biosolids no longer exhibits the hazardous waste toxicity characteristics (as 
demonstrated by the results of the TCLP tests). A written report shall be provided to both 
the TCEQ Registration and Reporting Section (MC 129) of the Permitting and Registration 
Support Division and the Regional Director (MC Region 12) of the appropriate TCEQ field 
office within 7 days after failing the TCLP Test. 

 
The report shall contain test results, certification that unauthorized waste management has 
stopped, and a summary of alternative disposal plans that comply with RCRA standards for 
the management of hazardous waste. The report shall be addressed to: Director, Permitting 
and Registration Support Division (MC 129), Texas Commission on Environmental Quality, 
P. O. Box 13087, Austin, Texas 78711-3087. In addition, the permittee shall prepare an 
annual report on the results of all sludge toxicity testing. This annual report shall be 
submitted to the TCEQ Regional Office (MC Region 12) and the Enforcement Division (MC 
224) by September 30 of each year.  

 
E. Sewage sludge or biosolids shall be tested as needed, in accordance with the requirements of 

30 TAC Chapter 330. 
 
F. Record Keeping Requirements  
 

The permittee shall develop the following information and shall retain the information for 
five years.  



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 31 

1. The description (including procedures followed and the results) of all liquid Paint Filter 
Tests performed. 

 
2. The description (including procedures followed and results) of all TCLP tests performed. 

 
The above records shall be maintained on-site on a monthly basis and shall be made 
available to the Texas Commission on Environmental Quality upon request. 

 
G. Reporting Requirements  
 

The permittee shall submit the following information in an annual report to the TCEQ by 
September 30th of each year. The permittee must submit this annual report using the online 
electronic reporting system available through TCEQ’s website. If the permittee requests and 
obtains an electronic reporting waiver, the annual report can be submitted in hard copy to 
the TCEQ Regional Office (MC Region 12) and Enforcement Division (MC 224).  

 
1. Identify in the following categories (as applicable) the sewage sludge or biosolids 

treatment process or processes at the facility: preliminary operations (e.g., sludge or 
biosolids grinding and degritting), thickening (concentration), stabilization, anaerobic 
digestion, aerobic digestion, composting, conditioning, disinfection (e.g., beta ray 
irradiation, gamma ray irradiation, pasteurization), dewatering (e.g., centrifugation, 
sludge drying beds, sludge lagoons), heat drying, thermal reduction, and methane or 
biogas capture and recovery. 

 
2. Toxicity Characteristic Leaching Procedure (TCLP) results.  

 
3. Annual sludge or biosolids production in dry tons/year. 

 
4. Amount of sludge or biosolids disposed in a municipal solid waste landfill in dry 

tons/year. 
 

5. Amount of sludge or biosolids transported interstate in dry tons/year. 
 

6. A certification that the sewage sludge or biosolids meets the requirements of 30 TAC § 
330 concerning the quality of the sludge disposed in a municipal solid waste landfill. 

 
7. Identity of hauler(s) and transporter registration number. 

 
8. Owner of disposal site(s). 

 
9. Location of disposal site(s). 

 
10. Date(s) of disposal. 

 
The above records shall be maintained on-site on a monthly basis and shall be made available to 
the Texas Commission on Environmental Quality upon request. 
 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 32 

SECTION IV. REQUIREMENTS APPLYING TO SLUDGE OR BIOSOLIDS 
TRANSPORTED TO ANOTHER FACILITY FOR FURTHER 
PROCESSING 

 
These provisions apply to sludge or biosolids that is transported to another wastewater 
treatment facility or facility that further processes sludge or biosolids. These provisions are 
intended to allow transport of sludge or biosolids to facilities that have been authorized to 
accept sludge or biosolids. These provisions do not limit the ability of the receiving facility to 
determine whether to accept the sludge or biosolids, nor do they limit the ability of the receiving 
facility to request additional testing or documentation. 

 
A. General Requirements 
 

1. The permittee shall handle and dispose of sewage sludge or biosolids in accordance with 
30 TAC Chapter 312 and all other applicable state and federal regulations in a manner 
that protects public health and the environment from any reasonably anticipated adverse 
effects due to any toxic pollutants that may be present in the sludge. 
 

2. Sludge or biosolids may only be transported using a registered transporter or using an 
approved pipeline. 

 
B. Record Keeping Requirements 
 

1. For sludge or biosolids transported by an approved pipeline, the permittee must 
maintain records of the following: 

a. the amount of sludge or biosolids transported; 

b.    the date of transport; 

c. the name and TCEQ permit number of the receiving facility or facilities; 

d. the location of the receiving facility or facilities; 

e. the name and TCEQ permit number of the facility that generated the waste; and 

f. copy of the written agreement between the permittee and the receiving facility to 
accept sludge or biosolids. 

2. For sludge or biosolids transported by a registered transporter, the permittee must 
maintain records of the completed trip tickets in accordance with 30 TAC § 
312.145(a)(1)-(7) and amount of sludge or biosolids transported. 
 

3. The above records shall be maintained on-site on a monthly basis and shall be made 
available to the TCEQ upon request. These records shall be retained for at least five 
years. 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 33 

C. Reporting Requirements  
 

The permittee shall submit the following information in an annual report to the TCEQ by 
September 30th of each year. The permittee must submit this annual report using the online 
electronic reporting system available through TCEQ’s website. If the permittee requests and 
obtains an electronic reporting waiver, the annual report can be submitted in hard copy to 
the TCEQ Regional Office (MC Region 12) and Enforcement Division (MC 224).  

 
1. Identify in the following categories (as applicable) the sewage sludge or biosolids 

treatment process or processes at the facility: preliminary operations (e.g., sludge or 
biosolids grinding and degritting), thickening (concentration), stabilization, anaerobic 
digestion, aerobic digestion, composting, conditioning, disinfection (e.g., beta ray 
irradiation, gamma ray irradiation, pasteurization), dewatering (e.g., centrifugation, 
sludge drying beds, sludge lagoons), heat drying, thermal reduction, and methane or 
biogas capture and recovery. 

 
2. the annual sludge or biosolids production; 

 
3. the amount of sludge or biosolids transported; 

 
4. the owner of each receiving facility; 

 
5. the location of each receiving facility; and 

 
6. the date(s) of disposal at each receiving facility. 

 
 
 
 
 
 
 
TCEQ Revision 06/2020



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 34 

OTHER REQUIREMENTS 
 
1. The permittee shall employ or contract with one or more licensed wastewater treatment 

facility operators or wastewater system operations companies holding a valid license or 
registration according to the requirements of 30 TAC Chapter 30, Occupational Licenses and 
Registrations, and in particular 30 TAC Chapter 30, Subchapter J, Wastewater Operators 
and Operations Companies. 
  
This Category C facility must be operated by a chief operator or an operator holding a Class 
C or higher. The facility must be operated a minimum of five days per week by the licensed 
chief operator or an operator holding the required level of license or higher. The licensed 
chief operator or operator holding the required level of license or higher must be available by 
telephone or pager seven days per week. Where shift operation of the wastewater treatment 
facility is necessary, each shift which does not have the on-site supervision of the licensed 
chief operator must be supervised by an operator in charge who is licensed not less than one 
level below the category for the facility. 
 

2. The facility is not located in the Coastal Management Program boundary.  
 

3. Issuance of this permit includes a variance to the buffer zone requirements in accordance 
with 30 TAC § 309.13(f) from the permit issued February 10, 2995. The permittee shall 
provide suitable noise and odor abatement associated with the existing treatment units. 
Additionally, the permittee shall comply with the requirements of 30 TAC § 309.13 (a) 
through (d). See Attachment A. 

 
4. The permittee shall provide facilities for the protection of its wastewater treatment facility 

from a 100-year flood. 
 
5. In accordance with 30 TAC § 319.9, a permittee that has at least twelve months of 

uninterrupted compliance with its bacteria limit may notify the commission in writing of its 
compliance and request a less frequent measurement schedule. To request a less frequent 
schedule, the permittee shall submit a written request to the TCEQ Wastewater Permitting 
Section (MC 148) for each phase that includes a different monitoring frequency. The request 
must contain all of the reported bacteria values (Daily Avg. and Daily Max/Single Grab) for 
the twelve consecutive months immediately prior to the request. If the Executive Director 
finds that a less frequent measurement schedule is protective of human health and the 
environment, the permittee may be given a less frequent measurement schedule. For this 
permit, 2/month may be reduced to 1/month. A violation of any bacteria limit by a 
facility that has been granted a less frequent measurement schedule will 
require the permittee to return to the standard frequency schedule and submit 
written notice to the TCEQ Wastewater Permitting Section (MC 148). The 
permittee may not apply for another reduction in measurement frequency for at least 24 
months from the date of the last violation. The Executive Director may establish a more 
frequent measurement schedule if necessary to protect human health or the environment. 

 
 
 
 



City of Eagle Lake TPDES Permit No. WQ0010505001 
 

Page 35 

CONTRIBUTING INDUSTRIES AND PRETREATMENT REQUIREMENTS 
 
1. The following pollutants may not be introduced into the treatment facility: 
 

a. Pollutants which create a fire or explosion hazard in the publicly owned treatment works 
(POTW), including, but not limited to, waste streams with a closed-cup flash point of less 
than 140° Fahrenheit (60° Celsius) using the test methods specified in 40 CFR § 261.21; 

 
b. Pollutants which will cause corrosive structural damage to the POTW, but in no case 

shall there be discharges with a pH lower than 5.0 standard units, unless the works are 
specifically designed to accommodate such discharges; 

 
c. Solid or viscous pollutants in amounts which will cause obstruction to the flow in the 

POTW, resulting in Interference;  
 

d. Any pollutant, including oxygen-demanding pollutants (e.g., biochemical oxygen 
demand or BOD), released in a discharge at a flow rate and/or pollutant concentration 
which will cause Interference with the POTW;  

 
e. Heat in amounts which will inhibit biological activity in the POTW, resulting in 

Interference, but in no case shall there be heat in such quantities that the temperature at 
the POTW treatment plant exceeds 104° Fahrenheit (40° Celsius) unless the Executive 
Director, upon request of the POTW, approves alternate temperature limits; 

 
f. Petroleum oil, nonbiodegradable cutting oil, or products of mineral oil origin in amounts 

that will cause Interference or Pass Through; 
 

g. Pollutants which result in the presence of toxic gases, vapors, or fumes within the POTW 
in a quantity that may cause acute worker health and safety problems; and 

 
h. Any trucked or hauled pollutants except at discharge points designated by the POTW. 

 
2. The permittee shall require any indirect discharger to the treatment works to comply with 

the reporting requirements of Sections 204(b), 307, and 308 of the Clean Water Act, 
including any requirements established under 40 CFR Part 403 [rev. Federal Register/ Vol. 
70/ No. 198/ Friday, October 14, 2005/ Rules and Regulations, pages 60134-60798]. 

 
3. The permittee shall provide adequate notification to the Executive Director, care of the 

Wastewater Permitting Section (MC 148) of the Water Quality Division, within 30 days 
subsequent to the permittee’s knowledge of either of the following:  

 
a. Any new introduction of pollutants into the treatment works from an indirect discharger 

which would be subject to Sections 301 and 306 of the Clean Water Act if it were directly 
discharging those pollutants; and 

 
b. Any substantial change in the volume or character of pollutants being introduced into 

the treatment works by a source introducing pollutants into the treatment works at the 
time of issuance of the permit. 

 
Any notice shall include information on the quality and quantity of effluent to be introduced 
into the treatment works and any anticipated impact of the change on the quality or quantity 
of effluent to be discharged from the POTW.  

 
Revised July 2007 



 

 

 



 

 

STATEMENT OF BASIS/TECHNICAL SUMMARY 
AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 

 
DESCRIPTION OF APPLICATION 
 
Applicant:  City of Eagle Lake 

Texas Pollutant Discharge Elimination System (TPDES) Permit 
No. WQ0010505001, EPA ID No. TX0072885 

 
Regulated Activity: Domestic Wastewater Permit 
 
Type of Application: Renewal 
 
Request: Renewal with no changes 
 
Authority: Federal Clean Water Act (CWA) § 402; Texas Water Code (TWC) 

§ 26.027; 30 Texas Administrative Code (TAC) Chapters 30, 
305, 307, 309, 312, and 319; Commission policies; and United 
States Environmental Protection Agency (EPA) guidelines. 

 
EXECUTIVE DIRECTOR RECOMMENDATION 
 
The Executive Director has made a preliminary decision that this permit, if issued, meets all 
statutory and regulatory requirements. The draft permit includes an expiration date of five 
years from the date of issuance.  
 
REASON FOR PROJECT PROPOSED 
 
The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for a 
renewal of the existing permit that authorizes the discharge of treated domestic wastewater at a 
daily average flow not to exceed 0.75 million gallons per day (MGD). Existing wastewater 
treatment facility serves the City of Eagle Lake. 
 
PROJECT DESCRIPTION AND LOCATION 
 
The City of Eagle Lake Wastewater Treatment Facility is an activated sludge process plant 
operated in the complete mix mode. Treatment units include a mechanical bar screen, an 
aeration basin, three  final clarifiers, three sludge drying beds, three aerobic digesters, and a 
chlorine contact chamber. The facility is in operation. 
 
Sludge generated from the treatment facility is hauled by a registered transporter and disposed 
of at a TCEQ-permitted landfill, Fort Bend Reginal Landfill, Permit No. 2270, in Fort Bend 
County. The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land 
application site, co-disposal landfill, wastewater treatment facility, or facility that further 
processes sludge. 
 
The plant site is located at 406 South McCarty Avenue, in the city of Eagle Lake, in Colorado 
County, Texas 77434.  
 
 
 



City of Eagle Lake 
TPDES Permit No. WQ0010505001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
 

 
Page 2  

 
Outfall Location 

Outfall Number Latitude Longitude 
001 29.584730 N 96.336567 W 

 
 
The treated effluent is discharged to a drainage ditch, thence to Eagle Lake, thence to an 
unnamed tributary, thence to Colorado River Below La Grange. in Segment No. 1402 of the 
Colorado River Basin. The unclassified receiving water uses are high aquatic life use for the 
drainage ditch and Eagle Lake; and limited aquatic life use for the unnamed tibutary. The 
designated uses for Segment No. 1402 are primary contact recreation, public water supply, and 
high aquatic life use. The effluent limitations in the draft permit will maintain and protect the 
existing instream uses. All determinations are preliminary and subject to additional review 
and/or revisions. 
 
Effluent limitations for the conventional effluent parameters (i.e., Five-Day Biochemical Oxygen 
Demand or Five-Day Carbonaceous Biochemical Oxygen Demand, Ammonia Nitrogen, etc.) are 
based on stream standards and waste load allocations for water-quality limited streams as 
established in the Texas Surface Water Quality Standards (TSWQS) and the State of Texas 
Water Quality Management Plan (WQMP). 
 
In a case such as this, end-of-pipe compliance with pH limits between 6.0 and 9.0 standard 
units reasonably assures instream compliance with the TSWQS for pH when the discharge 
authorized is from a minor facility. This technology-based approach reasonably assures 
instream compliance with TSWQS criteria due to the relatively smaller discharge volumes 
authorized by these permits. This conservative assumption is based on TCEQ sampling 
conducted throughout the state which indicates that instream buffering quickly restores pH 
levels to ambient conditions.  
 
The effluent limitations in the draft permit have been reviewed for consistency with the WQMP.  
The proposed effluent limitations are contained in the approved WQMP. 
 
The Houston Toad (Bufo houstonensis Sanders), an endangered aquatic-dependent species of 
critical concern, occurs within the Segment 1402 watershed as well as the United States 
Geological Survey hydrologic unit code 12090302. This determination was made by referencing 
Appendix A of the United States Fish and Wildlife Service biological opinion on the State of 
Texas authorization of the TPDES (September 14, 1998 and the October 21, 1998 update). The 
determination is subject to reevaluation due to subsequent updates or amendments to the 
biological opinion. Species distribution information for the Segment 1402 watershed provided 
by the United States Fish and Wildlife Service documents the toad's presence solely in the 
vicinity of Redgate Creek in a different subwatershed from the facility associated with this 
permit action. Based upon this information, it is determined that the facility’s discharge is not 
expected to impact the Houston Toad. The permit does not require EPA review with respect to 
the presence of endangered or threatened species. 
 
Segment No. 1402 is not currently listed on the state's inventory of impaired and threatened 
waters (the 2024 CWA § 303(d) list).  
 



City of Eagle Lake 
TPDES Permit No. WQ0010505001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
 

 
Page 3  

 
SUMMARY OF EFFLUENT DATA 
 
The following is a summary of the applicant’s effluent monitoring data for the period March 
2023 through March 2025. The average of Daily Average value is computed by the averaging of 
all 30-day average values for the reporting period for each parameter: flow, five-day 
carbonaceous biochemical oxygen demand (CBOD5), total suspended solids (TSS), and 
ammonia nitrogen (NH3-N).  The average of Daily Average value for Escherichia coli  in colony-
forming units (CFU) or most probable number (MPN) per 100 ml is calculated via geometric 
mean. 
 

Parameter Average of Daily Average 
Flow, MGD 0.34 
C BOD5, mg/l 3.4 
TSS, mg/l 9.7 
NH3-N, mg/l 0.36 
E. coli, CFU or MPN per 100 ml 11 
 
 

 

 
DRAFT PERMIT CONDITIONS 
 
The draft permit authorizes a discharge of treated domestic wastewater at a volume not to 
exceed a daily average flow of 0.75 MGD. 
 
The effluent limitations in the draft permit, based on a 30-day average, are 7 mg/l CBOD5, 15 
mg/l TSS, 2 mg/l NH3-N, and 126 CFU or MPN of E. coli per 100 ml, and 5.0 mg/l minimum 
dissolved oxygen (DO). The effluent shall contain a total chlorine residual of at least 1.0 mg/l 
and shall not exceed a total chlorine residual of 4.0 mg/l after a detention time of at least 20 
minutes based on peak flow.  
 
The City of Eagle Lake WWTP does not appear to receive significant industrial wastewater 
contributions. Based on the information provided by the permittee in the most recent TPDES 
permit application, the TCEQ determined that there are no significant industrial wastewater 
contributions currently being discharged to the permittee’s POTW. 
 
Permit requirements for pretreatment are based on TPDES regulations contained in 30 TAC 
Chapter 305 which references 40 CFR Part 403, General Pretreatment Regulations for Existing 
and New Sources of Pollution [rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14, 
2005/ Rules and Regulations, pages 60134-60798].   The permit includes specific requirements 
that establish responsibilities of local government, industry, and the public to implement the 
standards to control pollutants which pass through or interfere with treatment processes in 
publicly owned treatment works or which may contaminate the sewage sludge.  This permit has 
appropriate pretreatment language for a facility of this size and complexity.  
 
 
The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter 
312, Sludge Use, Disposal, and Transportation. Sludge generated from the treatment facility is 
hauled by a registered transporter and disposed of at a TCEQ-permitted landfill, Fort Bend 



City of Eagle Lake 
TPDES Permit No. WQ0010505001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
 

 
Page 4  

Reginal Landfill, Permit No. 2270, in Fort Bend County. The draft permit also authorizes the 
disposal of sludge at a TCEQ-authorized land application site, co-disposal landfill, wastewater 
treatment facility, or facility that further processes sludge. 
  
 
SUMMARY OF CHANGES FROM APPLICATION 
 
 
None. 
 
SUMMARY OF CHANGES FROM EXISTING PERMIT 
 
Effluent limitations and monitoring requirements in the draft permit remain the same as the 
existing permit requirements.  
 
The Standard Permit Conditions, Sludge Provisions, and Other Requirements sections of the 
draft permit have been updated. Pretreatment requirements have been added to the draft 
permit. 
 
For Publicly Owned Treatment Works (POTWs), effective December 21, 2025, the permittee 
must submit the written report for unauthorized discharges and unanticipated bypasses that 
exceed any effluent limit in the permit using the online electronic reporting system available 
through the TCEQ website unless the permittee requests and obtains an electronic reporting 
waiver. 
 
Certain accidental discharges or spills of treated or untreated wastewater from wastewater 
treatment facilities or collection systems owned or operated by a local government may be 
reported on a monthly basis in accordance with 30 TAC § 305.132. 
 
The draft permit includes all updates based on the 30 TAC 312 rule change effective April 23, 
2020. 
 
BASIS FOR DRAFT PERMIT 
 
The following items were considered in developing the draft permit: 
 
1. Application received on February 21, 2025. 
 
2. TPDES Permit No. WQ0010505001 issued on March 12, 2020.  
 
3. The effluent limitations and conditions in the draft permit comply with EPA-approved 

portions of the 2018 Texas Surface Water Quality Standards (TSWQS), 30 TAC §§ 307.1 - 
307.10, effective March 1, 2018; 2014 TSWQS, effective March 6, 2014; 2010 TSWQS, 
effective July 22, 2010; and 2000 TSWQS, effective July 26, 2000.  

 
4. The effluent limitations in the draft permit meet the requirements for secondary treatment 

and the requirements for disinfection according to 30 TAC Chapter 309, Subchapter A: 
Effluent Limitations. 

 



City of Eagle Lake 
TPDES Permit No. WQ0010505001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
 

 
Page 5  

5. Interoffice Memoranda from the Water Quality Assessment Section of the TCEQ Water 
Quality Division. Interoffice Memorandum from the Pretreatment Team of the TCEQ Water 
Quality Division.   

 
6. Consistency with the Coastal Management Plan: The facility is not located in the Coastal 

Management Program boundary.  
  
 
7. Procedures to Implement the Texas Surface Water Quality Standards (IP), Texas 

Commission on Environmental Quality, June 2010, as approved by EPA, and the IP, January 
2003, for portions of the 2010 IP not approved by EPA. 

 
8. Texas 2024 Clean Water Act Section 303(d) List, Texas Commission on Environmental 

Quality, June 26, 2024; approved by the U.S. Environmental Protection Agency on 
November 13, 2024. 

 
9. Texas Natural Resource Conservation Commission, Guidance Document for Establishing 

Monitoring Frequencies for Domestic and Industrial Wastewater Discharge Permits, 
Document No. 98-001.000-OWR-WQ, May 1998. 

 
 
 
 
 
PROCEDURES FOR FINAL DECISION 
 
When an application is declared administratively complete, the Chief Clerk sends a letter to the 
applicant advising the applicant to publish the Notice of Receipt of Application and Intent to 
Obtain Permit in the newspaper. In addition, the Chief Clerk instructs the applicant to place a 
copy of the application in a public place for review and copying in the county where the facility is 
or will be located. This application will be in a public place throughout the comment period. The 
Chief Clerk also mails this notice to any interested persons and, if required, to landowners 
identified in the permit application. This notice informs the public about the application, and 
provides that an interested person may file comments on the application or request a contested 
case hearing or a public meeting.  
 
Once a draft permit is completed, it is sent, along with the Executive Director’s preliminary 
decision, as contained in the technical summary or fact sheet, to the Chief Clerk. At that time, 
the Notice of Application and Preliminary Decision will be mailed to the same people and 
published in the same newspaper as the prior notice. This notice sets a deadline for making 
public comments. The applicant must place a copy of the Executive Director’s preliminary 
decision and draft permit in the public place with the application.  
  
Any interested person may request a public meeting on the application until the deadline for 
filing public comments. A public meeting is intended for the taking of public comment, and is 
not a contested case proceeding. 
 
After the public comment deadline, the Executive Director prepares a response to all significant 
public comments on the application or the draft permit raised during the public comment 



City of Eagle Lake 
TPDES Permit No. WQ0010505001 
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision 
 

 
Page 6  

period. The Chief Clerk then mails the Executive Director’s response to comments and final 
decision to people who have filed comments, requested a contested case hearing, or requested to 
be on the mailing list. This notice provides that if a person is not satisfied with the Executive 
Director’s response and decision, they can request a contested case hearing or file a request to 
reconsider the Executive Director’s decision within 30 days after the notice is mailed. 
 
The Executive Director will issue the permit unless a written hearing request or request for 
reconsideration is filed within 30 days after the Executive Director’s response to comments and 
final decision is mailed. If a hearing request or request for reconsideration is filed, the Executive 
Director will not issue the permit and will forward the application and request to the TCEQ 
Commissioners for their consideration at a scheduled Commission meeting. If a contested case 
hearing is held, it will be a legal proceeding similar to a civil trial in state district court. 
 
If the Executive Director calls a public meeting or the Commission grants a contested case 
hearing as described above, the Commission will give notice of the date, time, and place of the 
meeting or hearing. If a hearing request or request for reconsideration is made, the Commission 
will consider all public comments in making its decision and shall either adopt the Executive 
Director’s response to public comments or prepare its own response. 
 
For additional information about this application, contact Brandon Martinez at (512) 239-2019. 
                     
                                    
Brandon Martinez 

  June 18, 2025 
Brandon Martinez  Date 
Municipal Permits Team   
Wastewater Permitting Section (MC 148)   































































































1

Rainee Trevino

From: Evan Kirkpatrick <evan@edkwater.org>
Sent: Wednesday, March 12, 2025 8:46 AM
To: Rainee Trevino
Subject: City of Eagle Lake
Attachments: TCEQ Supplemental Permit Information.pdf; Map.pdf; Wastewater Permit 

Application.pdf; TCEQ Core Data Form.pdf; PLS55.docx

Categories: Incomplete Response, NOD Response Review

 
 
---------- Forwarded message ---------- 
From: Evan Kirkpatrick <evan@edkwater.org> 
Date: Monday, March 10, 2025 
Subject: City of Eagle Lake 
To:  
Cc: Public Works <publicworks@coeltx.net> 
 

 
Good Morning, Ms. Trevino, 
 
Please find the requested fixes attached.  
 
Feel free to reach out if you have any further questions or need anything else.  
 
Thank you, 
Evan Kirkpatrick  
 
 





I , 979 ) 234-2779 ( 979 ) 234-3255 

SECTION III: Regulated Entity Information 

21. General Regulated Entity Information {If 'New Regulated Entity" is selected, a new permit application is al.so required.)

D New Regulated Entity D Update to Regulated Entity Name 1:2] Update to Regulated Entity Information 

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (remaval of organizational endings such 

as Inc, LP, or LLC). 

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

City Of Eagle Lake WWTP 

23. Street Address of 

the Regulated Entity:

{No PO Boxesl 
City 

I I
State 

I I
ZIP
77434 I I

ZIP +4 I 
24. County 

If no Street Address is provided, fields 2S-28 are required. 

25. Description to
 

Physical Location: 

26. Nearest City State Nearest ZIP Code 

Eagle Lake 
I

TX 
I

77434 

latitude/longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be 

used to supply coordinates where none have been provided or to gain accuracy). 

27. Latitude (N) In Decimal:
I 

28. Longitude (W) In Decimal:
I 

Degrees Minutes Seconds Degrees Minutes Seconds 

29. Primary SIC Code 30. Secondary SIC Code 31. Primary NAICS Code 32. Secondary NAICS Code 

(4 digits) (4 digits) (5 or 6 digits) (5 or 6 digits) 

4952 
I I

221320 

33. What is the Primary Business of this entity? (Do not repeat the SIC or NA/CS description.)

34. Mailing

Address: 

City 
I I

State 
I I

ZIP 
I I

ZIP+4 I 
35. E-Mail Address:

36. Telephone Number 37. Extension or Code 38. Fax Number (if opplicable)

( } - I I ( } -

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

TCEQ-10400 (11/22) Page 2 of 3 

406 South McCarty Avenue

Eagle Lake 
TX





1

Rainee Trevino

From: Evan Kirkpatrick <evan@edkwater.org>
Sent: Thursday, March 13, 2025 6:59 PM
To: Rainee Trevino; City Manager
Subject: Re: City of Eagle Lake
Attachments: PLS.docx; spif.docx

Follow Up Flag: Follow up
Flag Status: Flagged

Good Evening Rainee, 
 
I have attached the corrections.  As the map was one that had previously been submitted, I am going to 
probably have to have a new one made.  I will get that ASAP.  I didn't see where the address was wrong in 
the SPIF.  However, I added the physical address to the description section. 
 
Thanks, 
Evan Kirkpatrick 
 
On Thu, Mar 13, 2025 at 3:14 PM Rainee Trevino <Rainee.Trevino@tceq.texas.gov> wrote: 

Good afternoon Mr. Kirkpatrick, 

  

I have reviewed your response and there are still items needing correction.  

  

The Plain Language Summary (PLS) has a different address for the wastewater treatment plant location than 
what was submitted on the Core Data Form and what is in the NORI draft. Currently the NORI draft and Core 
Data Form state the physical address for the wastewater treatment plant is 406 South McCarty Avenue Eagle 
Lake, Texas 77434. Can you confirm if this is correct? If so, please update both the PLS and the SPIF to reflect 
the address. 

  

The USGS map does now the discharge route highlighted and does not have the 3-mile mark labeled. Please 
submit a revised map. 

  

The revised page of the Administrative Report 1.0 is sufficient.  

  



2

Since the deadline for a complete response has passed, a 30-Day Will Return Letter will be sent with a new 
deadline to submit a complete response. Please let me know if you have any questions.  

  

Regards, 

  

Rainee Trevino 

Water Quality Division | ARP Team 

Texas Commission on Environmental Quality 

512-239-4324  

 

  

  

  

From: Evan Kirkpatrick <evan@edkwater.org>  
Sent: Wednesday, March 12, 2025 8:46 AM 
To: Rainee Trevino <Rainee.Trevino@tceq.texas.gov> 
Subject: City of Eagle Lake 

  

 
 
---------- Forwarded message ---------- 
From: Evan Kirkpatrick <evan@edkwater.org> 
Date: Monday, March 10, 2025 
Subject: City of Eagle Lake 
To:  
Cc: Public Works <publicworks@coeltx.net> 

  

Good Morning, Ms. Trevino, 



3

  

Please find the requested fixes attached.  

  

Feel free to reach out if you have any further questions or need anything else.  

  

Thank you, 

Evan Kirkpatrick  

  

  



The following summary is provided for this pending water quality permit application 
being reviewed by the Texas Commission on Environmental Quality as required by 30 
TAC Chapter 39.  The information provided in this summary may change during the 
technical review of the application and is not a federal enforceable representation of the 
permit application. 

City of Eagle Lake (CN600736185) operates City of Eagle Lake Sewer Plant 
(RN102181195), a Wastewater treatment Plant. The facility is located at  406 South 
McCarty St., in Eagle Lake, Colorado County County, Texas 77434. : renewal to 
discharge 750,000 gallons per day of treated domestic wastewater,  .  

Discharges from the facility are expected to contain  five-day carbonaceous 
biochemical oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen 
(NH3-N), and Escherichia coli. Additional potential pollutants are included in the 
Domestic Technical Report 1.0, Section 7. Pollutant Analysis of Treated Effluent and 
Domestic Worksheet 4.0 in the permit application package. Domestic wastewater is 
treated by an activated sludge process plant and the treatment units include a bar 
screen, , aeration basins, final clarifiers, sludge digesters, chlorine contact chambers 
and a . Domestic Wastewater is treated by Aerobic Digestion. 
 



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: City of Eagle Lake 

Permit No. WQ00 10505001 EPA ID No. TX 0072885 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
Located approximately 400 feet southeast of the intersection of U.S. highway 90A and 
Mcarty Ave in Colorado County, Texas 77434                                                                                              
(406 S. McCarty Ave., Eagle Lake, TX 77434) 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Mike Beyette 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: Public Works Director 

Mailing Address: PO Box 38 

City, State, Zip Code: Eagle Lake Texas 77434 

Phone No.: 979-758-4447 Ext.:    Fax No.: 9792343255 

E-mail Address: publicworks@coeltx.net 

2. List the county in which the facility is located: Colorado 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/a 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

To a drainage ditch, thence to Eagle Lake, thence to an unknown tributary, thence to 
Colorado River below La Grange in segment No. 1402 of Colorado River Basin 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☐   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
none 

2. Describe existing disturbances, vegetation, and land use:  
Open land used for wastewater treatment facility 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
n/a 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
n/a 

 





1

Rainee Trevino

From: Evan Kirkpatrick <evan@edkwater.org>
Sent: Wednesday, April 16, 2025 9:28 AM
To: Rainee Trevino
Subject: this one
Attachments: TX_75MinuteTopo1_20250415_185307615186_TM_geo (1).pdf

 



―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í

―│í
―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í
―│í
―│í

―│í ―│í

―│í ―│í

―│í

―│í―│í ―│í

―│í

―│í
―│í
―│í

―│í ―│í

―│í ―│í
―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í

―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í
―│í
―│í

―│í

―│í
―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í
―│í ―│í

―│í

―│í

―│í

―│í

―│í ―│í

―│í ―│í
―│í ―│í―│í

―│í

―│í ―│í

―│í ―│í

―│í
―│í ―│í―│í

―│í ―│í

―│í

―│í―│í

―│í

―│í ―│í
―│í
―│í

―│í

―│í ―│í

―│í ―│í
―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í
―│í
―│í

―│í

―│í

―│í

―│í
―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í
―│í
―│í

―│í

―│í

―│í ―│í ―│í

―│í ―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í
―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í
―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í
―│í

―│í―│í ―│í

―│í

―│í

―│í

―│í
―│í

―│í

―│í

―│í―│í ―│í

―│í

―│í

―│í

―│í―│í ―│í

―│í ―│í

―│í

―│í
―│í ―│í

―│í ―│í―│í

―│í ―│í

―│í

―│í―│í ―│í

―│í

―│í

―│í ―│í
―│í ―│í―│í

―│í ―│í

―│í ―│í

―│í

―│í
―│í
―│í

―│í
―│í ―│í ―│í

―│í ―│í―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í―│í ―│í

―│í

―│í

―│í

―│í

―│í ―│í

―│í ―│í―│í ―│í

―│í

―│í

―│í
―│í ―│í―│í

―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í
―│í ―│í―│í

―│í ―│í

―│í ―│í

―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í

―│í
―│í ―│í―│í ―│í

―│í ―│í

―│í

―│í

―│í
―│í ―│í―│í

―│í ―│í

―│í ―│í

―│í
―│í
―│í

―│í

―│í

―│í ―│í
―│í
―│í

―│í

―│í

―│í
―│í ―│í―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í

―│í

―│í

―│í―│í ―│í

―│í

―│í ―│í
―│í
―│í

―│í

―│í
―│í ―│í

―│í ―│í―│í

―│í ―│í

―│í ―│í
―│í
―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í
―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í

―│í ―│í

―│í
―│í ―│í―│í

―│í ―│í

―│í

―│í ―│í―│í

―│í ―│í

―│í

―│í―│í ―│í

―│í

―│í

―│í―│í

―│í

―│í ―│í
―│í
―│í

―│í

―│í
―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í―│í ―│í

―│í ―│í

―│í

―│í
―│í ―│í

―│í ―│í―│í

―│í ―│í

―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í
―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í
―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í
―│í
―│í

―│í

―│í

―│í ―│í

―│í
―│í

―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í
―│í

―│í
―│í

―│í

―│í

―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í

―│í
―│í

―│í

―│í

―│í

―│í―│í

―│í

―│í

―│í
―│í
―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í―│í ―│í
―│í ―│í

―│í
―│í ―│í―│í

―│í

―│í ―│í

―│í
―│í
―│í

―│í

―│í

―│í―│í ―│í

―│í

―│í

―│í

―│í

―│í
―│í

―│í

―│í ―│í
―│í

―│í

―│í

―│í

―│í

―│í
―│í
―│í

―│í

―│í

―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í

―│í
―│í ―│í―│í

―│í ―│í

―│í

―│í
―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í
―│í
―│í

―│í

―│í

―│í ―│í

―│í ―│í
―│í
―│í

―│í

―│í

―│í

―│í

―│í
―│í

―│í

―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í―│í ―│í

―│í ―│í

―│í

―│í ―│í

―│í ―│í

―│í

―│í
―│í

―│í

―│í

―│í
―│í ―│í―│í

―│í ―│í

―│í
―│í
―│í

―│í ―│í

―│í

―│í

―│í

―│í―│í ―│í

―│í

―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í

―│í
―│í ―│í―│í

―│í

―│í ―│í
―│í
―│í

―│í

―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í
―│í
―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í

―│í
―│í

―│í―│í ―│í
―│í
―│í

―│í

―│í

―│í

―│í―│í

―│í

―│í ―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í
―│í

―│í

―│í

―│í

―│í

―│í

―│í
―│í
―│í

―│í

―│í ―│í

―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í

―│í―│í ―│í

―│í ―│í

―│í

―│í

―│í

―│í

―│í―│í ―│í

―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í
―│í

―│í

―│í ―│í

―│í ―│í

―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í
―│í
―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í
―│í ―│í

―│í

―│í
―│í ―│í―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í

―│í

―│í

―│í

―│í

―│í

―│í
―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í―│í ―│í

―│í

―│í
―│í ―│í―│í

―│í ―│í

―│í

―│í―│í ―│í

―│í

―│í

―│í ―│í
―│í ―│í―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í

―│í ―│í
―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í
―│í ―│í―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í ―│í―│í ―│í

―│í

―│í

―│í
―│í ―│í

―│í ―│í―│í ―│í

―│í

―│í ―│í

―│í ―│í

―│í

―│í
―│í

―│í

―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í
―│í
―│í

―│í

―│í
―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í
―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í

―│í

―│í―│í ―│í

―│í

―│í ―│í
―│í ―│í

―│í ―│í―│í ―│í
―│í ―│í

―│í
―│í ―│í―│í

―│í ―│í

―│í

―│í―│í ―│í

―│í

―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í

―│í
―│í ―│í―│í ―│í

―│í

―│í ―│í
―│í

―│í

―│í

―│í

―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í
―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í
―│í ―│í ―│í―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í

―│í

―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í ―│í ―│í

―│í

―│í

―│í

―│í

―│í

―│í

―│í ―│í

―│í ―│í

―│í

―│í

―│í

―│í

―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í │í

―│í ―│í ―│í │í

―│í ―│í ―│í │í

―│í ―│í ―│í í

―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í

―│í ―│í ―│í │í

―│í ―│í ―│í │í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í í

―│í
―│í ―│í

―│í ―│í―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í
―│í

―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í
―│í―│í ―│í

―│í ―│í

―│í

―│í

―│í

―│í
―│í ―│í―│í ―│í
―│í ―│í

―│í

―│í
―│í ―│í―│í ―│í
―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í

―│í ―│í―│í

―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í │í

―│í ―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í ―│í í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

―│í ―│í ―│í ―│í ―│í ―│í

~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~ ~~~~~~

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~

~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~

~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~

~~

~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~

~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~

~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~

~~~~~~

~~~~~~~~~

~~~~~~~~~~~~~~~

~~~~~~~~~

~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~~~~~

~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~

~~~~

~~~~~~~~~~~~~~~~~~~~

~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~
~~~~~~~~~~~~~~~~~

~~~~~~~~~~~~~~~~~~~~~~~~~

~~~~~~

~~~~~~~~
~~~~~~~~
~~~~~~~~
~~~~~~~~
~~~~~~~~
~~~~~~~~

~~~~~~~~~~~~~~~~~~~~~~~~~~~~

~~~~

~~~~

~~~~~~~~~~~
~~~~~~~~~~~
~~~~~~~~~~~
~~~~~~~~~~~
~~~~~~~~~~~
~~~~~~~~~~~
~~~~~~~~~~~
~~~~~~~~~~~
~~~~~~~~~~~

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~

~~~~~~

~~~~~~~~~

~~~~~~~~~~~~
~~~~~~~~~~~~
~~~~~~~~~~~~
~~~~~~~~~~~~
~~~~~~~~~~~~
~~~~~~~~~~~~
~~~~~~~~~~~~
~~~~~~~~~~~~
~~~~~~~~~~~~

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~

~~~~~~~
~~~~~~~
~~~~~~~
~~~~~~~
~~~~~~~

~~~~~~

~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~

~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~

~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~

~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~
~~~~~~~~~~

~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~
~~~~~~~~~

○ ○

○

○

○

○

;&P ³O

!

!

!

!!

!

!

"

"

"

""

"

"

▄5n

▄5n

^

^

!H

!F

!

!

!

70

71

72

73

74

75

76

77

78

79

80

81

69

3282000mN

70

71

72

73

74

75

76

77

78

79

80

81

3269000mN

82

54 55 56 57 58 59 60 61 62 6353 764 000mE

53 54 55 56 57 58 59 60 61 62752000mE 63

29.5226°

29.6476°
-96.3984° -96.2734°

29.6476°

29.5226°
-96.2734°-96.3984°

20
0

150

175

17
5

17
5

175

175

200

20
0

17
5

200

200

17
5

150

150

150

150

175

150

17
5

175

175

15
0

175

150

175

15
0 17

5

175
17
5

175

200

17
5

175

175

175

175

17
5

17
5

175

17
5

175

17
5

17
5

175

175

17
5

175

175

17
5

17
5

175

17
5

175

175

17
5

17
5

150

150

150

150

15
0

150

150

15
0

150

150

Eagle Lake

Lower
Lake

CAT SP
RIN

G
RD

FM
 3013 W

CHURCH ST

C
O

RD
48

1/2

OLD ALTAIR RD

CO RD 218A

AU
ST

IN
RD

HWY 102

E B ST
E STATE ST

CO
 R

D 2
07

LITTLE PUBLIC RD

COUNTY
LIN

E R
D

LAU
G

H
LIN

 RD

N W
ALN

UT A
VE

CO RD 172

CO RD 203

CO R
D 1

40

CEM
ET

ER
Y A

VE

CO RD 79

W
 MAIN ST

G
LEN

FLO
RA

RD

E 
FM

 3
01

3 
RD

CONNOR AVE

E PRAIRIE ST

N LA
KE A

VE

N

MCCARTY
AV

E

FM
 30

13
 E

YETT ST

BEA
RD

 ST

BU
RN

S 
AV

E

W
 POST OFFICE ST

5K
RAN

CH

RD

CLARK ST

SU
NDER

MAN R
D

FM 102 RD

N
 A

US
TI

N
 R

D

CO
RD

281

CARTER WALKER LN

CALHOUN RD

LAKEVIEW
LN

HUNT R
D

PARTRID GE LN

CLIPSON RD

THOMAS DRYER RD

E AIRLINE AVE

W
 A ST

PIO
N

EER
PLAN

T
RD

RAMSEY RD

CO R
D 211

DIANNE RD

CO RD 244

FM
 3

01
3 

RD

CO RD 1093

SE
N

IO
R 

BR
ID

GE 
RD

E ASH ST

CO
 R

D
 1

49

DELIA ST

PARKER RD

EN
G

LI
SH

 R
D

RIVER PLANT RD

GLU
EC

K R
D

Eagle Lake
Airport

S MCCARTY AVE

BOOTHE DR

E MAIN ST

FM 102

£¤Alt
90

£¤Alt
90

£¤Alt
90

Colorado
River

Eagle Lake
Community
Cemetery East

Boykin
Cemetery

Lakeside
Cemetery

Eagle Lake
Community
Cemetery North

Rising Star
Cemetery

Eagle Lake
Masonic Cemetery

Nativity
Cemetery

Dewberry Br

West Bernard Cr

Middle Bernard Cr

Gum
Tree

Br

Rayner
Junction

Eagle Lake

ATTWATER PRAIRIE
CHICKEN NATIONAL
WILDLIFE REFUGE

W
HARTO

N

COLO
RADO

Eagle LakeAltair

Eagle Lake NEAlleyton

TEXAS

7.5-MINUTE TOPO, TX
2025

Expressway Local Connector

ROAD CLASSIFICATION

Ramp 4WD

Secondary Hwy Local Road

Interstate Route State RouteUS RouteWX ./QUADRANGLE LOCATION

ADJOINING QUADRANGLES

SCALE 1:24 000

CONTOUR SMOOTHNESS = Medium

CONTOUR INTERVAL 5 FEET
NORTH AMERICAN VERTICAL DATUM OF 1988

1000 500 0 METERS 1000 2000

21KILOMETERS00.51

1 0.5 0

MILES

1

1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000

FEET

U.S. National Grid

100,000 - m Square ID

Grid Zone Designation

QT

14R

GN

MN

1°19´
23 MILS

2°23´
42 MILS

UTM GRID AND 2025 MAGNETIC NORTH
DECLINATION AT CENTER OF SHEET

North American Datum of 1983 (NAD83)
World Geodetic System of 1984 (WGS84).  Projection and
1 000-meter grid: UNIVERSAL TRANSVERSE MERCATOR, ZONE 14R

Produced by the United States Geological Survey

Data is provided by The National Map (TNM), is the best available at the time of map
generation, and includes data content from supporting themes of Elevation,
Hydrography, Geographic Names, Boundaries, Transportation, Structures, Land Cover,
and Orthoimagery. Refer to associated Federal Geographic Data Committee (FGDC)
Metadata for additional source data information.

This map is not a legal document. Boundaries may be generalized for this map scale.
Private lands within government reservations may not be shown. Obtain permission
before entering private lands. Temporal changes may have occurred since these data
were collected and some data may no longer represent actual surface conditions.

Learn About The National Map: https://nationalmap.gov

7.5-MINUTE TOPO QUADRANGLE
TEXAS - CUSTOM EXTENT

7.5-MINUTE TOPO

U.S. DEPARTMENT OF THE INTERIOR
 U.S. GEOLOGICAL SURVEY

Discharge point

https://nationalmap.gov
evan kirkpatrick
Distance Measurement
2 mi�

evan kirkpatrick
Highlight

evan kirkpatrick
Oval

evan kirkpatrick
Line

evan kirkpatrick
Line

evan kirkpatrick
Line

evan kirkpatrick
Line

evan kirkpatrick
Pencil

evan kirkpatrick
Pencil

evan kirkpatrick
Callout
Plant Property/Boundary

evan kirkpatrick
Callout
Discharge Route

evan kirkpatrick
Callout
one mile radius

dhines
Line

dhines
Line

dhines
Line

dhines
Line

dhines
Line

dhines
Pencil

dhines
Line



The TCEQ is committed to accessibility. 
To request a more accessible version of this report, please contact the TCEQ Help Desk at (512) 239-4357.

Compliance History Report
Compliance History Report for CN600736185, RN102181195, Rating Year 2024 which includes Compliance History 
(CH) components from September 1, 2019, through August 31, 2024.

NOT NULLNOT NULL
Customer, Respondent, 
or Owner/Operator:

CN600736185, City of Eagle Lake Classification: SATISFACTORY Rating: 0.62

Regulated Entity: RN102181195, CITY OF EAGLE LAKE 
WWTP

Classification: SATISFACTORY Rating: 0.62

Complexity Points: Repeat Violator: 7 NO

CH Group: 08 - Sewage Treatment Facilities

Location: 406 S MCCARTY AVE  EAGLE LAKE, TX  77434-3110, COLORADO COUNTY

TCEQ Region: REGION 12 - HOUSTON

ID Number(s):
WASTEWATER PERMIT WQ0010505001 WASTEWATER EPA ID TX0072885

Compliance History Period: September 01, 2019 to August 31, 2024 Rating Year: 2024 Rating Date: 09/01/2024

Date Compliance History Report Prepared: April 28, 2025

Agency Decision Requiring Compliance History: Permit - Issuance, renewal, amendment, modification, denial, 
suspension, or revocation of a permit.

Component Period Selected: February 21, 2020 to April 28, 2025

TCEQ Staff Member to Contact for Additional Information Regarding This Compliance History. 

Name: Phone: PT (512) 239-3581

Site and Owner/Operator History:

1) Has the site been in existence and/or operation for the full five year compliance period? YES

2) Has there been a (known) change in ownership/operator of the site during the compliance period? NO

Components (Multimedia) for the Site Are Listed in Sections A - J

A. Final Orders, court judgments, and consent decrees:
N/A

B. Criminal convictions:
N/A

C. Chronic excessive emissions events:
N/A

D. The approval dates of investigations (CCEDS Inv. Track. No.):
Item 1 March 09, 2020 (1648090)

Item 2 April 17, 2020 (1654439)

Item 3 May 08, 2020 (1661003)

Item 4 June 05, 2020 (1667538)

Item 5 July 08, 2020 (1674488)

Item 6 August 05, 2020 (1681261)

Item 7 September 17, 2020 (1687832)

Item 8 October 13, 2020 (1694178)

Item 9 December 11, 2020 (1715183)

Item 10 January 19, 2021 (1715184)

Item 11 February 19, 2021 (1728246)

Page 1



Item 12 March 19, 2021 (1728247)

Item 13 May 19, 2021 (1741415)

Item 14 June 18, 2021 (1748065)

Item 15 July 20, 2021 (1752609)

Item 16 August 02, 2021 (1745744)

Item 17 August 30, 2021 (1767275)

Item 18 September 17, 2021 (1767276)

Item 19 October 20, 2021 (1777736)

Item 20 November 16, 2021 (1784534)

Item 21 December 21, 2021 (1791564)

Item 22 January 25, 2022 (1799408)

Item 23 February 15, 2022 (1807239)

Item 24 March 18, 2022 (1814290)

Item 25 April 20, 2022 (1820862)

Item 26 May 19, 2022 (1829696)

Item 27 June 17, 2022 (1835994)

Item 28 July 20, 2022 (1843193)

Item 29 August 19, 2022 (1849361)

Item 30 September 19, 2022 (1857122)

Item 31 October 19, 2022 (1863481)

Item 32 January 20, 2023 (1883061)

Item 33 February 20, 2023 (1890870)

Item 34 March 20, 2023 (1899441)

Item 35 April 20, 2023 (1906244)

Item 36 May 22, 2023 (1913400)

Item 37 June 28, 2023 (1920008)

Item 38 July 20, 2023 (1926976)

Item 39 September 21, 2023 (1940077)

Item 40 October 26, 2023 (1946918)

Item 41 November 26, 2023 (1952607)

Item 42 December 22, 2023 (1962378)

Item 43 January 26, 2024 (1968968)

Item 44 February 20, 2024 (1978033)

Item 45 April 22, 2024 (1991129)

Item 46 June 25, 2024 (2004537)

Item 47 July 26, 2024 (2012092)

Item 48 August 26, 2024 (2017686)

Item 49 September 26, 2024 (2024723)

Item 50 November 20, 2024 (2037153)

Item 51 December 29, 2024 (2043536)

Item 52 January 20, 2025 (2050098)

E. Written notices of violations (NOV) (CCEDS Inv. Track. No.):
A notice of violation represents a written allegation of a violation of a specific regulatory requirement from the commission to 
a regulated entity.  A notice of violation is not a final enforcement action, nor proof that a violation has actually occurred.

Date: 04/30/2024 (1997585)1

Self Report?  Classification: YES Moderate

Citation:  2D TWC Chapter 26, SubChapter A 26.121(a)
30 TAC Chapter 305, SubChapter F 305.125(1)

Description: Failure to meet the limit for one or more permit parameter

Date: 09/30/2024 (2030831)2

Self Report?  Classification: YES Moderate

Citation:  2D TWC Chapter 26, SubChapter A 26.121(a)
30 TAC Chapter 305, SubChapter F 305.125(1)

Description: Failure to meet the limit for one or more permit parameter

Date: 01/31/2025 (2057655)3

Self Report?  Classification: YES Moderate

Citation:  2D TWC Chapter 26, SubChapter A 26.121(a)

Compliance History Report for CN600736185, RN102181195, Rating Year 2024 which includes Compliance History (CH) components 
from February 21, 2020, through April 28, 2025. 

Page 2



30 TAC Chapter 305, SubChapter F 305.125(1)
Description: Failure to meet the limit for one or more permit parameter

F. Environmental audits:
N/A

G. Type of environmental management systems (EMSs):
N/A

H. Voluntary on-site compliance assessment dates:
N/A

I. Participation in a voluntary pollution reduction program:
N/A

J. Early compliance:
N/A

Sites Outside of Texas:
N/A

Compliance History Report for CN600736185, RN102181195, Rating Year 2024 which includes Compliance History (CH) components 
from February 21, 2020, through April 28, 2025. 

Page 3



001
WQ0010505001 - CITY OF EAGLE LAKE

C2 C3 Q1
EPA ID  Reported Measure  Reported Measure  Reported Measure

DAILY AV (mg/L) DAILY MX (mg/L) DAILY AV (lb/d)
TX0072885 1/31/2020 001A BOD, carbonaceous [5 day, 20 C] 3.23 1 1
TX0072885 2/29/2020 001A BOD, carbonaceous [5 day, 20 C] 0.06 0.08 0.17
TX0072885 3/31/2020 001A BOD, carbonaceous [5 day, 20 C] 1.2 2 3.3
TX0072885 4/30/2020 001A BOD, carbonaceous [5 day, 20 C] 1 1 2.15
TX0072885 5/31/2020 001A BOD, carbonaceous [5 day, 20 C] 1.5 2 3.75
TX0072885 6/30/2020 001A BOD, carbonaceous [5 day, 20 C] 1 1 2.172
TX0072885 7/31/2020 001A BOD, carbonaceous [5 day, 20 C] 1.25 2 2.79
TX0072885 8/31/2020 001A BOD, carbonaceous [5 day, 20 C] 1.25 2 2.77
TX0072885 9/30/2020 001A BOD, carbonaceous [5 day, 20 C] 1.4 2 5.41
TX0072885 10/31/2020 001A BOD, carbonaceous [5 day, 20 C] 8.5 30 15.77
TX0072885 11/30/2020 001A BOD, carbonaceous [5 day, 20 C] 1.2 2 2.47
TX0072885 12/31/2020 001A BOD, carbonaceous [5 day, 20 C] 1.25 2 2.88
TX0072885 1/31/2021 001A BOD, carbonaceous [5 day, 20 C] 1.5 2 4.29
TX0072885 2/28/2021 001A BOD, carbonaceous [5 day, 20 C] 1.5 1.2 5.4
TX0072885 3/31/2021 001A BOD, carbonaceous [5 day, 20 C] 4.8 17 10.28
TX0072885 4/30/2021 001A BOD, carbonaceous [5 day, 20 C] 1.5 2 3.33
TX0072885 5/31/2021 001A BOD, carbonaceous [5 day, 20 C] 1.5 2 5.11
TX0072885 6/30/2021 001A BOD, carbonaceous [5 day, 20 C] 1.4 2 3.82
TX0072885 7/31/2021 001A BOD, carbonaceous [5 day, 20 C] 1.25 2 5.11
TX0072885 8/31/2021 001A BOD, carbonaceous [5 day, 20 C] 1.4 2 3
TX0072885 9/30/2021 001A BOD, carbonaceous [5 day, 20 C] 1.25 2 2.57
TX0072885 10/31/2021 001A BOD, carbonaceous [5 day, 20 C] 1.25 2 3
TX0072885 11/30/2021 001A BOD, carbonaceous [5 day, 20 C] 1.6 2 2.9
TX0072885 12/31/2021 001A BOD, carbonaceous [5 day, 20 C] 1.75 2 4.71
TX0072885 1/31/2022 001A BOD, carbonaceous [5 day, 20 C] 2 2 3.77
TX0072885 2/28/2022 001A BOD, carbonaceous [5 day, 20 C] 2 3 4.8
TX0072885 3/31/2022 001A BOD, carbonaceous [5 day, 20 C] 1.5 2 2.84
TX0072885 4/30/2022 001A BOD, carbonaceous [5 day, 20 C] 1.5 2 3.37
TX0072885 5/31/2022 001A BOD, carbonaceous [5 day, 20 C] 1 1 1.13

 Parameter Outfall Monitoring Period

DMR DATA



TX0072885 6/30/2022 001A BOD, carbonaceous [5 day, 20 C] 1.75 2 3.86
TX0072885 7/31/2022 001A BOD, carbonaceous [5 day, 20 C] 2 4 5.72
TX0072885 8/31/2022 001A BOD, carbonaceous [5 day, 20 C] 2.2 5 6.49
TX0072885 9/30/2022 001A BOD, carbonaceous [5 day, 20 C] 1.5 2 3.49
TX0072885 10/31/2022 001A BOD, carbonaceous [5 day, 20 C] 1.5 3 3.39
TX0072885 11/30/2022 001A BOD, carbonaceous [5 day, 20 C] 3 5 9.7
TX0072885 12/31/2022 001A BOD, carbonaceous [5 day, 20 C] 1 3 3.37
TX0072885 1/31/2023 001A BOD, carbonaceous [5 day, 20 C] 2.2 4 7.6
TX0072885 2/28/2023 001A BOD, carbonaceous [5 day, 20 C] 2 2 5.85
TX0072885 3/31/2023 001A BOD, carbonaceous [5 day, 20 C] 1.25 2 3.34
TX0072885 4/30/2023 001A BOD, carbonaceous [5 day, 20 C] 1.25 2 3.96
TX0072885 5/31/2023 001A BOD, carbonaceous [5 day, 20 C] 2.6 4 8.3
TX0072885 6/30/2023 001A BOD, carbonaceous [5 day, 20 C] 3.15 4 7.64
TX0072885 7/31/2023 001A BOD, carbonaceous [5 day, 20 C] 2.5 5 6.1
TX0072885 8/31/2023 001A BOD, carbonaceous [5 day, 20 C] 1.5 2 2.76
TX0072885 9/30/2023 001A BOD, carbonaceous [5 day, 20 C] 1.5 2 3.6
TX0072885 10/31/2023 001A BOD, carbonaceous [5 day, 20 C] 1.2 2 2.73
TX0072885 11/30/2023 001A BOD, carbonaceous [5 day, 20 C] 1.64 7.8 5.34
TX0072885 12/31/2023 001A BOD, carbonaceous [5 day, 20 C] 3.1 4.8 8.9
TX0072885 1/31/2024 001A BOD, carbonaceous [5 day, 20 C] 3.4 5.2 20.33
TX0072885 2/29/2024 001A BOD, carbonaceous [5 day, 20 C] 5.5 6.6 13.5
TX0072885 3/31/2024 001A BOD, carbonaceous [5 day, 20 C] 5.5 9.7 12.33
TX0072885 4/30/2024 001A BOD, carbonaceous [5 day, 20 C] 5.5 8.7 13.6
TX0072885 5/31/2024 001A BOD, carbonaceous [5 day, 20 C] 4 7.7 7.93
TX0072885 6/30/2024 001A BOD, carbonaceous [5 day, 20 C] 2.5 3.3 1.01
TX0072885 7/31/2024 001A BOD, carbonaceous [5 day, 20 C] 3.9 5.9 11.8
TX0072885 8/31/2024 001A BOD, carbonaceous [5 day, 20 C] 4.3 18 12.33
TX0072885 9/30/2024 001A BOD, carbonaceous [5 day, 20 C] 4.9 5 11.36
TX0072885 10/31/2024 001A BOD, carbonaceous [5 day, 20 C] 5.5 7.7 11.32
TX0072885 11/30/2024 001A BOD, carbonaceous [5 day, 20 C] 2.9 8 7.52
TX0072885 12/31/2024 001A BOD, carbonaceous [5 day, 20 C] 2.5 3.3 7.83
TX0072885 1/31/2025 001A BOD, carbonaceous [5 day, 20 C] 6.7 13.6 26.8
TX0072885 2/28/2025 001A BOD, carbonaceous [5 day, 20 C] 5.07 10.7 12.72
TX0072885 3/31/2025 001A BOD, carbonaceous [5 day, 20 C] 2.825 4 8.56

2 YEAR AVERAGE 3.39 6.12 9.26
5 YEAR AVERAGE 2.43 4.42 6.27

C1 C3
EPA ID  Reported Measure  Reported Measure

MO MIN (mg/L) MO MAX (mg/L)
TX0072885 1/31/2020 001A Chlorine, total residual 1 4

 Outfall  Parameter Monitoring Period



TX0072885 2/29/2020 001A Chlorine, total residual 1.1 3.8
TX0072885 3/31/2020 001A Chlorine, total residual 1.3 3.3
TX0072885 4/30/2020 001A Chlorine, total residual 1.1 3.9
TX0072885 5/31/2020 001A Chlorine, total residual 1 3.8
TX0072885 6/30/2020 001A Chlorine, total residual 1 4
TX0072885 7/31/2020 001A Chlorine, total residual 1.6 4
TX0072885 8/31/2020 001A Chlorine, total residual 1 4
TX0072885 9/30/2020 001A Chlorine, total residual 4 3.9
TX0072885 10/31/2020 001A Chlorine, total residual 1 4
TX0072885 11/30/2020 001A Chlorine, total residual 1 4
TX0072885 12/31/2020 001A Chlorine, total residual 1 4
TX0072885 1/31/2021 001A Chlorine, total residual 1 3.9
TX0072885 2/28/2021 001A Chlorine, total residual 1.2 4
TX0072885 3/31/2021 001A Chlorine, total residual 1 3.9
TX0072885 4/30/2021 001A Chlorine, total residual 1 3.9
TX0072885 5/31/2021 001A Chlorine, total residual 1 3.8
TX0072885 6/30/2021 001A Chlorine, total residual 1 4
TX0072885 7/31/2021 001A Chlorine, total residual 1 3.9
TX0072885 8/31/2021 001A Chlorine, total residual 1.1 3.9
TX0072885 9/30/2021 001A Chlorine, total residual 1 3.9
TX0072885 10/31/2021 001A Chlorine, total residual 1.1 3.9
TX0072885 11/30/2021 001A Chlorine, total residual 1.5 3.9
TX0072885 12/31/2021 001A Chlorine, total residual 1.1 3.8
TX0072885 1/31/2022 001A Chlorine, total residual 1.3 3.8
TX0072885 2/28/2022 001A Chlorine, total residual 1 4
TX0072885 3/31/2022 001A Chlorine, total residual 1.6 4
TX0072885 4/30/2022 001A Chlorine, total residual 1 3.9
TX0072885 5/31/2022 001A Chlorine, total residual 1.1 3.9
TX0072885 6/30/2022 001A Chlorine, total residual 1 4
TX0072885 7/31/2022 001A Chlorine, total residual 1.15 3.6
TX0072885 8/31/2022 001A Chlorine, total residual 1.1 1.68
TX0072885 9/30/2022 001A Chlorine, total residual 1.24 2.06
TX0072885 10/31/2022 001A Chlorine, total residual 1.12 1.93
TX0072885 11/30/2022 001A Chlorine, total residual 1.22 1.84
TX0072885 12/31/2022 001A Chlorine, total residual 1.48 1.75
TX0072885 1/31/2023 001A Chlorine, total residual 1.12 1.7
TX0072885 2/28/2023 001A Chlorine, total residual 1.05 2.86
TX0072885 3/31/2023 001A Chlorine, total residual 1.01 3.46
TX0072885 4/30/2023 001A Chlorine, total residual 1.01 2.6
TX0072885 5/31/2023 001A Chlorine, total residual 1.01 1.94
TX0072885 6/30/2023 001A Chlorine, total residual 1.01 2.16



TX0072885 7/31/2023 001A Chlorine, total residual 1.1 1.77
TX0072885 8/31/2023 001A Chlorine, total residual 1.48 2.16
TX0072885 9/30/2023 001A Chlorine, total residual 1 2.1
TX0072885 10/31/2023 001A Chlorine, total residual 1.13 2.79
TX0072885 11/30/2023 001A Chlorine, total residual 1.3 1.76
TX0072885 12/31/2023 001A Chlorine, total residual 1.16 2.33
TX0072885 1/31/2024 001A Chlorine, total residual 1.14 2.34
TX0072885 2/29/2024 001A Chlorine, total residual 1.3 1.71
TX0072885 3/31/2024 001A Chlorine, total residual 1.33 1.97
TX0072885 4/30/2024 001A Chlorine, total residual 1.16 1.99
TX0072885 5/31/2024 001A Chlorine, total residual 1.24 1.94
TX0072885 6/30/2024 001A Chlorine, total residual 1.17 1.94
TX0072885 7/31/2024 001A Chlorine, total residual 1.29 2.17
TX0072885 8/31/2024 001A Chlorine, total residual 1.11 2.43
TX0072885 9/30/2024 001A Chlorine, total residual 1.43 2.06
TX0072885 10/31/2024 001A Chlorine, total residual 1.53 2.19
TX0072885 11/30/2024 001A Chlorine, total residual 1.17 2.44
TX0072885 12/31/2024 001A Chlorine, total residual 1.45 1.76
TX0072885 1/31/2025 001A Chlorine, total residual 1.73 1.04
TX0072885 2/28/2025 001A Chlorine, total residual 1.01 1.67
TX0072885 3/31/2025 001A Chlorine, total residual 1.07 2.13

2 YEAR AVERAGE 1.21 2.11
5 YEAR AVERAGE 1.21 2.97

C2 C3
EPA ID  Reported Measure  Reported Measure

DAILY AV (CFU/100mLDAILY MX (CFU/100mL)
TX0072885 1/31/2020 001A E. coli 1 1
TX0072885 2/29/2020 001A E. coli 7.3 7.3
TX0072885 3/31/2020 001A E. coli 4.7 9.4
TX0072885 4/30/2020 001A E. coli 41.66 81.3
TX0072885 5/31/2020 001A E. coli 1 1
TX0072885 6/30/2020 001A E. coli 1 1
TX0072885 7/31/2020 001A E. coli 1 1
TX0072885 8/31/2020 001A E. coli 9.8 9.8
TX0072885 9/30/2020 001A E. coli 1 1
TX0072885 10/31/2020 001A E. coli 12.92 167
TX0072885 11/30/2020 001A E. coli 1.76 3.1
TX0072885 12/31/2020 001A E. coli 1 1
TX0072885 1/31/2021 001A E. coli 1 1
TX0072885 2/28/2021 001A E. coli 5.44 29.6

 Monitoring Period  Parameter Outfall



TX0072885 3/31/2021 001A E. coli 7.53 29.6
TX0072885 4/30/2021 001A E. coli 1 1
TX0072885 5/31/2021 001A E. coli 1 1
TX0072885 6/30/2021 001A E. coli 1 1
TX0072885 7/31/2021 001A E. coli 12.39 76.8
TX0072885 8/31/2021 001A E. coli 1 1
TX0072885 9/30/2021 001A E. coli <1 <1
TX0072885 10/31/2021 001A E. coli <1 <1
TX0072885 11/30/2021 001A E. coli 1.5 3.9
TX0072885 12/31/2021 001A E. coli 2.51 6.3
TX0072885 1/31/2022 001A E. coli 2.84 16.1
TX0072885 2/28/2022 001A E. coli 7.35 108
TX0072885 3/31/2022 001A E. coli <1 <1
TX0072885 4/30/2022 001A E. coli 1 2
TX0072885 5/31/2022 001A E. coli <1 <1
TX0072885 6/30/2022 001A E. coli <1 <1
TX0072885 7/31/2022 001A E. coli <1 <1
TX0072885 8/31/2022 001A E. coli 1 1
TX0072885 9/30/2022 001A E. coli 1 1
TX0072885 10/31/2022 001A E. coli <806 2420
TX0072885 11/30/2022 001A E. coli 1 1
TX0072885 12/31/2022 001A E. coli <1 2
TX0072885 1/31/2023 001A E. coli 1 1
TX0072885 2/28/2023 001A E. coli 2.05 3.1
TX0072885 3/31/2023 001A E. coli 2.05 3.1
TX0072885 4/30/2023 001A E. coli 29.25 55
TX0072885 5/31/2023 001A E. coli 38.3 38.3
TX0072885 6/30/2023 001A E. coli 11.8 21
TX0072885 7/31/2023 001A E. coli 1244 2420
TX0072885 8/31/2023 001A E. coli 7.25 14.5
TX0072885 9/30/2023 001A E. coli 1 1
TX0072885 10/31/2023 001A E. coli 1 1
TX0072885 11/30/2023 001A E. coli 8 12
TX0072885 12/31/2023 001A E. coli 74 201
TX0072885 1/31/2024 001A E. coli 11 18
TX0072885 2/29/2024 001A E. coli 16 31
TX0072885 3/31/2024 001A E. coli 8 8
TX0072885 4/30/2024 001A E. coli 96 96
TX0072885 5/31/2024 001A E. coli 28 28
TX0072885 6/30/2024 001A E. coli 78 78
TX0072885 7/31/2024 001A E. coli 50 50



TX0072885 8/31/2024 001A E. coli 98 225
TX0072885 9/30/2024 001A E. coli 2 2
TX0072885 10/31/2024 001A E. coli 1 1
TX0072885 11/30/2024 001A E. coli 1 1
TX0072885 12/31/2024 001A E. coli 12 21
TX0072885 1/31/2025 001A E. coli 1 4
TX0072885 2/28/2025 001A E. coli 22.49 722
TX0072885 3/31/2025 001A E. coli <1 <1

2 YEAR GEOMEAN 11.02 17.65
5 YEAR GEOMEAN 4.22 6.83

Q1 Q2
EPA ID  Reported Measure  Reported Measure

DAILY AV (MGD) DAILY MX (MGD)
TX0072885 1/31/2020 001A Flow, in conduit or thru treatment plant 0.37 0.64
TX0072885 2/29/2020 001A Flow, in conduit or thru treatment plant 0.35 0.43
TX0072885 3/31/2020 001A Flow, in conduit or thru treatment plant 0.32 0.37
TX0072885 4/30/2020 001A Flow, in conduit or thru treatment plant 0.28 0.59
TX0072885 5/31/2020 001A Flow, in conduit or thru treatment plant 0.29 0.45
TX0072885 6/30/2020 001A Flow, in conduit or thru treatment plant 0.37 1.56
TX0072885 7/31/2020 001A Flow, in conduit or thru treatment plant 0.28 0.42
TX0072885 8/31/2020 001A Flow, in conduit or thru treatment plant 0.29 0.58
TX0072885 9/30/2020 001A Flow, in conduit or thru treatment plant 0.47 2.69
TX0072885 10/31/2020 001A Flow, in conduit or thru treatment plant 0.27 0.35
TX0072885 11/30/2020 001A Flow, in conduit or thru treatment plant 0.31 0.82
TX0072885 12/31/2020 001A Flow, in conduit or thru treatment plant 0.35 1.70
TX0072885 1/31/2021 001A Flow, in conduit or thru treatment plant 0.37 1.18
TX0072885 2/28/2021 001A Flow, in conduit or thru treatment plant 0.34 0.82
TX0072885 3/31/2021 001A Flow, in conduit or thru treatment plant 0.27 0.34
TX0072885 4/30/2021 001A Flow, in conduit or thru treatment plant 0.27 0.36
TX0072885 5/31/2021 001A Flow, in conduit or thru treatment plant 0.64 2.17
TX0072885 6/30/2021 001A Flow, in conduit or thru treatment plant 0.32 0.83
TX0072885 7/31/2021 001A Flow, in conduit or thru treatment plant 0.49 1.82
TX0072885 8/31/2021 001A Flow, in conduit or thru treatment plant 0.27 0.38
TX0072885 9/30/2021 001A Flow, in conduit or thru treatment plant 0.29 1.40
TX0072885 10/31/2021 001A Flow, in conduit or thru treatment plant 0.30 0.89
TX0072885 11/30/2021 001A Flow, in conduit or thru treatment plant 0.26 0.52
TX0072885 12/31/2021 001A Flow, in conduit or thru treatment plant 0.31 1.13
TX0072885 1/31/2022 001A Flow, in conduit or thru treatment plant 0.23 0.38
TX0072885 2/28/2022 001A Flow, in conduit or thru treatment plant 0.33 0.98
TX0072885 3/31/2022 001A Flow, in conduit or thru treatment plant 0.28 0.53

 Outfall Monitoring Period  Parameter



TX0072885 4/30/2022 001A Flow, in conduit or thru treatment plant 0.27 0.37
TX0072885 5/31/2022 001A Flow, in conduit or thru treatment plant 0.27 0.33
TX0072885 6/30/2022 001A Flow, in conduit or thru treatment plant 0.27 0.36
TX0072885 7/31/2022 001A Flow, in conduit or thru treatment plant 0.33 0.36
TX0072885 8/31/2022 001A Flow, in conduit or thru treatment plant 0.35 0.76
TX0072885 9/30/2022 001A Flow, in conduit or thru treatment plant 0.28 0.64
TX0072885 10/31/2022 001A Flow, in conduit or thru treatment plant 0.27 0.53
TX0072885 11/30/2022 001A Flow, in conduit or thru treatment plant 0.39 1.11
TX0072885 12/31/2022 001A Flow, in conduit or thru treatment plant 0.41 0.72
TX0072885 1/31/2023 001A Flow, in conduit or thru treatment plant 0.42 2.04
TX0072885 2/28/2023 001A Flow, in conduit or thru treatment plant 0.35 1.18
TX0072885 3/31/2023 001A Flow, in conduit or thru treatment plant 0.32 0.44
TX0072885 4/30/2023 001A Flow, in conduit or thru treatment plant 0.38 0.85
TX0072885 5/31/2023 001A Flow, in conduit or thru treatment plant 0.38 0.94
TX0072885 6/30/2023 001A Flow, in conduit or thru treatment plant 0.29 0.38
TX0072885 7/31/2023 001A Flow, in conduit or thru treatment plant 0.29 453.00
TX0072885 8/31/2023 001A Flow, in conduit or thru treatment plant 0.22 0.57
TX0072885 9/30/2023 001A Flow, in conduit or thru treatment plant 0.29 0.38
TX0072885 10/31/2023 001A Flow, in conduit or thru treatment plant 0.27 0.59
TX0072885 11/30/2023 001A Flow, in conduit or thru treatment plant 0.39 0.60
TX0072885 12/31/2023 001A Flow, in conduit or thru treatment plant 0.35 0.65
TX0072885 1/31/2024 001A Flow, in conduit or thru treatment plant 0.72 1.50
TX0072885 2/29/2024 001A Flow, in conduit or thru treatment plant 0.30 0.42
TX0072885 3/31/2024 001A Flow, in conduit or thru treatment plant 0.27 0.56
TX0072885 4/30/2024 001A Flow, in conduit or thru treatment plant 0.29 0.64
TX0072885 5/31/2024 001A Flow, in conduit or thru treatment plant 0.24 0.74
TX0072885 6/30/2024 001A Flow, in conduit or thru treatment plant 0.41 0.62
TX0072885 7/31/2024 001A Flow, in conduit or thru treatment plant 0.36 0.65
TX0072885 8/31/2024 001A Flow, in conduit or thru treatment plant 0.34 0.47
TX0072885 9/30/2024 001A Flow, in conduit or thru treatment plant 0.28 0.49
TX0072885 10/31/2024 001A Flow, in conduit or thru treatment plant 0.25 0.54
TX0072885 11/30/2024 001A Flow, in conduit or thru treatment plant 0.31 0.52
TX0072885 12/31/2024 001A Flow, in conduit or thru treatment plant 0.38 0.47
TX0072885 1/31/2025 001A Flow, in conduit or thru treatment plant 0.48 0.59
TX0072885 2/28/2025 001A Flow, in conduit or thru treatment plant 0.30 0.49
TX0072885 3/31/2025 001A Flow, in conduit or thru treatment plant 0.35 0.52

2 YEAR AVERAGE 0.34 18.71
5 YEAR AVERAGE 0.33 7.94

C2 C3 Q1
EPA ID  Reported Measure  Reported Measure  Reported Measure



DAILY AV (mg/L) DAILY MX (mg/L) DAILY AV (lb/d)
TX0072885 1/31/2020 001A Nitrogen, ammonia total [as N] 0.07 0.13 0.22
TX0072885 2/29/2020 001A Nitrogen, ammonia total [as N] 1.5 2 4.51
TX0072885 3/31/2020 001A Nitrogen, ammonia total [as N] 0.05 0.07 0.15
TX0072885 4/30/2020 001A Nitrogen, ammonia total [as N] 0.06 0.1 0.13
TX0072885 5/31/2020 001A Nitrogen, ammonia total [as N] 0.06 0.1 0.17
TX0072885 6/30/2020 001A Nitrogen, ammonia total [as N] 0.06 0.09 0.126
TX0072885 7/31/2020 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.11
TX0072885 8/31/2020 001A Nitrogen, ammonia total [as N] 0.05 0.11 0.11
TX0072885 9/30/2020 001A Nitrogen, ammonia total [as N] 0.37 1.37 1.585
TX0072885 10/31/2020 001A Nitrogen, ammonia total [as N] 0.47 1.68 1.01
TX0072885 11/30/2020 001A Nitrogen, ammonia total [as N] 0.07 0.16 0.15
TX0072885 12/31/2020 001A Nitrogen, ammonia total [as N] 0.07 0.09 0.16
TX0072885 1/31/2021 001A Nitrogen, ammonia total [as N] 0.62 2.24 1.91
TX0072885 2/28/2021 001A Nitrogen, ammonia total [as N] 0.08 0.17 0.37
TX0072885 3/31/2021 001A Nitrogen, ammonia total [as N] 2.4 10.6 4.9
TX0072885 4/30/2021 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.11
TX0072885 5/31/2021 001A Nitrogen, ammonia total [as N] 0.13 0.21 0.44
TX0072885 6/30/2021 001A Nitrogen, ammonia total [as N] 0.21 0.82 0.59
TX0072885 7/31/2021 001A Nitrogen, ammonia total [as N] 0.07 0.11 0.26
TX0072885 8/31/2021 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.107
TX0072885 9/30/2021 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.1
TX0072885 10/31/2021 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.11
TX0072885 11/30/2021 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.09
TX0072885 12/31/2021 001A Nitrogen, ammonia total [as N] 0.06 0.08 0.16
TX0072885 1/31/2022 001A Nitrogen, ammonia total [as N] <=.05 <=.05 <=.09
TX0072885 2/28/2022 001A Nitrogen, ammonia total [as N] 0.07 0.12 0.16
TX0072885 3/31/2022 001A Nitrogen, ammonia total [as N] 0.08 0.11 0.15
TX0072885 4/30/2022 001A Nitrogen, ammonia total [as N] 0.27 0.87 0.64
TX0072885 5/31/2022 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.06
TX0072885 6/30/2022 001A Nitrogen, ammonia total [as N] 0.08 0.14 0.17
TX0072885 7/31/2022 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.14
TX0072885 8/31/2022 001A Nitrogen, ammonia total [as N] 0.82 1.93 2.42
TX0072885 9/30/2022 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.11
TX0072885 10/31/2022 001A Nitrogen, ammonia total [as N] 0.62 1 1.4
TX0072885 11/30/2022 001A Nitrogen, ammonia total [as N] 0.05 0.07 0.161
TX0072885 12/31/2022 001A Nitrogen, ammonia total [as N] <.05 <.05 0.16
TX0072885 1/31/2023 001A Nitrogen, ammonia total [as N] 0.11 0.39 0.38
TX0072885 2/28/2023 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.14
TX0072885 3/31/2023 001A Nitrogen, ammonia total [as N] <.05 <.05 0.13
TX0072885 4/30/2023 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.15

 Parameter Monitoring Period  Outfall



TX0072885 5/31/2023 001A Nitrogen, ammonia total [as N] 0.04 0.12 0.12
TX0072885 6/30/2023 001A Nitrogen, ammonia total [as N] 0.25 2.05 0.25
TX0072885 7/31/2023 001A Nitrogen, ammonia total [as N] 0.27 0.49 10.69
TX0072885 8/31/2023 001A Nitrogen, ammonia total [as N] 0.61 2.4 1.12
TX0072885 9/30/2023 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.12
TX0072885 10/31/2023 001A Nitrogen, ammonia total [as N] 0.05 0.05 2.13
TX0072885 11/30/2023 001A Nitrogen, ammonia total [as N] 1.64 5.95 5.34
TX0072885 12/31/2023 001A Nitrogen, ammonia total [as N] 0.22 0.32 0.63
TX0072885 1/31/2024 001A Nitrogen, ammonia total [as N] 0.22 0.27 1.31
TX0072885 2/29/2024 001A Nitrogen, ammonia total [as N] 0.2 0.2 0.49
TX0072885 3/31/2024 001A Nitrogen, ammonia total [as N] 0.2 0.2 0.44
TX0072885 4/30/2024 001A Nitrogen, ammonia total [as N] 0.2 0.2 0.47
TX0072885 5/31/2024 001A Nitrogen, ammonia total [as N] 0.2 0.2 0.39
TX0072885 6/30/2024 001A Nitrogen, ammonia total [as N] 0.3 0.56 1.01
TX0072885 7/31/2024 001A Nitrogen, ammonia total [as N] 0.35 0.75 1.06
TX0072885 8/31/2024 001A Nitrogen, ammonia total [as N] 0.03 0.03 0.08
TX0072885 9/30/2024 001A Nitrogen, ammonia total [as N] 1.23 4.15 2.85
TX0072885 10/31/2024 001A Nitrogen, ammonia total [as N] 0.21 0.24 0.43
TX0072885 11/30/2024 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.12
TX0072885 12/31/2024 001A Nitrogen, ammonia total [as N] 0.05 0.05 0.15
TX0072885 1/31/2025 001A Nitrogen, ammonia total [as N] 0.5 0.9 2
TX0072885 2/28/2025 001A Nitrogen, ammonia total [as N] 1.075 3.7 3.222
TX0072885 3/31/2025 001A Nitrogen, ammonia total [as N] 0.95 3.2 2.54

2 YEAR AVERAGE 0.36 1.05 1.49
5 YEAR AVERAGE 0.29 0.82 0.97

C1
EPA ID  Reported Measure

MO MIN (mg/L)
TX0072885 1/31/2020 001A Oxygen, dissolved [DO] 8.9
TX0072885 2/29/2020 001A Oxygen, dissolved [DO] 8.7
TX0072885 3/31/2020 001A Oxygen, dissolved [DO] 8.6
TX0072885 4/30/2020 001A Oxygen, dissolved [DO] 8.7
TX0072885 5/31/2020 001A Oxygen, dissolved [DO] 8.2
TX0072885 6/30/2020 001A Oxygen, dissolved [DO] 8.3
TX0072885 7/31/2020 001A Oxygen, dissolved [DO] 6.9
TX0072885 8/31/2020 001A Oxygen, dissolved [DO] 6.9
TX0072885 9/30/2020 001A Oxygen, dissolved [DO] 6.6
TX0072885 10/31/2020 001A Oxygen, dissolved [DO] 7.1
TX0072885 11/30/2020 001A Oxygen, dissolved [DO] 7.7
TX0072885 12/31/2020 001A Oxygen, dissolved [DO] 8.4

 Monitoring Period  Parameter Outfall



TX0072885 1/31/2021 001A Oxygen, dissolved [DO] 8.2
TX0072885 2/28/2021 001A Oxygen, dissolved [DO] 8.9
TX0072885 3/31/2021 001A Oxygen, dissolved [DO] 8.4
TX0072885 4/30/2021 001A Oxygen, dissolved [DO] 8.4
TX0072885 5/31/2021 001A Oxygen, dissolved [DO] 7.4
TX0072885 6/30/2021 001A Oxygen, dissolved [DO] 7.4
TX0072885 7/31/2021 001A Oxygen, dissolved [DO] 7
TX0072885 8/31/2021 001A Oxygen, dissolved [DO] 6.6
TX0072885 9/30/2021 001A Oxygen, dissolved [DO] 7.1
TX0072885 10/31/2021 001A Oxygen, dissolved [DO] 7.8
TX0072885 11/30/2021 001A Oxygen, dissolved [DO] 8.5
TX0072885 12/31/2021 001A Oxygen, dissolved [DO] 8.3
TX0072885 1/31/2022 001A Oxygen, dissolved [DO] 8.2
TX0072885 2/28/2022 001A Oxygen, dissolved [DO] 8.8
TX0072885 3/31/2022 001A Oxygen, dissolved [DO] 8.2
TX0072885 4/30/2022 001A Oxygen, dissolved [DO] 7.9
TX0072885 5/31/2022 001A Oxygen, dissolved [DO] 7.9
TX0072885 6/30/2022 001A Oxygen, dissolved [DO] 6.1
TX0072885 7/31/2022 001A Oxygen, dissolved [DO] 6.9
TX0072885 8/31/2022 001A Oxygen, dissolved [DO] 7.1
TX0072885 9/30/2022 001A Oxygen, dissolved [DO] 7.2
TX0072885 10/31/2022 001A Oxygen, dissolved [DO] 6.8
TX0072885 11/30/2022 001A Oxygen, dissolved [DO] 7.7
TX0072885 12/31/2022 001A Oxygen, dissolved [DO] 8.5
TX0072885 1/31/2023 001A Oxygen, dissolved [DO] 8.3
TX0072885 2/28/2023 001A Oxygen, dissolved [DO] 8.2
TX0072885 3/31/2023 001A Oxygen, dissolved [DO] 8
TX0072885 4/30/2023 001A Oxygen, dissolved [DO] 8.1
TX0072885 5/31/2023 001A Oxygen, dissolved [DO] 8
TX0072885 6/30/2023 001A Oxygen, dissolved [DO] 7.8
TX0072885 7/31/2023 001A Oxygen, dissolved [DO] 6.8
TX0072885 8/31/2023 001A Oxygen, dissolved [DO] 5.7
TX0072885 9/30/2023 001A Oxygen, dissolved [DO] 7
TX0072885 10/31/2023 001A Oxygen, dissolved [DO] 6.1
TX0072885 11/30/2023 001A Oxygen, dissolved [DO] 6.82
TX0072885 12/31/2023 001A Oxygen, dissolved [DO] 7.13
TX0072885 1/31/2024 001A Oxygen, dissolved [DO] 6.8
TX0072885 2/29/2024 001A Oxygen, dissolved [DO] 6.86
TX0072885 3/31/2024 001A Oxygen, dissolved [DO] 6.89
TX0072885 4/30/2024 001A Oxygen, dissolved [DO] 6.85
TX0072885 5/31/2024 001A Oxygen, dissolved [DO] 6.91



TX0072885 6/30/2024 001A Oxygen, dissolved [DO] 6.9
TX0072885 7/31/2024 001A Oxygen, dissolved [DO] 6.82
TX0072885 8/31/2024 001A Oxygen, dissolved [DO] 7.2
TX0072885 9/30/2024 001A Oxygen, dissolved [DO] 6.72
TX0072885 10/31/2024 001A Oxygen, dissolved [DO] 6.81
TX0072885 11/30/2024 001A Oxygen, dissolved [DO] 6.4
TX0072885 12/31/2024 001A Oxygen, dissolved [DO] 6.92
TX0072885 1/31/2025 001A Oxygen, dissolved [DO] 6.8
TX0072885 2/28/2025 001A Oxygen, dissolved [DO] 7.2
TX0072885 3/31/2025 001A Oxygen, dissolved [DO] 7.2

2 YEAR AVERAGE 6.99
5 YEAR AVERAGE 7.48

C1 C3
EPA ID  Reported Measure  Reported Measure

MINIMUM (SU) MAXIMUM (SU)
TX0072885 1/31/2020 001A pH 7 7.1
TX0072885 2/29/2020 001A pH 7.2 7.2
TX0072885 3/31/2020 001A pH 7.2 7.3
TX0072885 4/30/2020 001A pH 7.2 7.4
TX0072885 5/31/2020 001A pH 7.3 7.3
TX0072885 6/30/2020 001A pH 7.2 7.2
TX0072885 7/31/2020 001A pH 7.2 7.2
TX0072885 8/31/2020 001A pH 7.2 7.4
TX0072885 9/30/2020 001A pH 7 7.3
TX0072885 10/31/2020 001A pH 6.7 7
TX0072885 11/30/2020 001A pH 7.2 7.3
TX0072885 12/31/2020 001A pH 7.2 7.2
TX0072885 1/31/2021 001A pH 7.1 7.4
TX0072885 2/28/2021 001A pH 7.1 7.3
TX0072885 3/31/2021 001A pH 7.3 7.4
TX0072885 4/30/2021 001A pH 7.2 7.2
TX0072885 5/31/2021 001A pH 7.5 7.5
TX0072885 6/30/2021 001A pH 7.5 7.6
TX0072885 7/31/2021 001A pH 7.2 7.5
TX0072885 8/31/2021 001A pH 7.4 7.5
TX0072885 9/30/2021 001A pH 7.3 7.5
TX0072885 10/31/2021 001A pH 7.8 7.1
TX0072885 11/30/2021 001A pH 6.7 7.1
TX0072885 12/31/2021 001A pH 7 7.1
TX0072885 1/31/2022 001A pH 6.5 6.6

 Parameter Outfall Monitoring Period



TX0072885 2/28/2022 001A pH 7 7.2
TX0072885 3/31/2022 001A pH 6.9 6.9
TX0072885 4/30/2022 001A pH 7.2 7.3
TX0072885 5/31/2022 001A pH 7.2 7.2
TX0072885 6/30/2022 001A pH 7.1 7.2
TX0072885 7/31/2022 001A pH 7.2 7.2
TX0072885 8/31/2022 001A pH 6.3 7.5
TX0072885 9/30/2022 001A pH 7.3 7.3
TX0072885 10/31/2022 001A pH 7 7.5
TX0072885 11/30/2022 001A pH 7 7
TX0072885 12/31/2022 001A pH 7 7.2
TX0072885 1/31/2023 001A pH 7.4 7.5
TX0072885 2/28/2023 001A pH 7.3 7.4
TX0072885 3/31/2023 001A pH 7.4 7.4
TX0072885 4/30/2023 001A pH 7.3 7.4
TX0072885 5/31/2023 001A pH 7.6 7.6
TX0072885 6/30/2023 001A pH 7.4 7.6
TX0072885 7/31/2023 001A pH 7 7.2
TX0072885 8/31/2023 001A pH 6.9 7.3
TX0072885 9/30/2023 001A pH 7 7.1
TX0072885 10/31/2023 001A pH 6.7 7
TX0072885 11/30/2023 001A pH 7.18 8.02
TX0072885 12/31/2023 001A pH 7.13 7.57
TX0072885 1/31/2024 001A pH 7.17 7.54
TX0072885 2/29/2024 001A pH 7.17 7.39
TX0072885 3/31/2024 001A pH 6.79 7.45
TX0072885 4/30/2024 001A pH 7.12 7.23
TX0072885 5/31/2024 001A pH 7.13 7.42
TX0072885 6/30/2024 001A pH 7.11 7.28
TX0072885 7/31/2024 001A pH 7.24 7.36
TX0072885 8/31/2024 001A pH 7.2 7.7
TX0072885 9/30/2024 001A pH 7.09 7.4
TX0072885 10/31/2024 001A pH 7.05 7.38
TX0072885 11/30/2024 001A pH 6.2 6.8
TX0072885 12/31/2024 001A pH 7.11 7.31
TX0072885 1/31/2025 001A pH 7.17 7.6
TX0072885 2/28/2025 001A pH 7.4 7.7
TX0072885 3/31/2025 001A pH 7.2 7.8

2 YEAR AVERAGE 7.11 7.42
5 YEAR AVERAGE 7.12 7.33



C2 C3 Q1
EPA ID  Reported Measure  Reported Measure  Reported Measure

DAILY AV (mg/L) DAILY MX (mg/L) DAILY AV (lb/d)
TX0072885 1/31/2020 001A Solids, total suspended 1.75 3 5.6
TX0072885 2/29/2020 001A Solids, total suspended 3 4 9.02
TX0072885 3/31/2020 001A Solids, total suspended 3.6 7 10.18
TX0072885 4/30/2020 001A Solids, total suspended 2.5 3 5.44
TX0072885 5/31/2020 001A Solids, total suspended 8 24 26.49
TX0072885 6/30/2020 001A Solids, total suspended 2 2 4.34
TX0072885 7/31/2020 001A Solids, total suspended 3.25 5 7.2
TX0072885 8/31/2020 001A Solids, total suspended 2 3 4.33
TX0072885 9/30/2020 001A Solids, total suspended 2 3 8.85
TX0072885 10/31/2020 001A Solids, total suspended 2.25 3 5.12
TX0072885 11/30/2020 001A Solids, total suspended 2.8 5 5.79
TX0072885 12/31/2020 001A Solids, total suspended 4 7 9.44
TX0072885 1/31/2021 001A Solids, total suspended 2.75 4 7.81
TX0072885 2/28/2021 001A Solids, total suspended 2.5 3 8.62
TX0072885 3/31/2021 001A Solids, total suspended 5.4 16 11.85
TX0072885 4/30/2021 001A Solids, total suspended 3.75 5 8.53
TX0072885 5/31/2021 001A Solids, total suspended 2 3 6.86
TX0072885 6/30/2021 001A Solids, total suspended 2.4 7 6.63
TX0072885 7/31/2021 001A Solids, total suspended 1.5 3 6.5
TX0072885 8/31/2021 001A Solids, total suspended 1.4 2 2.97
TX0072885 9/30/2021 001A Solids, total suspended 1.5 2 3.05
TX0072885 10/31/2021 001A Solids, total suspended 2.8 4 6.18
TX0072885 11/30/2021 001A Solids, total suspended 4.6 6 8.02
TX0072885 12/31/2021 001A Solids, total suspended 4.3 6 11.08
TX0072885 1/31/2022 001A Solids, total suspended 3.6 6 6
TX0072885 2/28/2022 001A Solids, total suspended 4.8 7 11.29
TX0072885 3/31/2022 001A Solids, total suspended 3.5 6 6.78
TX0072885 4/30/2022 001A Solids, total suspended 3 5 6.73
TX0072885 5/31/2022 001A Solids, total suspended 4.2 10 4.96
TX0072885 6/30/2022 001A Solids, total suspended 1.3 2 2.76
TX0072885 7/31/2022 001A Solids, total suspended 3 4 8.31
TX0072885 8/31/2022 001A Solids, total suspended 4.5 12 13.28
TX0072885 9/30/2022 001A Solids, total suspended 6 8 13.96
TX0072885 10/31/2022 001A Solids, total suspended 7.8 14 17.62
TX0072885 11/30/2022 001A Solids, total suspended 17.75 28 57.4
TX0072885 12/31/2022 001A Solids, total suspended 9 11 9
TX0072885 1/31/2023 001A Solids, total suspended 7.6 14 26
TX0072885 2/28/2023 001A Solids, total suspended 9 11 26.34

 Monitoring Period  Parameter Outfall



TX0072885 3/31/2023 001A Solids, total suspended 5.25 8 14.05
TX0072885 4/30/2023 001A Solids, total suspended 4.75 6 15
TX0072885 5/31/2023 001A Solids, total suspended 13.2 24 42.27
TX0072885 6/30/2023 001A Solids, total suspended 6.25 10 16
TX0072885 7/31/2023 001A Solids, total suspended 4.75 6 11.6
TX0072885 8/31/2023 001A Solids, total suspended 11 16 20.27
TX0072885 9/30/2023 001A Solids, total suspended 9 18 21.6
TX0072885 10/31/2023 001A Solids, total suspended 9.8 25 22.31
TX0072885 11/30/2023 001A Solids, total suspended 2 18.2 6.52
TX0072885 12/31/2023 001A Solids, total suspended 3.4 12.8 9.83
TX0072885 1/31/2024 001A Solids, total suspended 5.3 7.8 31.69
TX0072885 2/29/2024 001A Solids, total suspended 16.2 23.4 39.5
TX0072885 3/31/2024 001A Solids, total suspended 8.4 18.4 18.84
TX0072885 4/30/2024 001A Solids, total suspended 15.7 30.2 37.57
TX0072885 5/31/2024 001A Solids, total suspended 8.4 9.4 16.67
TX0072885 6/30/2024 001A Solids, total suspended 7.1 12 24
TX0072885 7/31/2024 001A Solids, total suspended 5.6 9.2 17
TX0072885 8/31/2024 001A Solids, total suspended 5.2 7.6 14.91
TX0072885 9/30/2024 001A Solids, total suspended 30.7 89 71.17
TX0072885 10/31/2024 001A Solids, total suspended 9.6 19.6 19.77
TX0072885 11/30/2024 001A Solids, total suspended 3.4 6 8.18
TX0072885 12/31/2024 001A Solids, total suspended 7.4 11 23.2
TX0072885 1/31/2025 001A Solids, total suspended 28.4 55 113.9
TX0072885 2/28/2025 001A Solids, total suspended 9.65 17.6 25.114
TX0072885 3/31/2025 001A Solids, total suspended 11.13 21.2 35.62

2 YEAR AVERAGE 9.66 19.26 27.06
5 YEAR AVERAGE 6.33 11.90 17.09

SLD
C3

EPA ID  Reported Measure
VALUE (N=0;Y=1)

TX0072885 7/31/2020 SLDF Compliance w/part 258 sludge requirement 1

Q2
EPA ID  Reported Measure

ANNL TOT (DMT/y)
TX0072885 7/31/2020 SLDP Annual amount of sludge land applied 0

Q2
EPA ID  Reported Measure

 Parameter

 Outfall

 Outfall

 Parameter Monitoring Period

 Monitoring Period



ANNL TOT (DMT/y)
TX0072885 7/31/2020 SLDP Annual amt of sludge incinerated 0

Q2
EPA ID  Reported Measure

ANNL TOT (DMT/y)
TX0072885 7/31/2020 SLDP Annual amt sludge disposed in landfill 75.7

Q2
EPA ID  Reported Measure

ANNL TOT (DMT/y)
TX0072885 7/31/2020 SLDP Annual amt. sludge disposed surface unit 0

Q2
EPA ID  Reported Measure

ANNL TOT (DMT/y)
TX0072885 7/31/2020 SLDP Annual amt sludge transported interstate 0

Q2
EPA ID  Reported Measure

ANNL TOT (DMT/y)
TX0072885 7/31/2020 SLDP Annual sludge production, total 75.7

C3
EPA ID  Reported Measure

ANNL MAX (mg/kg)
TX0072885 7/31/2020 SLDP Polychlorinated biphenyls [PCBs] <=7

C1
EPA ID  Reported Measure

MO AV MN (pass=0;fail=1)
TX0072885 7/31/2020 SLDP Toxicity characteristic leaching procedure 1

Q2
EPA ID  Reported Measure

ANNL TOT (DMT/y)
TX0072885 7/31/2020 SLDP Ann. amt sludge disposed by other method 0

SLL
Q2

EPA ID  Reported Measure
MX VALUE (met t/ha/yr)

TX0072885 7/31/2020 SLLA Annual whole sludge application rate NODI=C
 Parameter

 Monitoring Period  Parameter

 Outfall

 Parameter

 Outfall

 Monitoring Period

 Parameter

 Parameter

 Monitoring Period

 Monitoring Period

 Parameter

 Monitoring Period  Parameter

 Monitoring Period  Outfall

 Monitoring Period

 Outfall

 Outfall

 Outfall

 Outfall

 Monitoring Period  Parameter

 Parameter

 Monitoring Period

 Outfall

 Outfall



C2 C3 Q2
EPA ID  Reported Measure  Reported Measure  Reported Measure

SINGSAMP (mg/kg) MAXIMUM (mg/kg) MX VALUE (lb/acr)
TX0072885 7/31/2020 SLLA Arsenic, dry weight NODI=C NODI=C NODI=C

C2 C3 Q2
EPA ID  Reported Measure  Reported Measure  Reported Measure

SINGSAMP (mg/kg) MAXIMUM (mg/kg) MX VALUE (lb/acr)
TX0072885 7/31/2020 SLLA Cadmium, dry weight NODI=C NODI=C NODI=C

C2 C3 Q2
EPA ID  Reported Measure  Reported Measure  Reported Measure

SINGSAMP (mg/kg) MAXIMUM (mg/kg) MX VALUE (lb/acr)
TX0072885 7/31/2020 SLLA Chromium, sludge, total, dry weight [as Cr] NODI=C NODI=C NODI=C

C2 C3 Q2
EPA ID  Reported Measure  Reported Measure  Reported Measure

SINGSAMP (mg/kg) MAXIMUM (mg/kg) MX VALUE (lb/acr)
TX0072885 7/31/2020 SLLA Copper, dry weight NODI=C NODI=C NODI=C

C2 C3 Q2
EPA ID  Reported Measure  Reported Measure  Reported Measure

SINGSAMP (mg/kg) MAXIMUM (mg/kg) MX VALUE (lb/acr)
TX0072885 7/31/2020 SLLA Lead, sludge, total, dry weight [as Pb] NODI=C NODI=C NODI=C

C2 C3 Q2
EPA ID  Reported Measure  Reported Measure  Reported Measure

SINGSAMP (mg/kg) MAXIMUM (mg/kg) MX VALUE (lb/acr)
TX0072885 7/31/2020 SLLA Mercury, sludge, total, dry weight [as Hg] NODI=C NODI=C NODI=C

C2 C3 Q2
EPA ID  Reported Measure  Reported Measure  Reported Measure

SINGSAMP (mg/kg) MAXIMUM (mg/kg) MX VALUE (lb/acr)
TX0072885 7/31/2020 SLLA Molybdenum, sludge, total, dry weight [as Mo] NODI=C NODI=C NODI=C

C2 C3 Q2
EPA ID  Reported Measure  Reported Measure  Reported Measure

SINGSAMP (mg/kg) MAXIMUM (mg/kg) MX VALUE (lb/acr)
TX0072885 7/31/2020 SLLA Nickel, sludge, total, dry weight [as Ni] NODI=C NODI=C NODI=C

C2 C3 Q2
EPA ID  Reported Measure  Reported Measure  Reported Measure

SINGSAMP (mg/kg) MAXIMUM (mg/kg) MX VALUE (lb/acr)
TX0072885 7/31/2020 SLLA Selenium, dry weight NODI=C NODI=C NODI=C

C2 C3 Q2

 Monitoring Period

 Parameter

 Outfall

 Parameter

 Monitoring Period  Parameter

 Outfall

 Outfall

 Parameter Outfall Monitoring Period

 Outfall

 Parameter

 Monitoring Period

 Monitoring Period

 Monitoring Period

 Monitoring Period

 Parameter

 Outfall

 Outfall

 Monitoring Period

 Outfall

 Parameter

 Parameter

 Monitoring Period

 Outfall

 Parameter



EPA ID  Reported Measure  Reported Measure  Reported Measure
SINGSAMP (mg/kg) MAXIMUM (mg/kg) MX VALUE (lb/acr)

TX0072885 7/31/2020 SLLA Zinc, sludge, total, dry weight [as Zn] NODI=C NODI=C NODI=C

C3
EPA ID  Reported Measure

VALUE (table #)
TX0072885 7/31/2020 SLLA Pollutant table from 503.13 NODI=C

C3
EPA ID  Reported Measure

VALUE (alt #)
TX0072885 7/31/2020 SLLA Description of pathogen option used NODI=C

C3
EPA ID  Reported Measure

VALUE (alt #)
TX0072885 7/31/2020 SLLA Vector attraction reduction alternative used NODI=C

C3
EPA ID  Reported Measure

MX VALUE (state class)
TX0072885 7/31/2020 SLLA Level of pathogen requirements achieved NODI=C

Q2
EPA ID  Reported Measure

MAXIMUM (MPN/g)
TX0072885 7/31/2020 SLLY Fecal coliform NODI=C

Q2
EPA ID  Reported Measure

MAXIMUM (MPN/g)
TX0072885 7/31/2020 SLLY Salmonella NODI=C

SLS
C2 C3

EPA ID  Reported Measure  Reported Measure
ALLWCONC (mg/kg) SINGSAMP (mg/kg)

TX0072885 7/31/2020 SLSA Arsenic, dry weight NODI=C NODI=C

C3
EPA ID  Reported Measure

VALUE (acr)

 Monitoring Period

 Parameter

 Parameter

 Outfall

 Outfall

 Outfall

 Monitoring Period

 Monitoring Period  Parameter

 Monitoring Period  Parameter

 Monitoring Period  Outfall

 Monitoring Period  Parameter

 Outfall

 Monitoring Period  Parameter

 Parameter

 Outfall

 Monitoring Period

 Outfall

 Outfall

 Parameter

 Monitoring Period  Outfall

 Parameter



TX0072885 7/31/2020 SLSA Boundary areas NODI=C

C2 C3
EPA ID  Reported Measure  Reported Measure

ALLWCONC (mg/kg) SINGSAMP (mg/kg)
TX0072885 7/31/2020 SLSA Chromium, sludge, total, dry weight [as Cr] NODI=C NODI=C

C3
EPA ID  Reported Measure

VALUE (alt #)
TX0072885 7/31/2020 SLSA Description of pathogen option used NODI=C

C2 C3
EPA ID  Reported Measure  Reported Measure

ALLWCONC (mg/kg) SINGSAMP (mg/kg)
TX0072885 7/31/2020 SLSA Nickel, total [as Ni] NODI=C NODI=C

C1
EPA ID  Reported Measure

MINIMUM (SU)
TX0072885 7/31/2020 SLSA pH NODI=C

C3
EPA ID  Reported Measure

VALUE (N=0;Y=1)
TX0072885 7/31/2020 SLSA Unit w/liner/leachate collection system NODI=C

C3
EPA ID  Reported Measure

VALUE (alt #)
TX0072885 7/31/2020 SLSA Vector attraction reduction alternative used NODI=C

C3
EPA ID  Reported Measure

SINGSAMP (state class)
TX0072885 7/31/2020 SLSA Level of pathogen requirements achieved NODI=C

 Outfall

 Outfall

 Outfall

 Monitoring Period  Parameter

 Monitoring Period

 Parameter

 Monitoring Period  Parameter

 Outfall  Parameter

 Parameter

 Outfall

 Parameter

 Outfall

 Monitoring Period

 Monitoring Period

 Monitoring Period

 Monitoring Period

 Parameter Outfall



 

Senate Bill 709 (84th Legislative Session, 2015) amended the Texas Water Code by 
adding new Section 5.5553, which requires the Texas Commission on Environmental 
Quality (TCEQ) to provide written notice to you at least thirty (30) days prior to the 
TCEQ’s issuance of draft permits for applications that are located in your district. 
 
City of Eagle Lake, P.O. Box 38, Eagle Lake, Texas 77434, has applied to the TCEQ to 
renew Texas Pollutant Discharge Elimination System Permit No. WQ0010505001 (EPA 
I.D. No. TX0072885) to authorize the discharge of treated wastewater at a volume not 
to exceed a daily average flow of 750,000 gallons per day. The domestic wastewater 
treatment facility is located at 406 South McCarty Avenue, in the city of Eagle Lake, in 
Colorado County, Texas 77434. The discharge route is from the plant site to a drainage 
ditch, thence to Eagle Lake, thence to an unnamed tributary, thence to Colorado River in 
Segment No. 1402 of the Colorado River Basin. TCEQ received this application on 
February 21, 2025. The permit application will be available for viewing and copying at 
Eagle Lake City Hall, 100 East Main Street, Eagle Lake, in Colorado County, Texas. The 
application, including any updates, and associated notices are available electronically at 
the following webpage:     
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-
applications.  
This link to an electronic map of the site or facility's general location is provided as a 
public courtesy and is not part of the application or notice. For the exact location, refer 
to the application. https://gisweb.tceq.texas.gov/LocationMapper/?marker=-
96.335555,29.585&level=18 
 
TCEQ is preparing the initial draft permit. At the time the draft permit is issued, the 
applicant will be required to publish notice in a newspaper of general circulation, and 
the TCEQ will provide a copy of the notice of draft permit to persons who have 
requested to be on a mailing list. 
 
Questions regarding this application may be directed to Mr. Deba Dutta, P.E., by calling 
512-239-4608. 
 
Issuance Date: ______________ 

https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-96.335555,29.585&level=18
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-96.335555,29.585&level=18


Texas Commission on Environmental Quality 
INTEROFFICE MEMORANDUM 

 
 

  Date: 03/11/2025 
To: Municipal Permits Team 

Thru: Colleen Cook, Pretreatment Team Leader 

From: Nathan Rothschild, Pretreatment Coordinator 

Subject: Pretreatment program option for the TPDES Permit No. WQ00,  
City of Eagle Lake – City of Eagle Lake WWTP summary sheet 

 I have reviewed the above referenced permit and have determined that the publicly-owned 
treatment works (POTW) receives the standard pretreatment language. This memo is placed in 
the Permit folder.  

 

 

Option 1:  This general pretreatment boilerplate language should be put in TPDES 
permits for all POTWs that do not have either an approved pretreatment 
program or requirement to develop a new pretreatment program. 

 

Within this standard language, the Pretreatment Program has not incorporated additional 
pretreatment language requirements. Please incorporate the following language for permittee’s 
FACT SHEET, if applicable, under: 
 

1. INDUSTRIAL WASTE CONTRIBUTION 

 
The City of Eagle Lake WWTP does not appear to receive significant industrial wastewater 
contributions. Based on the information provided by the permittee in the most recent TPDES 
permit application, the TCEQ determined that there are no significant industrial wastewater 
contributions currently being discharged to the permittee’s POTW. 
 

2. PRETREATMENT REQUIREMENTS 

Permit requirements for pretreatment are based on TPDES regulations contained in 30 TAC 
Chapter 305 which references 40 CFR Part 403, General Pretreatment Regulations for Existing 
and New Sources of Pollution [rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14, 
2005/ Rules and Regulations, pages 60134-60798].   The permit includes specific requirements 
that establish responsibilities of local government, industry, and the public to implement the 
standards to control pollutants which pass through or interfere with treatment processes in 
publicly owned treatment works or which may contaminate the sewage sludge.  This permit has 
appropriate pretreatment language for a facility of this size and complexity. 
 

3. SUMMARY OF CHANGES FROM EXISTING PERMIT 

 

https://tceq.sharepoint.com/:f:/r/sites/WaterQualityDivision/Shared%20Documents/1%20Application%20Record/WQ0010505001/2025/Permit?csf=1&web=1&e=wEOxOe


The pretreatment language has not been updated from the current permit. The pretreatment 
requirements will continue until permit expiration. 
 



TCEQ Interoffice Memorandum 

 
To:   Municipal Permits Team 

Wastewater Permitting Section 
  

Thru:   Mara Guerin 
Modeler, Water Quality Assessment Team 
Water Quality Assessment Section 

 
From:  Claire Dittelmier  

Modeler, Water Quality Assessment Team 
Water Quality Assessment Section  

Date:              May 14, 2025  

Subject: City of Eagle Lake  
Wastewater Permit Renewal (WQ0010505001, TX0072885) 
Discharge to a tributary of Colorado River Below La Grange (Segment No. 
1402) of the Brazos-C0lorado Coastal Basin 

 
The referenced applicant is proposing to renew its permit authorizing the discharge of 0.75 
MGD of treated domestic wastewater into the watershed of Colorado River Below La Grange 
(Segment No. 1402). The facility is located in Colorado County. 
 
This permit action is for renewal of an existing authorization. A dissolved oxygen modeling 
analysis was previously performed for this permit on September 27, 2019 by Lindsey D. Yazbek. 
Applicable water body uses and criteria, proposed permitted flow conditions, and modeling 
analytical procedures pertaining to this discharge situation remain unchanged from the previous 
review. Therefore, the existing effluent set of 7 mg/L CBOD5, 2 mg/L NH3-N, and 5.0 mg/L 
DO is applicable to this permit. No additional modeling work was performed for the current 
permit action. 
 
Segment No. 1402 is not currently listed on the State’s inventory of impaired and threatened 
waters, the 2024 Clean Water Act Section 303(d) list.  
 
The existing effluent limits have been reviewed for consistency with the State of Texas Water 
Quality Management Plan (WQMP). The existing limits are consistent with the approved 
WQMP. 
 



TCEQ Interoffice Memorandum 

 
 

To: Municipal Permits Team 
 Wastewater Permitting Section 

From: M. A. Wallace, PhD; Standards Implementation Team 
 Water Quality Assessment Section 
 Water Quality Division 

Date: 4/24/2025 

Subject: City of Eagle Lake; Permit no. 10505-001 
 Renewal; Application received 2/21/2025 

The discharge route for the above referenced permit is to a drainage ditch, thence to Eagle 
Lake, thence to an unnamed tributary, thence to Colorado River in Segment 1402 of the 
Colorado River Basin. The designated uses and dissolved oxygen criterion as stated in 
Appendix A of the Texas Surface Water Quality Standards (30 Texas Administrative Code 
§307.10) for Segment 1402 are primary contact recreation, public water supply, high 
aquatic life use, and 5.0 mg/L dissolved oxygen. 

Since the discharge is directly to an unclassified water body, the permit action was reviewed 
in accordance with 30 TAC §307.4(h) and (l) of the 2022 Texas Surface Water Quality 
Standards and Procedures to Implement the Texas Surface Water Quality Standards (June 
2010). Based on available information, a preliminary determination of the aquatic life uses 
in the area of the discharge impact has been performed and the corresponding dissolved 
oxygen criterion assigned.  

drainage ditch; high aquatic life use; 5.0 mg/L dissolved oxygen. 
Eagle Lake; high aquatic life use; 5.0 mg/L dissolved oxygen. 
unnamed tributary; limited aquatic life use; 3.0 mg/L dissolved oxygen.  
 
The Houston Toad (Bufo houstonensis Sanders), an endangered aquatic-dependent species 
of critical concern, occurs within the Segment 1402 watershed as well as the United States 
Geological Survey hydrologic unit code 12090302. This determination was made by 
referencing Appendix A of the United States Fish and Wildlife Service biological opinion on 
the State of Texas authorization of the Texas Pollutant Discharge Elimination System dated 
September 14, 1998 and the October 21, 1998 update. The determination is subject to 
reevaluation due to subsequent updates or amendments to the biological opinion. Species 
distribution information for the Segment 1402 watershed provided by the United States Fish 
and Wildlife Service documents the toad's presence solely in the vicinity of Redgate Creek in 
a different subwatershed from the facility associated with this permit action. Based upon 
this information, it is determined that the facility’s discharge is not expected to impact the 
Houston Toad. The permit does not require EPA review with respect to the presence of 
endangered or threatened species. 
 
 


	Admin Package Cover Page
	Administrative Package Cover Page
	This file contains the following documents:

	wq0010505001-pls-eng
	wq0010505001-nori-eng
	wq0010505001-application-original
	wq0010505001-application-updates
	wq0010505001-nod1-response-email
	wq0010505001-nod1-response
	TCEQ Core Data Form

	wq0010505001-nod1-response
	wq0010505001-nod1-2-response-email
	wq0010505001-nod1-2-response
	PLS
	spif
	TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
	SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)


	wq0010505001-nod1-response
	Wastewater Permit Application

	wq0010505001-nod1-3-response-email
	wq0010505001-nod1-3-response

	WQ0010505001 Draft Fact Sheet-Permit.pdf
	WQ0010505001 Draft Fact Sheet-Permit
	WQ0010505001 NAPD

	Tech Package Cover Page_AFTER_06_01_2024.pdf
	Technical Package  Cover Page
	This file contains the following documents:

	ADP10FE.tmp
	Report 1



 
     
         
             
                 U.S. Geological Survey
                 National Geospatial Program
                 National Geospatial Technical Operations Center
                 20250415
                 7.5-Minute Topo map product for 7.5-Minute Topo TX
                 map
                 
                     Rolla, MO and Lakewood, CO
                     U.S. Geological Survey, National Geospatial Technical Operations
                        Center
                
            
        
         
             The 7.5-Minute Topo map product is a subset product offering of the OnDemand
                Topo map product catalog hosted by the U.S. Geological Survey’s topoBuilder
                application (https://topobuilder.nationalmap.gov). The 7.5-Minute Topo map is a
                7.5-minute tall quadrangle map that follows a user-defined location, using either an
                "on-grid" extent following the U.S. Geological Survey’s 7.5-Minute Map Index or
                "off-grid" custom center point. Users define the map export format in either Layered
                Geospatial PDF, GeoTiff, or Tiff format. Geospatial data included on the map is from
                The National Map’s themes of orthoimagery, transportation, geographic names,
                elevation, hydrography, boundaries, landcover, and structures. The 7.5-Minute Topo
                maps are derived from GIS (geospatial information system) data. It represents a
                repackaging of GIS data in traditional map form, not creation of new
                information.
             This map depicts geographic features on the surface of the earth at a 1:24,000
                scale. It serves as a general purpose topographic map.
             Map layers may be customized by users prior to map export.
        
         
             
                 
                     1950
                     2025
                
            
             publication date
        
         
             Complete
             Irregular
        
         
             
                 00
                 00
                 00
                 00
            
        
         
             
                 ISO 19115 Topic Category
                 imageryBaseMapsEarthCover
                 boundaries
                 elevation
                 inlandWaters
                 location
                 structure
                 transportation
            
             
                 None
                 topographic
                 transportation
                 structures
                 geographic names
                 hydrography
                 boundary
                 Public Land Survey System
                 woodland
                 orthoimage
                 contour
                 U.S. National Grid
            
             
                 The National Map Product Format Thesaurus
                 PDF
            
             
                 The National Map Type Thesaurus
                 Downloadable Data
            
             
                 The National Map Theme Thesaurus
                 Map
            
             
                 The National Map Collection Thesaurus
                 OnDemand Topo
                 7.5-Minute Topo
            
             
                 The National Map Product Extent Thesaurus
                 7.5 x 7.5 minute
            
             
                 Geographic Names Information System
                 US
                 United States
            
        
         None
         This product may be freely copied, redistributed, and printed. Most content is
            derived from public domain data with no reuse constraints. The primary exceptions are
            the orthoimage layers for maps in Alaska and Hawaii, which are copyrighted and have some
            reuse restrictions; see the relevant data source sections (Source Citation blocks) in
            this file. Even maps that contain copyrighted data may be freely used and redistributed,
            provided the appropriate copyright notices are retained; normal fair-use principles
            apply. Users should be aware that temporal changes may have occurred since these data
            were collected and some data may no longer represent actual surface conditions. Users
            should not use these data for critical applications without a full awareness of their
            limitations. Acknowledgment of the U.S. Geological Survey is appreciated for products
            derived from these data.
    
     
         
             Cartographic content is derived from USGS national geospatial databases. Most
                the data are owned and hosted by the USGS, but this does not preclude using data
                sources owned or hosted by other organizations, provided that these sources have
                been approved by the USGS data program. Dataset Begin and End dates are for the
                entire dataset, not for the specific geographic area depicted in this map. Dataset
                Begin and End dates for the geographic area depicted in the map can be determined
                through online services using The National Map Viewer, at https://nationalmap.gov or
                EarthExplorer, at https://earthexporer.usgs.gov or Ask USGS at
                https://www.usgs.gov/ask.
        
         This product is a PDF file.
         Data is extracted from USGS national geospatial databases. These data are
            intended to be cartographically complete at 1:20,000 scale (Puerto Rico, Virgin Islands,
            and Pacific Territories), 1:24,000 scale (CONUS and Hawaii), and 1:25,000 scale
            (Alaska)
         
             
                 This map product is compiled to meet National Map Accuracy Standards
                    (NMAS). NMAS horizontal accuracy requires that at least 90 percent of
                    well-defined points tested are within 0.02 inch of the true position. In this
                    product, the projection line, grids, and orthoimage are believed to meet NMAS.
                    Positional accuracy of the other data layers is less controllable because of
                    diversity of data sources, and may not meet NMAS. However, other vector layers
                    do generally register well with the orthoimage, which is evidence that the
                    overall accuracy is close to meeting NMAS.
            
             
                 Vertical accuracy report: contours are derived from the USGS 3D Elevation
                    Program (3DEP) 1/3 arc-second DEM data. Accuracy of 3DEP is inherited from
                    various sources. These data sources vary in vertical accuracy depending on time
                    of collection, collection method, control accuracy and density, and local
                    terrain relief. The overall absolute vertical accuracy of the 1/3 arcsecond DEM
                    data, as tested against GPS control, is about 3 meters at 95% confidence level
                    (National Standards for Spatial Data Accuracy). Contours are derived from the
                    DEMs to generally meet National Map Accuracy Standards (90% of well-defined
                    points in reasonably level terrain test within one-half contour interval of the
                    true ground elevation); however, actual vertical accuracies of individual
                    quadrangles may not meet that standard. Quadrangles containing collar notes
                    stating contours "May not meet National Map Accuracy Standards" are in areas
                    where the source is known to be questionable for meeting NMAS for the stated
                    contour interval.
            
        
         
             
                 
                     
                         U.S. Geological Survey
                         Publication Date
                         Geographic Names Information System (GNIS)
                         Vector digital data
                         The Geographic Names Information System (GNIS) is the Federal and
                            national standard for geographic nomenclature. The U.S. Geological
                            Survey developed the GNIS in support of the U.S. Board on Geographic
                            Names as the official repository of domestic geographic names data, the
                            official vehicle for geographic names use by all departments of the
                            Federal Government, and the source for applying geographic names to
                            Federal electronic and printed products.
                         https://usgs.gov/geonames
                    
                
                 Medium
                 digital data
                 
                     
                         
                             2013
                             2021
                        
                    
                     publication date
                
                 Geographic Names
                 Geographic feature names
            
             
                 
                     
                         U.S. Geological Survey, National Geospatial Technical Operations
                            Center - 3D Elevation Program is a component of a comprehensive base
                            geospatial data model
                         Publication Date
                         Hypsography
                         Vector digital data
                         This contour featureclass was generated from the 1/3 arc-second
                            version of the 3D Elevation Program. The intended viewing scale for
                            these features is 1:24,000. The contours are derived from a filtered
                            elevation raster to achieve smoother arcs. In some areas, the 3DEP data
                            may be modified by the National Hydrography Dataset (NHD) flow lines and
                            water bodies to facilitate improved integration between the hypsography
                            and hydrography on USGS map products. These contours were generated
                            primarily for use as a layer in GeoPDFs created in the digital mapping
                            program. The raster data source of contours is the 3D Elevation Program
                            1/3 arc-second layer. Secondary datasets include the high resolution
                            flow lines, water bodies, and areas from the National Hydrography
                            Dataset (NHD). The NHD layers are used in hydro-enforcement of the DEM
                            prior to contour generation. The goals of the hydro-enforcement are to
                            prevent contour lines from extending over the surface of water bodies
                            and to align the contour reentrants with the NHD single- line streams.
                            The 3DEP raster cells are converted to points. Those points, along with
                            the NHD flow lines are input into an interpolation tool to create a new
                            surface. The NHD water bodies and areas are preprocessed to attach the
                            minimum and maximum elevation to each polygon. From these precalculated
                            values, an appropriate value is calculated by which to raise the
                            elevation cells under the NHD polygons. The NHD polygons are then
                            converted into rasters, which in turn will be used to generate a mosaic
                            that includes the new raster surface. The mosaic is filtered to provide
                            smoother contour lines. Contours are generated and depression and index
                            contours are identified. There is no guarantee or warranty concerning
                            the accuracy of the data. Users should be aware that temporal changes
                            may have occurred since these data were collected and generated and that
                            some parts of these data may no longer represent actual surface
                            conditions. Hydro-enforcement and generalization can also significantly
                            alter the spatial characteristics of the contours. Users should not use
                            these data for critical applications without a full awareness of its
                            limitations.
                         https://www.usgs.gov/core-science-systems/ngp/3dep
                    
                
                 24000
                 digital data
                 
                     
                         
                             
                             
                        
                    
                     publication date
                
                 Hypsography
                 Contours
            
             
                 
                     
                         U.S. Geological Survey in cooperation with U.S. Environmental
                            Protection Agency, USDA Forest Service, and other Federal, State and
                            local partners. National Hydrography Dataset is a component of a
                            comprehensive base geospatial data model.
                         Publication Date
                         Hydrography
                         vector digital data
                         The National Hydrography Dataset (NHD) is a feature-based database
                            that interconnects and uniquely identifies the stream segments or
                            reaches that make up the nation's surface water drainage system. The
                            high-resolution NHD was originally created using 1:24,000-scale data.
                            State and Local Stewards are improving the data by incorporating local
                            updates based on more current and more accurate source data. Water
                            features in the real world are relatively dynamic and the differences at
                            the time of data collection mean that water features may not register
                            exactly to other layers. The hydrographic feature names contained in and
                            displayed by the NHD are extracted and validated from the Geographic
                            Names Information System (GNIS). Spatial objects may be filtered or
                            generalized to achieve a 1:24,000-scale representation.
                         https://www.usgs.gov/core-science-systems/ngp/national-hydrography
                    
                
                 24000
                 digital data
                 
                     
                         
                             
                             2021
                        
                    
                     publication date
                
                 Hydrography
                 Hydrography features and feature names
            
             
                 
                     
                         U.S. Fish and Wildlife Service
                         Publication Date
                         Wetlands - Emergent and Forest/Shrub
                         vector digital data
                         This data set represents the extent, approximate location and type
                            of wetlands and deepwater habitats in the United States and its
                            Territories. While the Fish and Wildlife Service produces a variety of
                            wetland categories, only two (Emergent and Forest/Shrub wetlands as
                            defined by Cowardin et al. (1979)) are included on 7.5-Minute Topo maps.
                            The emergent wetlands depicted do not include lakes, rivers, open water
                            ponds, deepwater marine and estuarine features or non-vegetated, farmed,
                            intermittent and temporarily flooded wetlands. The goal is to provide a
                            visual depiction of the approximate location and extent of Emergent and
                            Forest/Shrub wetlands. Digital wetlands data are intended for use with
                            base maps and digital aerial photography at a scale of 1:12,000 or
                            smaller. Due to the scale, the primary intended use is for data display
                            on the the map. This data display is not intended for analysis. The map
                            products were neither designed or intended to represent legal or
                            regulatory products. Questions or comments regarding the interpretation
                            or classification of wetlands can be addressed by visiting
                            https://www.fws.gov/wetlands/FAQs.html These data were developed in
                            conjunction with the publication Cowardin, L.M., V. Carter, F.C. Golet,
                            and E.T. LaRoe. 1979. Classification of Wetlands and Deepwater Habitats
                            of the United States. U.S. Department of the Interior, Fish and Wildlife
                            Service, Washington, DC. FWS/OBS-79/31. For more information on the
                            wetland classification codes visit
                            https://www.fws.gov/wetlands/Data/Wetland-Codes.html. Note that
                            coastline delineations were drawn to follow the extent of wetland
                            features as described by this project and may not match the coastline
                            shown in other base maps.
                         https://www.fws.gov/wetlands/
                         https://www.fws.gov/wetlands/FAQs.html
                         https://www.fws.gov/wetlands/Data/Wetland-Codes.html
                    
                
                 digital data
                 
                     
                         
                             1977
                             2016
                        
                    
                     publication date
                
                 Wetlands - Emergent and Forest/Shrub
                 Spatial information
            
             
                 
                     
                         Global Land Ice Measurements from Space initiative (GLIMS)
                         Publication Date
                         Gaging Stations
                         vector digital data
                         This dataset, termed "GAGES II", an acronym for Geospatial
                            Attributes of Gages for Evaluating Streamflow, version II, provides
                            geospatial data and classifications for 9,322 stream gages maintained by
                            the U.S. Geological Survey (USGS). It is an update to the original GAGES
                            in 2010. The GAGES II dataset consists of gages which have had either
                            20+ complete years (not necessarily continuous) of discharge record
                            since 1950, or are currently active, as of water year 2009, and whose
                            watersheds lie within the United States, including Alaska, Hawaii, and
                            Puerto Rico. Only active stations, as identified by the GAGES II
                            dataset, are symbolized.
                         https://water.usgs.gov/lookup/getspatial?gagesII_Sept2011
                         https://water.usgs.gov/GIS/metadata/usgswrd/XML/gagesII_Sept2011.xml
                    
                
                 24000
                 digital data
                 
                     
                         
                             
                             
                        
                    
                     publication date
                
                 Hydrography - Gaging Stations
                 Hydrography features and gaging stations
            
             
                 
                     
                         U.S. Census Bureau, Geography Division
                         Publication Date
                         Transportation, Census Roads
                         vector digital data
                         Dataset source is Census Bureau MAF/TIGER database extracts in the
                            form of TIGER/Line Shapefiles. The TIGER/Line shapefiles and related
                            database files are an extract of selected geographic and cartographic
                            information from the U.S. Census Bureau's Master Address
                            File/Topologically Integrated Geographic Encoding and Referencing
                            (MAF/TIGER) Database (MTDB). The MTDB represents a seamless national
                            file with no overlaps or gaps between parts, however, each TIGER/Line
                            shapefile is designed to stand alone as an independent dataset, or they
                            can be combined to cover the entire nation. The U.S. Geological Survey
                            filters Census roads to remove driveways and short local unnamed road
                            segments which are less than 500 feet in length. The USGS National
                            Transportation Dataset functional road classification system is applied
                            to the Census datasets. The functional road class includes, limited
                            access highway, secondary highway, local connector, local road 4wd,
                            tunnel, ferry route, and closed. Closed roads were approved in 2020 to
                            align with USFS schema and will be incorporated into the NTD in 2021.
                            The original TIGER/Line Shapefile products are not copyrighted however
                            TIGER/Line and Census TIGER are registered trademarks of the U.S. Census
                            Bureau. The horizontal spatial accuracy information present in the
                            TIGER/Line shapefiles is provided for the purposes of statistical
                            analysis and census operations only and the data may not be suitable for
                            high-precision measurement applications. Full metadata for TIGER/Line
                            shapefiles is available from U.S. Census Bureau.
                         https://www.census.gov/programs-surveys/geography.html
                    
                
                 24000
                 digital data
                 
                     
                         
                             2017
                             2020
                        
                    
                     publication date
                
                 Roads - Census
                 Road centerlines, route numbers, road classification, street
                    names
            
             
                 
                     
                         USFS
                         Publication Date
                         Transportation, USFS Roads
                         Vector digital data
                         This record applies to National Forest data only. The U.S. Forest
                            Service (USFS) provides the source dataset of roads within National
                            Forest. The USFS roads dataset is replaced in the NTD as updates become
                            available. Updated USFS roads are converted into the U.S. Geological
                            Survey (USGS) National Transportation Dataset schema and integrated with
                            U.S. Census Bureau TIGER/Line Shapefile dataset. The USGS reviews
                            connectivity of roads outside National Forest boundary to create a
                            seamless network. The USGS NTD functional road classification system is
                            applied to USFS datasets. Closed roads from the USFS schema were
                            approved for incorporation into the NTD functional road classification
                            system for updated datasets effective in 2021.
                         https://www.fs.fed.us/gstc/
                    
                
                 24000
                 digital data
                 
                     
                         
                             2017
                             2020
                        
                    
                     publication date
                
                 Roads - USFS
                 Road centerlines, route numbers, road classification, street
                    names
            
             
                 
                     
                         USFS
                         Publication Date
                         Transportation, NPS Roads
                         Vector digital data
                         This record applies to National Park data only. The U.S. Forest
                            Service (USFS) provides the source dataset for roads in the National
                            Transportation Dataset within National Parks. These roads are integrated
                            with U.S. Census Bureau TIGER/Line Shapefile dataset as a seamless
                            network.
                    
                
                 24000
                 digital data
                 
                     
                         
                             2017
                             2020
                        
                    
                     publication date
                
                 Roads - National Park Service
                 Road centerlines, route numbers, road classification, street
                    names
            
             
                 
                     
                         Alaska Department of Transportation
                         2019
                         Transportation, AK DOT Roads
                         Vector digital data
                         This record applies to Alaska data only. Roads gathered from
                            various state and local sources, integrated by the Alaska Department of
                            Transportation (ADOT) and provided to USGS for use in USGS map products.
                            This specific road dataset is unpublished, but earlier versions are
                            published on the ADOT web site.
                         http://www.dot.state.ak.us/stwdplng/mapping/
                    
                
                 25000
                 digital data
                 
                     
                         
                             2019
                             2019
                        
                    
                     publication date
                
                 Roads - Alaska Department of Transportation
                 Road centerlines, road classification, street names
            
             
                 
                     
                         U.S. Department of Transportation
                         2020
                         Transportation, Ferry Routes
                         raster digital data
                         Ferry routes are acquired from U.S. Department of Transportation
                            (DOT) and Howder Family Ferry Maps(howderfamily.com). The National
                            Transportation Dataset contains ferry routes as a functional road
                            classification. The data collected is representative of ferry routes
                            capable of motor vehicle transport.
                    
                
                 24000
                 digital data
                 
                     
                         
                             2016
                             2020
                        
                    
                     publication date
                
                 Roads- Ferry Routes
                 Road centerlines, route numbers, road classification, street
                    names
            
             
                 
                     
                         National Geospatial-Intelligence Agency
                         U.S. Department of Transportation
                         2020
                         Transportation, Tunnels
                         vector digital data
                         Tunnel data is acquired from the National Geospatial-Intelligence
                            Agency (NGA) and U.S. Department of Transportation (DOT) Federal
                            Highways Administration (FHWA). The National Transportation Dataset
                            (NTD) contains tunnels as a functional road classification.
                    
                
                 24000
                 digital data
                 
                     
                         
                             2012
                             2020
                        
                    
                     publication date
                
                 Roads- Tunnels
                 Road centerlines, route numbers, road classification, street
                    names
            
             
                 
                     
                         Federal Railroads Administration
                         2020
                         Transportation, FRA Railroads
                         Vector digital data
                         Railroads are acquired annually from the FRA Rail lines and
                            sidings are converted into the National Transportation Dataset. The rail
                            lines layer represents the freight lines of the nation's railroad
                            system. The data set covers all 50 states and the District of Columbia,
                            as well as territories and possessions of the United States. No rail
                            lines exist in American Samoa, Guam, Northern Mariana Islands, and the
                            Virgin Islands of the US.
                    
                
                 24000
                 digital data
                 
                     
                         
                             2020
                             2020
                        
                    
                     publication date
                
                 Federal Railroads Administration
                 Main track centerlines
            
             
                 
                     
                         Alaska Railroad Corporation
                         2019
                         Transportation, ARC Railroads
                         Vector digital data
                         This record applies to Alaska data only. Railroad data is provided
                            by the Alaska Railroad Corporation and may not include other owner's
                            rail features. Unpublished data provided directly to USGS. Current as of
                            2012. For more information, contact Alaska Railroad Corporation, 327 W.
                            Ship Creek Ave., Anchorage, AK. 99501, phone 907-265-3100, or email
                            grunwaldm@akrrr.com
                    
                
                 25000
                 digital data
                 
                     
                         
                             2019
                             2019
                        
                    
                     publication date
                
                 Railroads - Alaska Railroad Corporation
                 Main track centerlines
            
             
                 
                     
                         Federal Aviation Administration
                         2020
                         Transportation, FAA Airports, Runways, Seaplane Bases,
                            Heliports
                         Vector digital data
                         Airport points and runway polygons are for Federal Aviation
                            Administration (FAA)-recognized public and private airports in the
                            United States. USGS updates the National Transportation Dataset (NTD)
                            airports, runways approximately bi-monthly from FAA’s modification
                            reports. In April 2020, USGS started creating the seaplane base and
                            heliport layers. FAA is the primary source for seaplane bases and
                            heliports. The National Geospatial-Intelligence Agency provided heliport
                            updates for IN, KY, MI, MS, OH, and TN. Digital data were inspected for
                            attribute accuracy, spatial accuracy, and completeness.
                         https://www.faa.gov
                    
                
                 24000
                 digital data
                 
                     
                         
                             2020
                             2020
                        
                    
                     publication date
                
                 Transportation - Airports
                 runways
            
             
                 
                     
                         Various government agencies and volunteer organizations
                         Publication Date
                         Transportation, Recreational Trails
                         Vector digital data
                         The trails displayed on the map are from multiple government
                            agencies. Accuracy and currency vary by source and are the
                            responsibility of the data owner. USGS evaluates the authoritativeness
                            of the source but does not independently verify data accuracy. USGS does
                            not modify the trails data except to remove duplicate trails and in some
                            cases trails coincident with roads. Users should always consult local
                            agencies for the most current trail information. This is not a complete
                            dataset and is subject to change at any time. Content will be added as
                            data become available from land management agencies and other
                            authoritative sources. This metadata section documents data sources for
                            all maps, not this specific map. Trails listed here may not be present
                            on all relevant maps due to schedule differences between data delivery
                            and map production schedules. The map does not portray access and travel
                            management information about specific trails. Feature-level metadata is
                            not provided in this product and there is no link between a line on the
                            map and the source of that specific trail. Trails on federal lands were
                            provided by U.S. Forest Service (USFS), National Park Service (NPS),
                            U.S. Fish and Wildlife Service (USFWS), Bureau of Land Management (BLM),
                            and the Tennessee Valley Authority (TVA). The sources of National Scenic
                            Trails (NST) include: Continental Divide NST provided by the Continental
                            Divide Trail Coalition in cooperation with the USFS; New England NST
                            provided by NPS and the Appalachian Mountain Club; Ice Age NST provided
                            by the volunteer organization Ice Age Trail Alliance in cooperation with
                            NPS and Wisconsin Department of Natural Resources; Pacific Crest NST
                            provided by USFS; Appalachian NST published by the Appalachian Trail
                            Conservancy in cooperation with NPS and USFS; North Country NST provided
                            by NPS; Arizona NST data published by AZGEO Clearinghouse in cooperation
                            with USFS; Pacific Northwest NST provided by USFS; Natchez Trace NST
                            provided by NPS; Florida NST provided by the USFS; Potomac Heritage NST
                            provided by NPS. National Scenic Trails will have breaks in the network.
                            This is due to lack of coverage provided by the trail source or a
                            removal of trails coincident with roads. In some cases, USGS will
                            replace a segment of NST on federal or state lands if the land
                            management agency provides a more accurate trail centerline than the
                            original NST source. The replaced segment will be designated as a
                            National Scenic Trail. Trails from state partners are included and
                            provided by the State departments of Natural Resources, Parks and
                            Recreation, Parks and Wildlife, or similar departments. This data
                            includes AK, AR, CA, CO, CT, IA, ID, IN, KY, MI, MO, ND, NE, NJ, OH, TN,
                            TX, UT, WA, WV. Additional state partner data will be integrated into
                            the Trails dataset over time and may not be listed here. Some map
                            products may display trails provided by the International Mountain
                            Bicycling Association (IMBA); however, IMBA trails are being phased out
                            of USGS products and will not be shown on future versions of the
                            map
                         https://nationalmap.usgs.gov
                         https://www.nps.gov/ncrc/programs/nts/nts_trails.html
                         https://www.pnts.org
                         https://www.fws.gov/gis/data/national/
                         https://data.fs.usda.gov/geodata/edw/datasets.php?dsetCategory=transportation
                         https://landscape.blm.gov/geoportal/catalog/BLMNational/BLMNational.page
                         https://appalachiantrail.org/; https://www.iceagetrail.org/;
                            https://aztrail.org/the-trail/; https://continentaldividetrail.org/;
                            https://www.pnt.org/; https://newenglandtrail.org/;
                            https://www.nps.gov/natt/index.htm
                    
                
                 24000
                 digital data
                 
                     
                         
                             2016
                             2021
                        
                    
                     publication date
                
                 Recreational Trails
                 Trail centerline, trail name, trail use type; availability of trail name
                    and use type varies by source.
            
             
                 
                     
                         Federal land management agencies
                         Publication Date
                         Points of Interest
                         vector digital data
                         Includes campgrounds, trailheads, visitor centers, picnic areas,
                            Ranger stations and federal land management agency headquarters. Point
                            data was provided by various federal agencies, such as NPS, US Forest
                            Service, BLM, US FWS. This data is subject to change at any
                            time.
                         https://nationalmap.usgs.gov
                    
                
                 24000
                 digital data
                 
                     
                         
                             2016
                             2020
                        
                    
                     ground condition
                
                 Structures - various
                 Geographic features and feature names
            
             
                 
                     
                         State and Federal Partners, updates from The National Map Corp
                            volunteers
                         Publication Date
                         Fire Stations
                         vector digital data
                         This dataset contains points representing building locations of
                            fire stations in the United States, District of Columbia, Puerto Rico
                            and the U.S. Virgin Islands. Included are manned fire stations and
                            buildings from which a fire response occurs, such as a volunteer fire
                            department building to which fire fighters report for duty, but which is
                            not continuously manned. Some locations are approximate. Locations
                            solely for storing or maintaining fire equipment, or fire stations
                            without a permanent location, or locations with only administrative
                            functions are generally excluded. This data set may not be complete and
                            is subject to change at any time.
                         https://nationalmap.usgs.gov
                    
                
                 24000
                 digital data
                 
                     
                         
                             2007
                             2020
                        
                    
                     ground condition
                
                 Structures - Fire Stations
                 Geographic features and feature names
            
             
                 
                     
                         State and Federal Partners, updates from USGS' The National Map
                            Corps volunteers
                         Publication Date
                         Law Enforcement
                         Vector digital data
                         Included are locations where sworn officers of a law enforcement
                            agency are regularly based or stationed. This dataset includes local
                            police, county sheriff's offices, state police or highway patrol
                            locations. Most federal law enforcement agency locations are not
                            included.
                         https://nationalmap.usgs.gov
                    
                
                 24000
                 None
                 
                     
                         
                             2005
                             2021
                        
                    
                     ground condition
                
                 Structures - Law Enforcement
                 Geographic features and feature names
            
             
                 
                     
                         State and Federal Partners, updates from USGS' The National Map
                            Corps volunteers
                         Publication Date
                         Prisons/Correctional Facility
                         Vector digital data
                         Includes both private and government medium and high security
                            prisons and correctional institutions. Low and minimum security
                            institutions such as local jails, prison camps, correctional farms or
                            work farms, detention and treatment centers are generally
                            excluded.
                         https://nationalmap.usgs.gov
                    
                
                 24000
                 None
                 
                     
                         
                             2007
                             2021
                        
                    
                     ground condition
                
                 Structures - Prisons/Correctional Facility
                 Geographic features and feature names
            
             
                 
                     
                         State and Federal Partners, updates from USGS' The National Map
                            Corps volunteers
                         Publication Date
                         Schools
                         Vector digital data
                         The schools within this dataset are composed of Public elementary
                            and secondary education in the US as defined and tracked by the National
                            Center for Education Statistics (NCES), Common Core Dataset (CCD).
                            Private schools in this dataset are composed of Private elementary and
                            secondary education in the US as defined by the Private School Survey,
                            NCES. The colleges and Universities are composed of postsecondary
                            education facilities as defined by the Integrated Post Secondary
                            Education System (IPEDS), NCES. Included are Doctoral and Research
                            Universities, Masters Colleges and Universities, Baccalaureate Colleges,
                            Associates Colleges, Theological seminaries, Medical schools and other
                            health care professions, schools of engineering and technology, business
                            and management, art, music, design, Law schools, Teachers colleges,
                            Tribal colleges and other specialized institutions. Changes to base
                            school data may occur through the USGS' The National Map Corps Volunteer
                            Geographic Information project.
                         https://nationalmap.usgs.gov
                    
                
                 24000
                 None
                 
                     
                         
                             2008
                             2020
                        
                    
                     ground condition
                
                 Structures - Schools
                 Geographic features and feature names
            
             
                 
                     
                         State and Federal Partners, updates from USGS' The National Map
                            Corps volunteers
                         Publication Date
                         Hospitals
                         Vector digital data
                         Includes general medical and surgical hospitals, psychiatric,
                            substance abuse and specialty hospitals such as Children's hospitals,
                            cancer, maternity and rehabilitation hospitals. Other types of hospitals
                            are included if represented in data sets provided by various partners
                            for this compilation. Hospitals operated by the US Department of
                            Veterans Affairs are included. Nursing homes, long term care facilities
                            and Urgent Care facilities are generally excluded. Locations that are
                            administrative offices only are excluded from the dataset.
                         https://nationalmap.usgs.gov
                    
                
                 24000
                 None
                 
                     
                         
                             2006
                             2021
                        
                    
                     ground condition
                
                 Structures - Hospitals
                 Geographic features and feature names
            
             
                 
                     
                         State government websites
                         Publication Date
                         State Capitol building
                         vector digital data
                         Includes the official State Capitol buildings for the U.S. states
                            and territories.
                         https://nationalmap.gov
                    
                
                 24000
                 digital data
                 
                     
                         
                             2012
                             2014
                        
                    
                     ground condition
                
                 Structures - State Capitol building
                 Geographic feature and feature name
            
             
                 
                     
                         U.S. Geological Survey
                         Publication Date
                         Cemeteries
                         Vector digital data
                         This dataset contains point features representing cemeteries. This
                            includes a place or area for burying the dead or storing ashes; such as
                            cemetery, burial ground, grave, graveyard, memorial garden, mausoleum,
                            columbarium, or crypt. The purpose of the dataset is to portray spatial
                            locations and feature names on USGS mapping products at 1:24,000-scale.
                            Base data was derived from the Cemetery feature class within the U.S.
                            Board on Geographic Names Geographic Names Information System (GNIS).
                            Updates and additions are provided by volunteers of the USGS’ The
                            National Map Corps. Only cemetery features with a name and coordinate
                            are included. Locations may be approximate. This dataset is not complete
                            and is subject to change at any time. Although these data have been
                            sampled for accuracy and completeness, no warranty expressed or implied
                            is made regarding data currency or display or utility of the data on any
                            other system or for general or scientific purposes, nor shall the act of
                            distribution constitute any such warranty.
                         https://www.usgs.gov/core-science-systems/national-geospatial-program/national-map
                         https://www.usgs.gov/core-science-systems/ngp/board-on-geographic-names
                    
                
                 24000
                 digital data
                 
                     
                         
                             2013
                             2020
                        
                    
                     publication date
                
                 Structures - Cemeteries
                 Geographic features and feature names
            
             
                 
                     
                         State and Federal Partners, updates from The National Map Corp
                            volunteers
                         Publication Date
                         Post Offices
                         vector digital data
                         Locations designated as a Post Office by the U.S. Postal Service
                            (USPS). The dataset includes those locations which are operated by USPS
                            personnel and offer retail counter services. A Contract Postal Unit
                            (CPU) is generally excluded except for Community Post Office (CPO). Some
                            Remotely Managed Post Office and Village Post Office locations may be
                            included. This dataset may not be complete and is subject to change at
                            any time.
                         https://nationalmap.usgs.gov
                    
                
                 24000
                 digital data
                 
                     
                         
                             2013
                             2021
                        
                    
                     ground condition
                
                 Structures - Post Offices
                 Geographic features and feature names
            
             
                 
                     
                         U.S. Geological Survey
                         Publication Date
                         City and Town Hall Buildings
                         vector digital data
                         This dataset contains points representing city hall and town hall
                            government buildings in the U.S., This dataset contains points
                            representing city hall and town hall government buildings in the U.S.,
                            Puerto Rico, and the U.S. Virgin Islands. This includes a building or
                            building complex that serves as a primary location for a local or
                            municipal government’s administrative functions. These buildings are
                            generally called City Hall, Town Hall, Village Hall, Municipal Building,
                            Municipal Center, City Building or similar designation. The purpose of
                            this dataset is to document the spatial location of such buildings for
                            general cartographic representation purposes on USGS mapping products at
                            1:24,000 scale. Supplemental information: Excluded are county, state, or
                            federal level administration buildings or historical buildings that are
                            no longer used for government administration. This dataset is dynamic
                            and not complete at this time. Additions and updates are provided by
                            volunteers through the USGS' The National Map Corps (TNMCorps)
                            crowdsourcing project. Although these data and associated metadata have
                            been reviewed for accuracy and completeness, no warranty expressed or
                            implied is made regarding the display or utility of the data on any
                            other system or for general or scientific purposes, nor shall the act of
                            distribution constitute any such warranty.
                         https://www.usgs.gov/core-science-systems/national-geospatial-program/national-map
                    
                
                 24000
                 digital data
                 
                     
                         
                             2008
                             2021
                        
                    
                     ground condition
                
                 Structures - City/Town Hall
                 Geographic features and feature names
            
             
                 
                     
                         U.S. Geological Survey
                         Publication Date
                         Courthouse Buildings
                         vector digital data
                         This dataset contains point features representing some types of
                            courthouse buildings in the U.S., Puerto Rico, and the U.S. Virgin
                            Islands. This includes county courthouses, state supreme courthouses,
                            and the Supreme Court of the United States. The purpose is to document
                            the spatial location and physical address of courthouse buildings for
                            general cartographic representation purposes on USGS mapping products at
                            1:24,000 scale. This dataset does not contain appellate courts, federal
                            courts, tribal courts, municipal, village, or town courts, specialty
                            courts (e.g., family, probate, juvenile, or bankruptcy courts), or
                            historic courthouse buildings which no longer function as an active
                            court. The information in this dataset was collected between 2017 and
                            2018 by volunteers through the USGS The National Map Corps (TNMCorps)
                            crowdsourcing project. Although these data and associated metadata have
                            been reviewed for accuracy and completeness, no warranty expressed or
                            implied is made regarding the display or utility of the data on any
                            other system or for general or scientific purposes, nor shall the act of
                            distribution constitute any such warranty. Supplemental information: The
                            County level court buildings handle the bulk of county-level court
                            functions, usually located in the city designated as a county seat. The
                            state supreme courthouse data represents the court buildings, usually
                            located in the city designated as the state capital, which house the
                            ultimate judicial tribunal in a state's court system. The Supreme Court
                            of the United States is represented by a single data point. County level
                            courts are referred to differently in different states. The data points
                            for county courthouses may also contain superior, circuit, and district
                            courts where the "County" court designation does not apply within an
                            individual state court system.
                         https://www.usgs.gov/core-science-systems/national-geospatial-program/national-map
                    
                
                 24000
                 digital data
                 
                     
                         
                             2017
                             2021
                        
                    
                     ground condition
                
                 Structures - Courthouse
                 Geographic features and feature names
            
             
                 
                     
                         International Boundary Commission
                         2015
                         U.S.-Canada National Boundary
                         vector digital data
                         The boundary is a digital representation of the International
                            boundary between the United States and Canada as per the Treaty of 1908.
                            It has been generated from a combination of recent surveys and datum
                            conversions. It is intended for general mapping purposes only. The
                            boundary dataset is composed of 29 segments that correspond to the
                            original 256 boundary maps. Attributes of each segment define the scale
                            in which the line in that area may be accurately depicted. It is
                            produced for mapping purposes only and not intended to illustrate the
                            boundary beyond the limits of the scale for any given
                            segment.
                         http://www.internationalboundarycommission.org/
                         http://www.internationalboundarycommission.org/index-eng.html
                    
                
                 digital data
                 
                     
                         
                             2015
                             2015
                        
                    
                     publication date
                
                 U.S. / Canada International Boundary
                 International Boundary between Canada and the United States
            
             
                 
                     
                         U.S. Geological Survey, U.S. Department of Agriculture, and the
                            Instituto Nacional de Estadistica y Geografia of Mexico.
                         2014
                         U.S.-Mexico National Boundary
                         vector digital data
                         The international boundary between Mexico and the United States,
                            defined as a joint venture between the U.S. Department of Agriculture
                            (USDA) and the Instituto Nacional de Estadistica y Geografia of Mexico
                            (INEGI), resulted in an unofficial United States-Mexico boundary dataset
                            that was further enhanced by the U.S. Geological Survey's Border
                            Environmental Health Initiative (BEHI). With the data frame scale set to
                            1:5,000 in ArcMap, the center of the Rio Grande/Rio Bravo was digitized
                            using the NAIP 2004 Imagery. In areas with dense stands of salt cedar
                            (bounding box = UL -104.714 30.038, UR -104.664 30.037,LR -104.666
                            29.933, LL -104.717 29.934; NAD83), the center of the channel was
                            difficult, and sometimes impossible, to easily determine. To determine
                            the location of the boundary, the GIS analyst compared the location of
                            the line in the INEGI 1:250K Limite feature class with the NAIP 2004
                            Imagery and adjusted the boundary to the image, thus, the delineation of
                            the international boundary is less certain in these areas. The remaining
                            part of the border was extracted from the INEGI 1:250K Limite feature
                            class and appended to the line feature class created along the Rio
                            Grande/Rio Bravo. The U.S. Geological Survey reviewed the original USDA
                            data against 2007 NAIP imagery and further edited 9 line segments in the
                            Rio Grande areas to conform to National Map Accuracy
                            Standards
                         https://ibwc.gov/GIS_Maps/GIS_Program.html
                    
                
                 digital data
                 
                     
                         
                             2014
                             2014
                        
                    
                     publication date
                
                 U.S. / Mexico International Boundary
                 International Boundary between Mexico and the United States
            
             
                 
                     
                         U.S. Census Bureau
                         20190809
                         State and Equivalent Boundary
                         vector digital data
                         The Census Bureau collects boundaries from state and county
                            governments through the Boundary and Annexation Survey, and publishes
                            the results as TIGER files. The USGS uses the TIGER data without editing
                            or alteration.
                         https://www.census.gov/geographies/mapping-files/time-series/geo/tiger-line-file.html
                    
                
                 digital data
                 
                     
                         
                             2020
                             2020
                        
                    
                     publication date
                
                 State Boundaries
                 State and Equivalent Boundary
            
             
                 
                     
                         U.S. Census Bureau
                         20190809
                         County and Equivalent Boundary
                         vector digital data
                         The Census Bureau collects boundaries from state and county
                            governments through the Boundary and Annexation Survey (BAS), and
                            publishes the results as TIGER files. The USGS uses the TIGER data
                            without editing or alteration.
                         https://www.census.gov/geographies/mapping-files/time-series/geo/tiger-line-file.html
                    
                
                 digital data
                 
                     
                         
                             2020
                             2020
                        
                    
                     publication date
                
                 County Boundaries
                 County and Equivalent Boundary
            
             
                 
                     
                         U.S. Department of Agriculture (USDA) Forest Service - Washington
                            Office Automated Lands Program (ALP).
                         Publication Date
                         USDA Forest Service Boundary
                         vector digital data
                         The forest service boundaries defined by the USDA Forest Service
                            encompassing the National Forest System (NFS) lands within the original
                            Proclaimed National Forests, along with lands added to the NFS which
                            have taken on the status of 'reserved from the public domain' under the
                            General Exchange Act. PROCLAIMED boundaries (e.g. ProclaimedForest and
                            ProclaimedForest_Grassland) encompass areas of National Forest System
                            land that is set aside and reserved from public domain by executive
                            order or proclamation. The nationwide Proclaimed Forest dataset was
                            created by the USDA Forest Service, Washington Office Automated Lands
                            Program (ALP) staff from collected source data created by the Regional
                            Offices. These geospatial data and related maps or graphics are not
                            legal documents and are not intended to be used as such. The user is
                            responsible to verify the limitations of the geospatial data and to use
                            the data accordingly. Only maps in USDA Forest Service areas will
                            contain USDA Forest boundaries.
                    
                
                 24000
                 digital data
                 
                     
                         
                             2017
                             2017
                        
                    
                     publication date
                
                 USDA Forest Service Boundaries
                 National Forest Service Boundaries
            
             
                 
                     
                         National Park Service - Land Resources Division
                         Publication Date
                         National Park Service Boundary
                         vector digital data
                         This dataset depicts National Park Service unit boundaries for
                            display and general analysis purposes. The USGS converted areas of
                            generally 3 acres or less to point features to facilitate cartographic
                            display on the digital map product. See Source URL for link to complete
                            dataset. This data set is complete but subject to continual updates to
                            reflect boundary amendments, legislation, and acquisitions, and improved
                            processing techniques. The data is being regularly updated with verified
                            boundaries from NPS Land Resources Division. The data is intended for
                            use as a tool for display and general GIS analysis purposes only. It is
                            in no way intended for engineering or legal purposes. The data accuracy
                            is checked against best available sources which may be dated. NPS
                            assumes no liability for use of this data. Boundaries from the Land
                            Resources Division have separate polygons for each type of unit. For
                            example Denali National Park and Denali National Preserve are separate
                            individual polygons.
                         https://irma.nps.gov/App/Portal
                    
                
                 digital data
                 
                     
                         
                             2019
                             2020
                        
                    
                     publication date
                
                 National Park Service Boundary
                 Current Administrative Boundaries of the National Park System
                    Units
            
             
                 
                     
                         U.S. Department of Interior, U.S. Fish and Wildlife Service
                         2020
                         FWS Interest Simplified Boundaries
                         vector digital data
                         This data set depicts simplified boundaries of lands administered
                            by the U.S. Fish and Wildlife Service including National Wildlife
                            Refuges, National Fish Hatcheries, FWS administrative sites, and other
                            conservation areas. The Alaska National Wildlife Refuge Boundaries data
                            set depicts the legislative boundary of the 16 National Wildlife Refuges
                            in Alaska at a source scale of 1:63,360. The dataset was created by the
                            U.S. Fish and Wildlife Service, Region 7, Division of Realty and Natural
                            Resources. The USGS substituted the Alaska National Wildlife Refuge
                            boundaries for the USFWS Simplified Wildlife Refuge Boundaries in Alaska
                            for cartographic purposes. The USFWS Simplified Wildlife Refuge
                            Boundaries are simplified from the U.S. Fish and Wildlife Service Real
                            Estate Interest data layer containing polygons representing tracts of
                            land (parcels) in which the Service has a property or management
                            interest. These interests include full land ownership, secondary
                            interests in property primarily managed and reported by other federal
                            agencies, leased property, property managed by agreement with other
                            parties, and, within National Wildlife Refuges, property governed by
                            conservation easements. A conservation easement is a permanent, legally
                            enforceable land preservation agreement between a landowner and a
                            government agency that restricts real estate, commercial and industrial
                            development of the land, which remains private property. Inholdings of
                            private property within Refuge areas not covered by conservation
                            easements are excluded from these boundaries. The Hawaiian Islands
                            National Wildlife Refuge and Waterfowl production area easements
                            acquired through the small wetlands program have been omitted. Interior
                            boundaries between parcels were dissolved to produce a single set of
                            simplified external boundaries for each feature. These are resource
                            grade mapping representations of the U.S. Fish and Wildlife Service
                            boundaries. For legal descriptions of the land represented here contact
                            the USFWS Realty Office. This map layer was compiled by the U.S. Fish
                            and Wildlife Service. The Alaska National Wildlife Refuges dataset was
                            derived from the following digital sources and legal documents: 1)
                            Federal Register, Vol. 48, No. 38 Thursday, February 24, 1983 Notices
                            Pages 7890-8029. 2) USGS 1:250,000 scale Alaska Boundary Series maps
                            entitled: Alaska National Interest Lands Conservation Act December 2,
                            1980 P.L. 96-487 3) Various legal documents such as survey plats, legal
                            metes and bounds descriptions, Deeds, and Titles. 4) USGS 1:63,360 scale
                            revised hydrography Digital Line Graphs depicting ground conditions from
                            1955 to 1986. Although these Fish and Wildlife boundaries represent
                            lands administered by the U.S. Fish and Wildlife Service, not all areas
                            are open to the public. Some fragile habitats need to be protected from
                            human traffic, some management areas are closed, and the terms of some
                            conservation easements preclude public access. The public is urged to
                            contact specific Refuges or other conservation areas before
                            visiting.
                    
                
                 digital data
                 
                     
                         
                             2020
                             2020
                        
                    
                     publication date
                
                 U. S. Fish and Wildlife Service Boundary
                 Boundary polygons and names
            
             
                 
                     
                         Office of the Deputy Under Secretary of Defense for Installations
                            and Environment, Business Enterprise Integration Directorate
                         2020
                         U.S. Military Installations, Ranges, and Training Areas
                         vector digital data
                         This dataset depicts the authoritative boundaries of the most
                            commonly known Department of Defense (DoD) sites, installations, ranges,
                            and training areas in the United States and Territories. These sites
                            encompass land which is federally owned or otherwise managed. This
                            dataset was compiled by the Defense Installation Spatial Data
                            Infrastructure (DISDI) Program. This dataset represents the baseline for
                            georeferenced boundaries of sites selected from the 2010 Base Structure
                            Report. The boundary locations are intended for planning purposes only
                            and do not represent the legal or surveyed land parcel boundaries. This
                            list does not necessarily represent a comprehensive collection of all
                            DoD facilities, and only those in the fifty United States and US
                            Territories were considered for inclusion. Maps produced at a scale of
                            1:50,000 or larger which otherwise comply with National Map Accuracy
                            Standards will remain compliant if this data is incorporated. Although
                            these data have been provided by the DoD components, no warranty
                            expressed or implied is made regarding the utility of the data on any
                            other system, in derived products or data alterations, nor shall the act
                            of distribution constitute such warranty.
                         https://www.acq.osd.mil/eie/BSI/BEI_DISDI.html
                    
                
                 50000
                 digital data
                 
                     
                         
                             2020
                             2020
                        
                    
                     publication date
                
                 U.S. Department of Defense Military Installations
                 Boundary lines, installation names
            
             
                 
                     
                         Department of Veterans Affairs, National Cemetery Administration and
                            U.S. Geological Survey
                         Publication Date
                         NCA National Cemeteries
                         vector digital data
                         This dataset represents boundaries of National cemeteries
                            administered by the U.S. Department of Veterans Affairs, National
                            Cemetery Administration. This layer may also contain a small number of
                            boundaries for those managed by the Department of the Army. This data is
                            subject to change as other national cemetery areas are authorized. This
                            dataset is intended for general mapping and reference purposes
                            only.
                         https://nationalmap.gov/boundaries.html
                         https://www.cem.va.gov/cem/cems/index.asp
                    
                
                 digital data
                 
                     
                         
                             2014
                             2018
                        
                    
                     publication date
                
                 National Cemetery Boundary
                 Name, general location information from NCA, Boundaries from combination
                    of NCA boundary data, parcel data and other mapping datasets.
            
             
                 
                     
                         Bureau of Land Management
                         Unknown
                         Alaska Bureau of Land Management Boundary
                         Vector digital data
                         Selected BLM unit boundaries were provided to USGS by BLM Alaska
                            State Office as unpublished datasets. The dataset is for general mapping
                            purposes for use on the Alaska map products. These boundaries include
                            National Petroleum Reserve, Steese National Conservation Area, White
                            Mountains National Recreation Area. Other BLM units in Alaska are not
                            shown on map products as of this date, though more will be shown in the
                            future. Any hardcopies or published datasets using this data shall
                            clearly indicate their source. Any users wishing to modify this data are
                            obligated to report the extent of their modifications. User specifically
                            agrees not to misrepresent modification to this data as approved or
                            endorsed by the BLM. No warranty is made by the Bureau of Land
                            Management as to the accuracy, reliability, or completeness of these
                            data for individual use or aggregate use with other data.
                    
                
                 63360
                 digital data
                 
                     
                         
                             Unknown
                             Unknown
                        
                    
                     publication date
                
                 Bureau of Land Management Boundary
                 Boundary polygons
            
             
                 
                     
                         U.S. Department of Commerce, U.S. Census Bureau, Geography
                            Division
                         20190809
                         Metlakatla Alaska Boundary
                         Vector digital data
                         This boundary depicts Metlakatla, AK, referred to as Annette
                            Island in the Census AIANNH shapefile NAME attribute. The area is home
                            of the Metlakatla Indian Community. The Census Bureau TIGER Line
                            shapefiles and related database files are an extract of selected
                            geographic and cartographic information from the US Census Bureau's
                            Master Address File-Topologically Integrated Geographic Encoding and
                            Referencing -MAF-TIGER- Database. The 2010 Census boundaries for
                            federally recognized American Indian reservations and off reservation
                            trust lands are as of January 1, 2010, as reported by the federally
                            recognized tribal governments through the Census Bureau's Boundary and
                            Annexation Survey. No warranty, expressed or implied is made with regard
                            to the accuracy of these data, and no liability is assumed by the U.S.
                            Government in general or the U.S. Census Bureau in specific as to the
                            spatial or attribute accuracy of the data. The act of distribution shall
                            not constitute any such warranty and no responsibility is assumed by the
                            U.S. government in the use of these files. The boundary information in
                            the TIGER-Line Shapefiles is for statistical data collection and
                            tabulation purposes only. Their depiction and designation for
                            statistical purposes do not constitute a determination of jurisdictional
                            authority or rights of ownership or entitlement and they are not legal
                            land descriptions
                         https://www2.census.gov/geo/tiger/TIGER2016/AIANNH
                    
                
                 63360
                 digital data
                 
                     
                         
                             2020
                             2020
                        
                    
                     publication date
                
                 Metlakatla, AK boundary from TIGER Line Shapefile 2012, nation, U.S.,
                    Current American Indian/Alaska Native/Native Hawaiian Areas (AIANNH)
                    National
                 Boundary polygons and names
            
             
                 
                     
                         Interagency Wild and Scenic Rivers Coordinating Council
                            (IWSRCC)
                         20160302
                         National Wild and Scenic Rivers
                         Vector digital data
                         This dataset depicts the river corridors of each Wild and Scenic
                            River designated by Congress or the Secretary of the Interior for the
                            United States and Puerto Rico. This GIS data layer was published by the
                            Interagency Wild and Scenic Rivers Coordinating Council (IWSRCC) which
                            included the National Park Service (NPS), the Bureau of Land Management
                            (BLM), the US Forest Service (USFS), and the Fish and Wildlife Service
                            (FWS) in coordination with USGS NGTOC. The spatial data were referenced
                            to the latest High Resolution National Hydrological Data Layer (NHD
                            1:24,000 Scale or better), published by United States Geological Survey
                            (USGS). The Federal agencies who maintain GIS data associated with Wild
                            and Scenic Rivers have not necessarily generated that data from the
                            original congressionally described survey descriptions.
                         https://apps.fs.usda.gov/arcx/rest/services/EDW/EDW_WildScenicRiverSegments_01/MapServer/0
                    
                
                 24000
                 digital data
                 
                     
                         
                             2020
                             2020
                        
                    
                     publication date
                
                 Wild and Scenic Rivers
                 Wild and Scenic Rivers - Designated Areas
            
             
                 
                     
                         U.S. Dept. of Interior, Bureau of Land Management, Division of
                            Support Services, Branch of Information Resource Management
                         Publication Date
                         Public Land Survey System
                         vector digital data
                         The PLSS information is for general reference purposes only, and
                            should not be used to determine legal boundaries or land ownership. The
                            Bureau of Land Management (BLM) is the authoritative source for PLSS
                            information at the federal level, and the map representation is derived
                            from BLM GIS data files called Cadastral National Spatial Data
                            Infrastructure or CadNSDI. The management of these data is not
                            completely uniform throughout the country. Although this metadata record
                            is included with all maps, PLSS is currently shown on map products for
                            only a few states. PLSS will be added to maps in more states in coming
                            years as BLM authorized CadNSDI format is made available. The three
                            layers USGS stores from PLSS are the Township, First Division and
                            Special Surveys. Metadata for BLM PLSS data is at
                            https://navigator.blm.gov/home, though this URL may change in the near
                            future. Alternate sources of PLSS data will continued to be served
                            mainly in western states where BLM is the data steward or the data is
                            from a trusted source. Notes on individual states follow,----Alaska PLSS
                            consists of protracted (computed, not surveyed) data only. For more
                            information see
                            http://sdms.ak.blm.gov/sdms/data_protracted_grid_gis.html ----Ohio was
                            the original PLSS state in the early 1800s, and the land network there
                            is unusually complex. The source data include four first-division parcel
                            types. These are all shown on this map product, and are labeled
                            according to BLM's attribution, with a leading letter followed by either
                            a number or more letters. The meanings of the leading letters are
                            S=Section, F=Fractional Section, L=Lot, Q=Quarter Township.
                         https://sdms.ak.blm.gov/sdms/
                         https://navigator.blm.gov/home
                    
                
                 24000
                 digital data
                 
                     
                         
                             2012
                             2020
                        
                    
                     publication date
                
                 Public Land Survey System - BLM
                 Townships and ranges, sections
            
             
                 
                     
                         U.S. Geological Survey
                         2016
                         Land Cover - Woodland
                         Vector digital data
                         The Woodland Tint is a derivative land cover product created using
                            the most recent National Land Cover Database (NLCD) raster data, as well
                            as vector data from the National Hydrography Dataset and National
                            Transportation Dataset. For CONUS, Hawaii, and Puerto Rico/U.S. Virgin
                            Islands, NLCD Tree Canopy Cover is masked with NLCD Percent Developed
                            Imperviousness (values from 1-100). The resulting dataset with Tree
                            Canopy Cover of 20-100% is used as the input raster to generate woodland
                            polygons. For Alaska, 3 values (41 -Deciduous Forest, 42 - Evergreen
                            Forest, and 43 - Mixed Forest) are extracted from NLCD Land Cover to
                            create the input raster used to generate woodland polygons. The woodland
                            polygons are masked with buffered Transportation (Roads, Airport
                            Runways, and Railroads) and Hydrography (NHD Areas excluding Inundation
                            Area and NHD Waterbodies excluding Swamp/Marsh). The resulting polygons
                            are checked for scale appropriate size (minimum size of one acre), and
                            the small woodland polygons as well as small clearings within the
                            woodland polygons are deleted. Resulting woodland vector polygons are
                            smoothed via the PAEK Algorithm.
                         https://nationalmap.gov
                         https://www.mrlc.gov/
                    
                
                 24000
                 digital data
                 
                     
                         
                             2016
                             2021
                        
                    
                     publication date
                
                 Land Cover - Woodland
                 National Landcover Dataset; National Hydrography Dataset; National
                    Transportation Dataset
            
             
                 
                     
                         U.S. Geological Survey
                         Publication Date
                         Shaded Relief
                         raster digital data
                         The Shaded relief is a derivative elevation product created from
                            the USGS 3D Elevation Program (3DEP) 1/3 arc-second DEM data. First
                            there are five separate shaded relief datasets created from the original
                            data. Each shaded relief has different azimuths and altitude values as
                            follows: 00 450, 1350 600, 2700 450, 3150 450, 450 450. These five
                            datasets are then combined into one feature class using map algebra to
                            compute the raster layers using the following equation shadedrelief1 +
                            shadedrelief2 + shadedrelief3 + (shadedrelief4 x 2) + shaded relief5 \
                            6. This equation gives double importance to the 3150 azimuth and 450
                            elevation.
                    
                
                 24000
                 digital data
                 
                     
                         
                             2001
                             2021
                        
                    
                     publication date
                
                 Shaded Relief
                 3D Elevation Program
            
             
                 
                     
                         For the conterminous 48 states - National Agriculture Image Program
                            (NAIP) administered by the Aerial Photography Field Office (APFO) for
                            the United States Department of Agriculture.
                         Publication Date
                         Orthoimagery - CONUS
                         Raster digital data or Digital Orthorectified Image or NAIP Digital
                            Ortho Photo Image or Raster digital data or Digital Orthorectified
                            Image
                         An orthorectified image is a layer in every product and is
                            provided by the USDA-FSA-APFO from the National Agriculture Image
                            Program (NAIP) in the conterminous US. This offers the USGS a consistent
                            image product for the conterminous 48 states, normally with a one meter
                            resolution in natural color, though resolution varies by collection
                            date, and higher-res source data may be downsampled to 1 or 1.5 meter
                            resolution for map products. The NAIP image in this product is public
                            domain with no reuse constraints.
                         https://www.fsa.usda.gov/programs-and-services/aerial-photography/imagery-programs/naip-imagery/
                    
                
                 24000
                 digital data
                 
                     
                         
                             2016
                             2020
                        
                    
                     publication date
                
                 Imagery
                 Image
            
             
                 
                     
                         Fugro EarthData, Inc.
                         Aero-Metric, Inc.
                         Alaska Department of Natural Resources (DNR)
                         AlaskaMapped / Alaska Statewide Digital Mapping Initiative
                            (SDMI)
                         University of Alaska - Geographic Information Network of Alaska
                            (GINA)
                         Publication Date
                         Alaska SDMI Statewide Ortho-Imagery Collection
                         SPOT5.SDMI.ORTHO.2011
                         remote-sensing image, raster digital data
                         
                             Fairbanks, Alaska, United States of America
                             State of Alaska, Statewide Digital Mapping Initiative
                        
                         Cite as: "Alaska Statewide Digital Mapping Initiative,
                            Ortho-Imagery Program, www.alaskamapped.org" For further information on
                            this data set, contact the following: Aero-Metric, Inc. 2014 Merrill
                            Field Rd, Anchorage, AK 99501 +1-907-272-4495. Fugro EarthData, Inc.
                            7320 Executive Way, Frederick, MD 21704 301-948-8550.
                         http://browse.alaska.edu/display/SPOT5.SDMI.ORTHO.2011.0900_1090
                    
                
                 25000
                 digital data
                 
                     
                         
                             20120629
                             20160703
                        
                    
                     publication date
                
                 Imagery
                 Image
            
             
                 
                     
                         Hexagon, Alberta, CN, Valtus
                         20170301
                         Orthoimagery - Puerto Rico and the U.S. Virgin Islands
                         Raster digital data or Digital Orthorectified Image
                         The source imagery was obtained from January 2017 through March
                            2017 and used to produce orthophotos with a 0.2 meter ground sample
                            distance (GSD) for Puerto Rico and 0.4 meter GSD for the United States
                            Virgin Islands. The imagery was downsampled to 1 meter resolution for
                            use on the this map product. The imagery was captured with the
                            equivalent of approximately 60% forward overlap between adjacent
                            exposures and 30% sidelap between all adjacent flight lines utilizing a
                            Leica ADS100 HR Mode digital sensor. The orthographic imagery is
                            available as 3-band (RGB) GeoTIFF formatted digital images. The
                            projected coordinate system of the source imagery is Geographic
                            Coordinate System 1984, GRS 80, Units Meters.
                    
                
                 20000
                 digital data
                 
                     
                         
                             20170301
                             20170301
                        
                    
                     publication date
                
                 Imagery
                 Image
            
             
                 
                     
                         U.S. Geological Survey
                         Publication Date
                         Grids and Coordinate System
                         
                         Geographic Coordinate, U.S. National Grid, and UTM grid values are
                            displayed along the map projection. For Standards and Specifications on
                            USNG visit
                            https://www.fgdc.gov/standards/projects/FGDC-standards-projects/usng/fgdc_std_011_2001_usng.pdf
                    
                
                 24000
                 raster data
                 
                     
                         
                             20250415
                             20250415
                        
                    
                     publication date
                
                 Grids and Coordinate Systems
                 U.S. National Grid, UTM grid.
            
             
                 Grids and coordinate system annotation are computed with Esri ArcGIS
                    software.
                 2017
            
        
    
     
         
             
                 
                     Universal Transverse Mercator
                     
                         ['UNIVERSAL TRANSVERSE MERCATOR, ZONE 14R']
                         
                             0.9996
                             -117
                             0.0
                             500000
                             0.0
                        
                    
                
                 
                     coordinate pair
                     
                         1.5
                         1.5
                    
                     meters
                
            
             
                 North American Datum of 1983
                 Geodetic Reference System 80
                 6378137.3141404
                 298.2572221
            
        
    
     
         20141129
         20220402
         
             
                 
                     U.S. Geological Survey, National Geospatial Technical Operations
                        Center
                
                 
                     mailing and physical
                     1400 Independence Road
                     Rolla
                     MO
                     65401
                
                 
                     mailing
                     Denver Federal Center; Box 25046; Mail Stop 510
                     Lakewood
                     CO
                     80225
                
                 1-888-ASK-USGS (1-888-275-8747)
                 https://www.usgs.gov/ask/
                 tnm_help@usgs.gov
                 8:00 AM to 9:00 PM Eastern; Monday through Friday except Holidays
            
        
         FGDC Content Standard for Digital Geospatial Metadata
         FGDC-STD-001-1998
    





US Department of the Interior
US Geological Survey


OnDemand Topo 
Map Symbols







What is an OnDemand Topo map?


An OnDemand Topo map is a digital topographic map that covers 7.5-minutes of longitude by 7.5-minutes of latitude and is produced at 
a scale of 1:24,000. OnDemand Topo maps are freely available using the topoBuilder web application http://topobuilder.nationalmap.gov 
in Portable Document Format (PDF) with geospatial extensions as well as TIFF file format. PDF maps can be viewed and printed with 
any conforming PDF software. Versions 9.x and later of Adobe® Reader® and Acrobat® software provide access to the geospatial 
functionality of the OnDemand Topo map. Adobe Reader is available for free at http://get.adobe.com/reader. (More information about 
OnDemand Topo maps and their use is available at https://nationalmap.gov)


The base data layer of an OnDemand Topo map is a recent orthographic aerial photograph. These orthoimages have been corrected 
to remove scale distortions that result from the varying terrain and deviations of the aircraft’s position from the true vertical. The maps 
include contours that show the shape of the Earth’s surface, hydrographic features such as lakes and rivers, roads, boundaries, and 
geograph ic names. Additional data from the geographic data themes of transportation, names, elevation, hydrography, boundaries, 
structures (such as fire stations) and land cover (such as woodland tint) are added to the maps resulting in a product that will become 
progressively more robust over time. Feature data is incorporated from national Geographic Information System (GIS) databases under 
the stewardship of USGS data programs. The OnDemand Topo map is intended for conventional map users, not for advanced GIS 
analysis. However, most of the data sources used are in the public domain and may be downloaded for free from The National Map 
(TNM) (https://nationalmap.gov).


OnDemand Topo Map Symbols


The underlying orthoimage for each OnDemand Topo map shows those features on the Earth’s surface that are visible to the eye. 
Because each map is made at a scale of 1:24,000 (one inch on the map represents 24,000 inches or 2,000 feet on the ground), selected 
features are also shown and emphasized by symbols, geographic names, and highway route numbers.


Map features may be represented as points, lines, or polygons. They incorporate different colors and patterns to distinguish between 
feature types and to show each feature’s importance. For example, a perennial stream is symbolized by a solid blue line while an 
intermittent stream is shown by a blue dashed and dotted line. A large reservoir is depicted by a polygon while a small reservoir may be 
shown by a point symbol if it is too small to show as a polygon.


Point symbols of different shapes and sizes depict features such as structures, dams, gates, rocks, waterfalls, and wells. Linear map 
symbols (lines) show such features as roads, rivers, boundaries, and contours. Color is used to show the class of information: topo- 
graphic contours in brown, streams and rivers and other hydrographic features in blue, and roads in black and red. Areal features are 
outlined to depict the areal extent and may also be emphasized by a color tint. Names and labels are shown in different type fonts, 
sizes, and colors.


The unique feature of a topographic map is the contour. These lines do not exist on the Earth’s surface. They join points of equal eleva- 
tion above a zero level surface (such as Mean Sea Level) and therefore show heights of the land and reveal the shape of the land 
surface. Heavier brown lines are index contours and are labeled with the elevation they represent. Closely spaced contours indicate a 
steep land slope; widely spaced contours show more level ground. The elevation difference between adjacent contours is the contour 
interval. A map of a relatively flat area may have a contour interval of 10 feet. In steep areas an interval of 100 feet or more may be 
used to avoid coalescence or convergence of the contour lines. The contour interval is always noted below the bar scale in the map 
marginalia.


The cartographic representation of roads has been updated from a characterization based on organizational maintenance (Interstates, 
US routes, State routes, etc.) to a functional classification defined as follows:


• Expressway1: A controlled access, divided arterial highway for through traffic.
• Secondary Highway1: Hard surface highways including secondary State routes, primary county routes, and other highways 


that connect principal cities and towns, and link these places with the primary highway system.
• Local Connector1: Hard surface roads not included in a higher class and improved, loose surface roads passable in all kinds 


of weather. These roads are adjuncts to the primary and secondary highway system and represent major arteries through 
populated places.


• Local Road1: Roads used primarily for local traffic.
• Four Wheel Drive Road1: Unimproved roads passable only with four wheel drive vehicles.


1 Federal Highway Administration Planning Glossary - https://www.fhwa.dot.gov/planning/glossary/index.cfm 26JUL2022ver1.1







26JUL2022ver1.1


TRANSPORTATION


Road Shields


§̈¦25Interstate Route


£830US Route


¬«470State Route


Airport Runway


Airport Features


Railroad


Railroad Features


Road Features


Local Road


Local Connector


Ramp


HYDROGRAPHY 


ª«240Forest Service Primary Route


Forest Service Secondary Route 420


Seaplane


Heliport


Trails


Water


Snow


Terra


Forest Service High Clearance Route


Closed Road


Four Wheel Drive


STRUCTURES


Oil/Gas Pipeline* 


State Capitol


FTrailhead


9Campground


nSchool (K-12)


FFire Station


HHospital


^Police 


^Prison 


&POPost Office


VVisitor Center 


"!Cemetery


÷6Cabin


—Shelter


@Ranger Station


!HQPark Headquarters


[9US Supreme Court


;City/Town Hall


II-!Court House


College/University


5Picnic Area


Trade/Technical School


Tunnel


Ferry


Emergency Service Features


Public Service Features


Recreational Features


Oil & Gas Pipeline Features


Hydrographic Features


Foreshore


Estuary


Area of Complex Channels


)~ ) ~~~ ~~ )~ ) ~~~
~ ~ )~ )~~
~


~


~ ~~ ~


~ ~ ~~


)~ ) ~~~
~ ~) ~~ )~ ) ~~~
~ ~ ~~~) )~~ ) )~~ ) )~~


Inundation Area


Ice Mass


Gate |


Gaging Station (


Dam |


Earthen Dam


Nonearthen Dam


Underground Conduit


Coastline


Flume


Canal/Ditch


Secondary Highway


Expressway







26JUL2022ver1.1


TERRAIN 


Contour Features


Index


Intermediate


Supplemental


Depression Index


Depression Intermediate


Depression Supplemental


HYDROGRAPHY – continued


Freshwater Emergent Wetland


Freshwater Forested/Shrub Wetland


IMAGES


Orthoimage


BOUNDARIES


International


State or Territory


County or Equivalent


Jurisdictional Boundaries


Federal Administered Lands


National Monument


Wilderness Area


American Indian, Alaska Native, 
and Native Hawaiian Area


*Currently on Alaska maps only


Shaded Relief


Shaded Relief


LAND COVER


National Wild and 
Scenic Rivers 


Designated Areas


: : : : :: : : : : ::
: : : : ::: : : : : :


: :: : : :
: : :: : :


PLSS 


Township/Range T 34 NR  79 W


Township/Range (protracted) T 34 NR  79 W


1 — 36Section (protracted) 1 — 36


1 — 36Section 1 — 36


Land Grants


Department of Defense
National Cemetery


Bureau of Land Management*
National Park Service
U.S. Fish and Wildlife Service
U.S. Forest Service


400040004000


800080008000


Wetland Features


Ocean


Tailings Pond


Settling Pond


¼¼¼¼
¼¼¼¼


Playa


Reservoir


Nonearthen Reservoir


Perennial Lake


Intermittent Lake


Wash ¼¼
¼¼


¼
¼


Rock  X


Spring


E '


Well


Lock Chamber/Spillway


Rapids =


Waterfall


Levee


Submerged Stream


Perennial Stream


Intermittent Stream


Nonearthen Shore


Reef """"""""""""""""""""""""""


Underground Pipeline


Pipeline


Tunnel


Woodland







